GCAS

GASOLINE ENGINE-DRIVEN, 55-80 CFM, 100-175
PSIG, ROTARY SCREW AIR COMPRESSOR

OPERATION MANUAL & PARTS LIST

NOTE

Making unauthorized modifications to
the system components WILL VOID
THE WARRANTY!

Always inform Vanair® Manufacturing,
Inc., before beginning any changes to
the Viper™ Gasoline system.

A DANGER

DO NOT OPERATE IN AN
ENCLOSED SPACE.

Running any combustion en-
gine in an enclosed space will result in
Carbon Monoxide (CO) poisoning and
may cause overheating, which may
result in fire and/or explosion.

CO build-up can cause death!

Overheating can ignite sur-
rounding materials resulting
in fire and/or explosion which

may cause injury, death and
equipment damage.

IMPORTANT

An enclosed space refers to any area
partially or fully enclosed by walls, a
roof, or other boundaries.

These spaces can limit natural venti-
lation, restrict airflow, trap hazardous
gases, and increase the risk of heat
build-up, fire, or explosion.

It is the responsibility of the instal-
lation party to determine and mount
Vanair® engine driven equipment in a
way that ensures proper airflow and
ventilation for safe operation. Failure
to provide proper ventilation and
clearances may result in hazardous
conditions.

Vanair® assumes no responsibility
or liability for installations it did not
perform.

VIPER >

AIMPORTANT

J Read this manual
before installing,
operating or servic-

ing this equipment.

Failure to comply with the

operation and maintenance

instructions in this manual can
result in personal injury, and
can void the equipment warran-
ty.

NOTE

VANAIR.

A Lincoln Electric Company

Vanaire Manufacturing, Inc.

A Lincoln Electric Company

10896 West 300 North
Michigan City, IN 46360
Telephone: (800) 526-8817
Service: (844) VAN-SERV
service@vanair.com
sales@vanair.com
vanair.com

This publication contains the latest

information available at the time of

preparation. Every effort has been
made to ensure accuracy.

Vanair® Manufacturing, Incv. reserves
the right to makev design change
modifications or improvements with-
out prior notification.

NOTE

Use only Vanair® Vanguard™ Premi-
um Synthetic Compressor Oil and
Genuine Vanair® Parts. Inspect and
replace damaged components before
operation. Substituting non-Vanair®
oil or non-genuine Vanair® filter com-
ponents WILL VOID THE COMPRES-

SOR WARRANTY!

KEEP THE MANUAL
WITH THE VEHICLE OR
EQUIPMENT

P/N: 090195-OP_r1

Effective Date:
JULY 14, 2025

DEV

©2025 Vanair® Manufacturing, Inc.
A Lincoln Electric Company
All rights reserved



AIR N ARC®

ALL-IN-ONE POWER-SYSTEMS®

RELIANT™ SERIES

POWERFLEX™ SERIES

PRO SERIES

CONTRACTOR SERIES

VIPER™ SERIES

UTILITY MOUNTS

ALL WARRANTY OR
RETURNS MUST BE
PRE-AUTHORIZED PRIOR
TO PERFORMING

ANY WARRANTY WORK.

(844) VAN - SERV

SERVICE@VANAIR.COM

PARTS@VANAIR.COM

10896 W. 300 N.
MICHIGAN CITY, IN 46360
(800) 526-8817
VANAIR.COM

EFFECTIVE: SEPTEMBER 9, 2022

VANAIR: VANTAGE
WARRANTY

This limited warranty supersedes all previous Vanair® warranties
and is exclusive with no other guarantees or warranties expressed
orimplied.

LIMITED WARRANTY—Subject to the expressed terms and con-
ditions set forth below, Vanair®, a Lincoln Electric Company (“Va-
nair”), of Michigan City, Indiana (USA), warrants to the original
retail purchaser of new Vanair® equipment that such equipment
is free from defects in materials and workmanship when shipped
by Vanair®.

For warranty claims received by Vanair® within the applicable
warranty periods described below, Vanair® will repair or replace
any warranted equipment, parts or components that fail due to
defects in material or workmanship or refund the purchase price
for the equipment, at Vanair’s discretion. Vanair® is not responsible
for time or labor to gain access to the machine to perform work.
WARRANTY WILL BE VOID IF GENUINE VANAIR® PARTS AND FLUIDS
ARE NOT USED.

Vanair® must be notified in writing within thirty (30) days of any
such defect or failure. All warranty or returns must be pre-autho-
rized in writing prior to performing warranty work. Call Vanair® for
process and forms. Vanair® will provide instructions on the warran-
ty claim procedures to be followed.

Warranty will commence upon receipt of the Warranty Registration
Card. If the Warranty Registration Card is not received within six (6)
months of shipment from Vanair®, the warranty commencement
date shall be thirty (30) days from the date of shipment from Va-
nair®. Records of warranty adherence are the responsibility of the
end user.

1. Lifetime Warranty Parts — 3 Years Labor
+ Rotary Screw Air Compressor Air End
2. 6 Years Parts - 3 Years Labor
+ Vanair® Super Capacitor™ (VSC™)
3. 3Years Parts - 1 Year Labor
+ Reciprocating Compressor Air End
« Generators
+ Welders
4. 2 Years Parts - 1 Year Labor
+ Hydraulic Motors
+Hydraulic Pumps
5. 1Year Parts — 1 Year Labor
+ All electronics including, but not limited to:

1)1/0 Boards
1)  Modules
Ill) Panel Boxes

IV) Instrumentation
+ Solenoids
+ Clutches
+ Running Gear/Trailers

+ Compressor/Hydraulic Coolers, including Fan and Radiator
Core

This Limited Warranty shall not apply to:

1. Consumable components, such as shaft seals, valves, belts,
filters, capacitors, contactors, relays, brushes or parts that fail
due to normal wear and use.

2. Items furnished by Vanair®, but manufactured by others, such
as engines and trade accessories

3. (these items are covered by the manufacturer’s warranty, if
any).

4. Equipment that has been modified by any party other than Va-
nair® or equipment which has not been used and maintained
in accordance with Vanair’s specifications.

5. Equipment which has been improperly installed and/or im-
properly operated, based upon Vanair’s specifications for the
equipment or industry standards.

6. Equipment installed by non-authorized or third party person-
nel. Vanair® products are intended for purchase and use by
commercial/industrial users and persons trained and experi-
enced in the use and maintenance of industrial equipment.

In the event of a warranty claim covered by this Limited Warranty,
the exclusive remedies shall be, at Vanair’s sole discretion: (i) repair;
or (i) replacement; (i) where authorized in writing by Vanair® in
appropriate cases, the reasonable cost of repair or replacement at
an authorized Vanair® service facility ; or (iv) payment of (or credit
for) the purchase price (less reasonable depreciation based upon
actual use) upon return of the equipment at the warranty claim-
ant’s risk and expense. Vanair® will pay standard ground freight for
any warranty item shipped to and from Vanair® or (Vanair® desig-
nated facility) within the first year of the applicable warranty pe-
riod. Any additional expedited freight cost is the responsibility of
the purchaser.

TO THE GREAT EXTENT PERMITTED BY APPLICABLE LAW, THE REM-
EDIES PROVIDED HEREIN ARE THE SOLE AND EXCLUSIVE REMEDIES
APPLICABLE TO THE VANAIR® EQUIPMENT. IN NO EVENT SHALL VA-
NAIR® BECOME LIABLE FOR DIRECT, INDIRECT, SPECIAL, PUNITIVE,
INCIDENTAL OR CONSEQUENTIAL DAMAGES (INCLUDING LOSS
OF PROFIT OR LOST BUSINESS OPPORTUNITY), WHETHER BASED
ON CONTRACT, TORT OR ANY OTHER LEGAL THEORY. IN NO EVENT
SHALL VANAIR® BECOME OBLIGATED TO PAY MORE ON ANY WAR-
RANTY CLAIM THAN THE PURCHASE PRICE ACTUALLY PAID BY THE
ORIGINAL RETAIL PURCHASER.

THIS LIMITED WARRANTY IS MADE IN LIEU OF ALL OTHER WARRAN-
TIES, EXPRESS OR IMPLIED, INCLUDING THE WARRANTIES OF MER-
CHANTABILITY AND/OR FITNESS FOR A PARTICULAR PURPOSE, OR
ANY OTHER WARRANTY OR GUARANTY ARISING BY OPERATION OF
LAW. ANY WARRANTY NOT EXPRESSLY PROVIDED HEREIN, IMPLIED
WARRANTY, GUARANTY AND ANY REPRESENTATION REGARDING
THE PERFORMANCE OF THE EQUIPMENT, AND ANY REMEDY FOR
BREACH OF CONTRACT, IN TORT, OR ANY OTHER LEGAL THEORY
WHICH, BUT FOR THIS PROVISION, MIGHT ARISE BY IMPLICATION,
OPERATION OF LAW, CUSTOM OF TRADE, OR COURSE OF DEALING
ARE EXCLUDED AND DISCLAIMED BY VANAIR®.

Some states in the United States of America do not allow limita-
tions of how long an implied warranty lasts, or the exclusion of in-
cidental, indirect, special or consequential damages, and as such,
the above limitations and exclusions may not apply to you. This
warranty provides specific legal rights. Other rights may be avail-
able to you, but may vary from state to state.

In Canada, legislation in some provinces provides for certain ad-
ditional warranties or remedies other than as stated herein, and
to the extent that they may not be saved, the limitations and ex-
clusions set out forth above may not apply. This Limited Warranty
provides specific legal rights, and other rights may be available,
but may vary from province to province.



VIPER™ GAS 55-80 CFM / TABLE OF CONTENTS

TABLE OF
CONTENTS

WARRANTY ... rre s e s e e e e BEHIND COVER
TABLE OF CONTENTS ... rrerrre s re e er e s e s e TOC -1
WARRANTY CLAIMS PROCEDURE........cccoverreirrnenen, WARRANTY -1
CLAIMS PROCESS FOR WARRANTED PARTS ..o WARRANTY - |
PROCEDURE ...ttt ettt e e e e e e e e e e e e e e nnreeeeas WARRANTY - |
Figure W-1: Machine Serial Plate / Serial Number Location ......................... WARRANTY - |
SECTION 1: A SAFETY .oooiiierceeiriereessee s sssessssesssss e s snesssnsssnnes 1-1
1.1 M GENERAL INFORMATION ...t 1-1
1.2 A DANGERS, WARNINGS, CAUTIONS AND NOTES .....ciiiieieeieeeeeeeeeeeeeeen 1-1
1.3 A SUMMARY OF DANGERS, WARNINGS AND CAUTIONS ......coooioeeieeeeeeeen. 1-1
1.3.1 BADANGERS..........ooooooeeeeeeeeeeeee e 1-1
1.3.2 BAWARNINGS.........oooeeoeeeeeeee e 1-1
1.3.3 A CAUTIONS ...t 1-3
1.4 BASAFETY DECALS ...t 1-3
1.5 A CALIFORNIA PROPOSITION 65 WARNINGS .......cooiieieeeeeeeeeeeeeeeeeeeeeeeeen 1-3
1.6 AAUPFITTERS' OBLIGATIONS ...t 1-3
1.7 €0 DISPOSING OF MACHINE FLUIDS ... .ot 1-4
SECTION 2: SPECIFICATIONS ... e e e e 2-1
2.1 GENERAL INTRODUCTION ... .ottt e e e e 2-1
TABLE 2A: SPECIFICATIONS FOR VIPER™ GASOLINE ROTARY SCREW
COMPRESSOR ... ..ttt ettt e e e e e et e e e e e e e e e e e e aaans 2-1
Figure 2-1: Machine Main Component LOCALIONS ..............ccceeeeeeeeeeeeeeeeeeeeeeee e 2-2
TABLE 2B: STANDARD TORQUE VALUES ........ooiiiiiiiie et 2-3
SECTION 3: INSTALLATION ... e s e s e e 3-1
3.1 MACHINE PACKAGE RECEIPT/INSPECTION ......ooiiiiiiiiiiiiiiiee e 3-1

Continued on next page...

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) TOC -1

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



TABLE OF CONTENTS VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 3: INSTALLATION (CONTINUED)

3.2 INSTALLATION INSTRUCTIONS..... ..ot 3-1
Figure 3-1: Installation and Dimensions Diagram...................c.uceeeeeiieeiiiieeeeaeiiiieaeeaeennnn, 3-3
Figure 3-2: Installation and Dimensions Diagram, continued.....................cccccvveieenennnn. 3-4
Figure 3-3: Installation and Dimensions Diagram - Optional Wheel Kit.......................... 3-&

SECTION 4: OPERATION ...t e e e s e e e e e 4-1
4.1 GENERAL INFORMATION. ...ttt e e e e e e 4 -1
4.2 INSTRUMENTATION. ....coiiiiiiii et e e e e e e e e e e e e e e e e e e e e e a s nnneees 4 -1

4.2.1  IGNITION SWITCH ...ttt a e e e e e e e e e e e e e e 4-1

4.2.2 ENGINE FAULT INDICATOR LAMBP..........eeeeeeeeeeeeaee e 4-1

4.2.3 PRESSURE/TIMER ADJUSTMENT LEVER.........ouumeeeeeeeieeeeeeeeeeeeeeeeeeeee 4-1

4.24  HOUR METER ...ttt a e e e e e e e e e e e e e e e s es s 4-2

4.2.5 INFORMATION/DATA DISPLAY ...ttt 4-2

Figure 4-1: Instrumentation and CONLIOIS ...............ccoeeeeeeeieeeeeeeeaa e 4-2

4.3 START-UP PROCEDURE ...ttt 4-2

4.4 PROGRAMMABLE PARAMETERS ... 4-3

4.4.1  AUTO START/STORP. ...ttt a e e e e e e e e e e e e e e ansnans 4-3
4.4.2 COMPRESSOR PRESSURE ADJUSTMENT (OPERATING

PRESSURE SELECTION)..... ettt 4-3

4.5 SHUTDOWN PROCEDURE .......ccooiiiie ettt 4-3

4.6 MACHINE CONTROLLER LED STATUS CHART ....ooviiiieieeeeeeeeeeeeeeeeeeeee 4-3

TABLE 4.6A - GREEN LED STATUS ..o 4-4

TABLE 4.6B - BLUE LED STATUS ..ot 4-4

TABLE 4.6C - YELLOW LED STATUS ..ot 4-4

TABLE 4.6D - RED LED STATUS ....cooeieiiiieeeeeee et 4-4

TABLE 4.6E - LAMP COLOR INDICATIONS ...t 4-5

4.7 OPERATION GUIDELINES ...t 4-5

4.7.1  MACHINE ORIENTATION .....ccoooeeeeeeeeeeeeeeeeeeeettt et a e e e e s 4-5

4.7.2  ENCLOSURE INTACT ...ttt e e e e 4-5

Continued on next page...

TOC -1l 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM / TABLE OF CONTENTS
100-175 PSIG COMPRESSOR

SECTION 4: OPERATION (CONTINUED)

4.7.3 M SAFETY/PROTECTIVE SHUTDOWN DEVICES........cccococoveveeeeeeeerrrnne, 4-5
4.7.4 COOLING SYSTEM ......ocooiiiiiee e 4-8
4.7.5  LIFTING.......ooeeieeeeeee et 4-8
4.7.6  COLD WEATHER OPTION .....ccccuoiiiiiiieeeeee e 4-5
4.7.7 EXTREME CONDITIONS. ... 4-5
4.7.8 HIGH MOISTURE CONDITION: EMULSIFICATION OF OIL IN
ROTARY SCREW COMPRESSOR SYSTEMS.........ccocoieiiieeee e 4-6
TABLE 4A - HIGH MOISTURE CONDITION OPERATION ......ccccoiiiiiiiiiiieiieee 4-6
4.7.8.1 PREVENTION OF EMULSIFICATION ..ottt 4-6
4.7.8.2 INFREQUENT USE.......oiiiiii e 4-6
4.7.9 EXTREME CONDITION MACHINE APPLICATIONS.........cccccoviiiiiiee 4-7
SECTION 5: MAINTENANCE........... o 5-1
5.1 GENERAL INFORMATION ... ...ttt e e 5-1
5.2 ROUTINE MAINTENANCE SCHEDULE........ccoiiiiiieeec e 5-1
5.3 REPLACEMENT PARTS ...ttt e e e 5-2
TABLE 5A: GAS VIPER™ GV3 - MAINTENANCE SCHEDULE AT A GLANCE................... 5-3
TABLE 5B: SERVICE KIT CONTENT BREAKDOWN.......ooitiiiiiiiiiiieeeeeeeee e 5-3
TABLE 5C: VIPER™ MAINTENANCE SCHEDULE INTERVALS ... 5-4
TABLE 5D: ROUTINE MAINTENANCE REPLACEMENT KITS - COMPRESSOR............... 5-4
5.4 PARTS REPLACEMENT AND ADJUSTMENT PROCEDURES ..........c.ccoiiiiiiiiiins 5-17
5.4.1 ADJUSTING THE BELT TENSION .......ccoocuiiiiiiiieieiee e 5-17
5.4.1.1 CHANGING THE BELT .....ooiiiiiiiieee e 5-17
5.4.1.2 ADJUSTING BELT TENSION ......cooiiiiiiiiiiiieiie e 5-17
5.5 SERVICING THE SYSTEM FUSES AND CIRCUIT BREAKER.........cccccoiiiiiiiiics 5-18
5.6 STORAGE AND INTERMITTENT USE ......ooiiiiiii e 5-18
5.6.1 INTERMITTENT USE. ... 5-16
5.6.2 LONG TERM STORAGE.......cco et 5-18

Continued on next page...

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) TOC -1l
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



TABLE OF CONTENTS VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 6: TROUBLESHOOTING.........ccoiirrcrrreecr e er e 6-1
6.1 GENERAL INFORMATION. ...ttt e e e e e e e e e e e e e e e e s eeees 6-1
Figure 6-1: Machine Serial Plate/Serial Number Location...............cccccceevvvvveieeaaeeen... 6-1
TABLE 6A: TROUBLESHOOTING GUIDE........coiiiiiiiiiiiieec e 6-1
6.2 EXTREME CONDITION OPERATION ......cuuiiiiiiiiiiiiiiiiiieeee e e e e 6-3
6.2.1 HIGH MOISTURE CONDITION: EMULSIFICATION OF OIL IN ROTARY
SCREW COMPRESSOR SYSTEMS ... 6-4
6.2.2 COLD WEATHER OPERATION ........ooeeieeeeeeee ettt 6-4
TABLE 6.2A - COLD WEATHER OPERATION ....outtiiiiiiiiiiiiiieee et 6-4
6.2.3 HIGH TEMPERATURE OPERATION ... 6-4
TABLE 6.2B - HIGH TEMPERATURE OPERATION .....ooiiiiiiiiiiieeeeeeeeee e 6-5
6.2.4 HIGH DUST CONTENT OPERATION ... 6-5
TABLE 6.2C - HIGH DUST CONTENT OPERATION.....oiiiiiiiiiieeeeeee e 6-5
6.2.5 HIGH ALTITUDE OPERATION ........oeeeeeieeeeeeeeee ettt 6-5
SECTION 7: ILLUSTRATED PARTS LIST....cooiiirrceerreeeereee 7-1
7.1 PARTS ORDERING INFORMATION........uuiiiiiiiiiiiiiiieiiee e 7-1
Figure 7-1: Machine Serial Plate / Serial Number Location...............cccccuuuuevieeeeeeeaann. 7-1
TABLE 7A: RECOMMENDED SPARE PARTS LIST ..ot 7-2
7.2 COMPRESSOR AND PARTS - WITH TYPE-AAIR FILTER.........cccoeiiieeeee 7-4
7.3 COMPRESSORAND PARTS - WITH TYPE-BAIRFILTER .......ccooiiiieeeeeee 7-6
7.4 ENGINE AND DRIVE PART S ... .ttt 7-8
7.5 FRAMEAND DRIVE -1 OF 4 ..ttt 7-10
7.5 FRAMEAND DRIVE -2 OF 4 ...ttt 7-12
7.5 FRAMEAND DRIVE -3 OF 4 ...ttt 7-14
7.5 FRAMEAND DRIVE -4 OF 4 ...ttt 7-16
7.6 CANOPY ASSEMBLY -1 OF 3 .. 7-18
7.6 CANOPY ASSEMBLY -2 OF 3 ...ttt 7-20
7.6 CANOPY ASSEMBLY -3 OF 3 ... 7-22
7.7 COOLING SYSTEM ..ottt e e e e e e e e e e e e e e e e e e e neees 7-24
7.8 ELECTRICAL SYSTEM.....coiiiiii ittt 7-26

Continued on next page...

TOC - IV 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST (CONTINUED)

7.9 ELECTRICAL SYSTEM - COLD WEATHER (OPTIONAL) ........cc.........
7.10 FUEL TANK ASSEMBLY ...
7.11 DECAL LOCATION/IDENTIFICATION -1 OF 2 ....oooiiiiiieeeee
7.11 DECAL LOCATION/IDENTIFICATION -2 OF 2 ....oooiiiiiieee e
7.12 WIRING DIAGRAM -1 OF 2 ...
7.12 WIRING DIAGRAM -2 OF 2 ...
7.13 WIRING DIAGRAM - COLD WEATHER 12V (OPTIONAL)...................
7.14 SCHEMATIC FLOW DIAGRAM VSE WITH INLET ..o
7.15 HOSE INSTALLATION GUIDE ......ooiiiiee e
TABLE 7B: MAINTENANCE TRACKING LOG......cccoiiiiiiiieeiieeeee e

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025)

A Lincoln Electric Company
(844) VAN-SERV - vanair.com

TABLE OF CONTENTS

TOC -V



TABLE OF CONTENTS VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

BLANK PAGE

TOC - VI 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

WARRANTY CLAIMS PROCEDURE

WARRANTY
CLAIMS PROCEDURE

CLAIMS PROCESS FOR WARRANTED
VANAIR® PARTS

This process must be used by owners of Vanair®
equipment in situations where a warranted item
needs repair or replacement under the terms of
the purchase warranty. Do not return items to Va-
nair® without prior authorization from the Vanair®
Warranty Administrator.

PROCEDURE:

When a customer needs assistance in trouble-
shooting a system and/or returning parts, follow
the steps below.

1. Locate the machine’s serial number:

The machine package serial number plate is
located inside the machine compartment on

the wall of the enclosure near the compres-
sor unit (see Figure W-1).

The engine and the compressor also have
individual serial numbers respectively (see
Figure W-1). For engine warranty issues,
consult the Engine Operation Manual for the
engine’s limited warranty details. For partic-
ular compressor unit issues, the compressor
serial number may be needed. In any case,
engine and/or compressor issues can be
confirmed using the machine serial number
as found in Figure W-1.

2. Have a list of the symptoms/condition/
malfunctions along with any applicable
temperature and pressure readings, and
also the number of operational hours

T YANAIR
XX-XXXXXXXX

TFVANAIR.
MODEL: XXXXXX
MAX RPM: XXXX

KEY DESCRIPTION KEY DESCRIPTION
A, | MACHINE SERIAL PLATE / SERIAL NUMBER B | ENGINE SERIAL PLATE / SERIAL NUMBER (letters - numbers)
A, | MACHINE SERIAL TAG / SERIAL NUMBER (X3) C | COMPRESSOR SERIAL PLATE / SERIAL NUMBER

i Figure W-1: Machine Serial Plate / Serial Number Location i

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) WARRANTY -1

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



WARRANTY PROCEDURE

available:

Note that the above information will also
need to be included on the Return Material
Authorization Form (per Step #6); this form
is necessary for warranty processing if the
warranty claim is deemed valid by the service
case review.

3. Contact the Vanair® Service Department
by phone (1-844-VAN-SERV) to speak with
a Service Technician.

4. Vanair® Service will troubleshoot the
problem based on the information provid-
ed by the customer, and attempt to return
the unit to service as quickly as possible.

5. If the unit cannot be returned to service,
and Vanair® determines this matter is a
warranty issue, the Service Technician
will assign an RMA (Return Material Au-
thorization) number that will provide for
the return of the item to Vanair® for anal-
ysis and a final determination as to the
item’s warranty status.

NOTE

The RMA number must be placed on the outside
of the package being returned.

WARRANTY - I

6. Warranty Claims are solicited via a Return
Material Authorization (RMA) Form. This
form can be obtained via download from
the web site, or requested directly from
the Vanair® Service Department:

Once a current form has been obtained, fol-
low the instructions given on the form to fill in
the information needed. This form is used for
the purpose of soliciting a warranty case. All
of the field information except for the bottom
section block fields, which includes Dispo-
sition of Goods, Notifications and Additional
Notes, will be required.

Customers have 30 days after the RMA num-
ber is issued to return the item. If the part is
not returned within this period, the RMA is
void and any claims will be denied.

090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

NOTE

All labor claims or invoices must be approved
by the Vanair® Warranty Administrator prior
to starting repair work along with the cost of
the repair. All paper work associated with the
returned item and warranty repair cost must
reference the RMA number issued against the
part, and be forwarded to Vanair® within 30 days
of the completion of work.

Before sending a warranty part to a customer,
Vanair® will need a P.O. or credit card number to
cover the cost of the part and shipping. After the
part is analyzed and deemed to be covered un-
der warranty, Vanair® will issue credit to the cus-
tomer. All parts eligible for warranty must have
the RMA number on the invoice at the time of
purchase.

No items can be returned “freight collect”. Freight
costs will be addressed at the time the claim is
closed. The customer pays any additional costs
for warranty parts delivered through expedited
services (i.e., Next Day, Second Day).

IMPORTANT

VANAIR® WILL NEVER ACCEPT ANY INVOICES
FOR PARTS RETURNED: ANY PARTS RE-
TURNED VIA INVOICE WILL BE RETURNED
FREIGHT COLLECT: NO PARTS ARE TO BE
RETURNED FREIGHT COLLECT!

Vanair® Mfg., Inc., a Lincoln Electric Company,
strives to continuously improve its customer ser-
vice. Please forward any questions, comments,
or suggestions to Vanair® Service:

Service Toll Free: 1-844-VAN-SERV
1-844-826-7378

Service Direct: 1-219-879-5100, ext. 400

E-mail: service@vanair.com

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 1: SAFETY

SECTION 1:
A SAFETY

1.1

VANAIR® MANUFACTURING, INC.

A GENERAL INFORMATION

The products provided by Vanair® Manufacturing,
Inc., are designed and manufactured for safe op-
eration and maintenance. But it is ultimately the
responsibility of the users and maintainers for
safe use of this equipment. Part of this responsi-
bility is to read and be familiar with the contents of

this manual before operation or performing main-
tenance actions.

A DANGER

DO NOT OPERATE IN AN ENCLOSED
SPACE.

Running any combustion engine in an
enclosed space will result in Carbon
Monoxide (CO) poisoning and may cause over-
heating, which may result in fire and/or explo-
sion.

CO build-up can cause death!

Overheating can ignite surrounding ma-
terials resulting in fire and/or explosion
which may cause injury, death and
equipment damage.

A IMPORTANT

Read this manual before operating
or servicing the Viper™ Gas
compressor system. Failure to do
so could result in damage equip-
ment, bodily injury, or death.

IMPORTANT

An enclosed space refers to any area partially or fully
enclosed by walls, a roof, or other boundaries.

These spaces can limit natural ventilation, restrict
airflow, trap hazardous gases, and increase the risk of
heat build-up, fire, or explosion.

It is the responsibility of the installation party to deter-
mine and mount Vanair® engine driven equipment in a
way that ensures proper airflow and ventilation for safe
operation. Failure to provide proper ventilation and
clearances may result in hazardous conditions.

continued...

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com

1.2

1.3

1.3.1

1.3.2

090195-OP_r1 (JULY 14, 2025)

IMPORTANT (continued)

Vanair® assumes no responsibility or liability for
installations it did not perform.

A DANGERS, WARNINGS,
CAUTIONS AND NOTES

These boxes are labeled clearly with the title
block listing either Danger, Warning, Caution, or
other non-safety issue. They draw attention to
specific issues that are pertinent to the safe and
correct operation of the machine.

The symbols shown and defined in Section 1:
Safety are used throughout this manual and on
the machine to call attention to, and identify, pos-
sible hazards.

The international warning symbol [A] is used on
all decals, labels and signs that concern informa-
tion pertaining to bodily harm. When you see
the international warning symbol, pay extremely
careful attention, and follow the given instructions
or indications to avoid any possible hazard.

A SUMMARY OF DANGERS,
WARNINGS AND CAUTIONS

These boxed inserts are placed throughout this
manual in the sections where they apply. This
subsection is a general summary of their con-
tents.

A DANGERS

» Keep tools or other conductive objects away
from live electrical parts.

* Never touch electrical wires or components
while the machine is operating. They can be
sources of electrical shock.

A WARNINGS

* DO NOT EVER use this compressor as a
breathing air source. Vanair® Manufacturing

1-1



SECTION 1: SAFETY

Inc., disclaims any and all liabilities for dam-
age or loss due to fatalities, personal injuries
resulting from the use of a Vanair® compressor
to supply breathing air.

DO NOT perform any modifications to this
equipment without prior factory approval.

DO NOT install this compressor in a confined
space that lacks proper ventilation and airflow;
breathing and cooling air circulation must not
be compromised.

DO NOT operate the compressor or any of its
systems if there is a known unsafe condition.
Disable the equipment by disconnecting it
from its power source. Install a lock-out tag to
identify the equipment as inoperable to other
personnel.

DO NOT operate the compressor with any by-
pass or other safety systems disconnected or
rendered inoperative.

DO NOT operate the equipment while you are
under the influence of alcohol or drugs.

DO NOT operate the equipment while you are
feeling ill.

DO NOT attempt to service the equipment
while it is operating.

Before performing maintenance or replacing
parts, relieve the entire system pressure by
opening a service valve which will vent all
pressure to the atmosphere: remove all elec-
trical power.

DO NOT use the compressor for purposes oth-
er than for which it is intended. High pressure
air can cause serious and even fatal injuries.

DO NOT operate the compressor outside of its

specified pressure and speed ratings. (See
Section 2: Specifications or refer to the
equipment data plate.)

DO NOT use flammable solvents or cleaners
for cleaning the compressor or it parts.

DO NOT operate the compressor in areas
where flammable, toxic, or corrosive fumes, or
other damaging substance can be ingested by
the compressor intakes.

Keep arms, hands, hair and other body parts,
and clothing away from fans, drive shafts, and
other moving parts.

090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

DO NOT wear jewelry, unbuttoned cuffs, ties,
or loose-fitting clothing when you are working
near moving/rotating parts.

ALWAYS confine long hair when working near
moving/rotating parts.

NEVER operate the equipment while wearing a
headset to listen to music or the radio.

Wear personal protective equipment such as
gloves, work shoes, and eye and hearing pro-
tection as required for the task at hand.

DO NOT operate the compressor with any
guards removed or damaged, or other safety
devices inoperative.

DO NOT operate the compressor in enclosed
or confined spaces where ventilation is re-
stricted or closed-off.

Ensure that hoses connected to service valves
are fitted with correctly sized and rated flow
limiting devices which comply with applicable
codes. Pressurized broken or disconnected
hoses can whip causing injuries or damage.

Over speed is hazardous! NEVER tamper with
the governor components or settings to in-
crease the maximum speed. Severe personal
injury and equipment damage can result if op-
erated at speeds above the maximum.

DO NOT use tools, hoses, or equipment that
have maximum ratings below that of this com-
pressor.

Keep metal tools, and other conductive objects
away from live electrical components.

Before performing maintenance or repair oper-
ations on the compressor, ensure that all pow-
er has been removed and been locked out to
prevent accidental application.

DO NOT assume that because the compres-
sor is in a STOPPED condition that power has
been removed.

Use this compressor only to compress atmo-
spheric air. Use of this equipment as a booster
pump and/or to compress any other gaseous
or aerosol substance constitutes improper
use. It can also cause damage or injuries.
Such misuse will also void the warranty.

Install, operate, and maintain this equipment in
full compliance with all applicable OSHA, oth-

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

er Federal, state, local codes, standards, and
regulations.

« When lifting objects, be aware of proper lifting
techniques to avoid injury.

* ALWAYS read and follow safety related pre-
cautions found on containers of hazardous
substances.

* DO NOT play with compressed air. It can cause
serious injury.

1.3.3 A CAUTIONS

1.4

VANAIR® MANUFACTURING, INC.

» Check all safety devices for proper operation
on a routine basis.

» Ensure that no tools, rags, or other objects are
left on compressor drive systems or near in-
takes.

* Keep the equipment clean when performing
maintenance or service actions. Cover open-
ings to prevent contamination.

* DO NOT operate the compressor if cooling air
is not available (fan/cooler not operating) or if
lubricant levels are below their specified min-
imum levels.

* Ensure all plugs, hoses, connectors, covers,
and other parts removed for maintenance ac-
tions are replaced before applying power to
the compressor.

» Avoid touching hot surfaces and components.

» Ensure that electrical wiring, terminals; hoses
and fittings are kept in serviceable condition
through routine inspections and maintenance.
Replace any damaged or worn components.

+ DO NOT install safety devices and/or replace-
ment parts other than authorized Vanair® re-
placement parts.

» Keep personnel out of line with, and away from
discharge opening of valves, hoses and tools.

* Immediately clean up any lubricant or spills.

A SAFETY DECALS

Safety decals are placed onto, or located near,
system components that can present a hazard to
operators or service personnel. All pertinent de-
cals listed in Section 7.11, Decal Identification/
Location are located near a component, which is

A Lincoln Electric Company
(844) VAN-SERV - vanair.com

1.5

1.6

090195-OP_r1 (JANUARY 22, 2024)

SECTION 1: SAFETY

subject to respect in terms of safety precautions.
Always heed the information noted on the safety
decals.

A WARNING

DO NOT REMOVE OR COVER ANY SAFETY
DECAL. Replace any safety decal that becomes
damaged or illegible.

A CALIFORNIA PROPOSITION
65 WARNINGS

A WARNING

Discharge from this machine may cause cancer
and/or reproductive harm.

Proposition 65 requires businesses to provide
warnings to Californians about significant expo-
sures to chemicals that cause cancer, birth de-
fects or other reproductive harm. Exposure to
these chemicals may take place when products
are acquired or used. Exposure may also occur
in homes, workplaces, or other environments in
California. By requiring that this information be
provided, Proposition 65 enables Californians to
make informed decisions about their exposures
to these chemicals.

Proposition 65 also prohibits California busi-
nesses from knowingly discharging significant
amounts of listed chemicals into sources of drink-
ing water.

A UPFITTERS' OBLIGATIONS

Any modifications or additions made to a vehicle
by an upfitter must adhere to all applicable Feder-
al Motor Vehicle Safety Standards (FMVSS), and
applicable state regulations to assure the altered
vehicle remains safe and meets the same safety
requirements as a standard manufactured vehi-
cle.

If unsure about the compliance requirements for
specific modifications, vehicle upfitters should
consult with the National Highway Traffic Safety
Administration (NHTSA) to understand their obli-
gations. www.NHTSA.gov or 1-888-327-4236.

When mounting Vanair® engine-driven equipment
the following guidelines must be followed to en-

1-3



SECTION 1: SAFETY

sure safe operation and ventilation:
1. Provide Adequate Ventilation:

 Ensure sufficient airflow openings for in-
take and exhaust to prevent CO build-up
and overheating.

« Use louvers, vents, or fans to facilitate
proper air exchange.

2. Exhaust Management:

» Route engine exhaust outside of the ser-
vice body and away from any enclosed
areas, vehicle occupants, or flammable
materials.

» Use properly rated exhaust piping and
ensure there are no leaks.

» Use properly rated heat shields and heat
wrap.

3. Temperature Control:

* Install heat shields or insulation where
necessary to reduce heat transfer to
nearby materials.

* Avoid placing flammable items near
equipment that generates heat.

4. CO Detection:

* Install carbon monoxide detectors in
areas where equipment is mounted to
provide early warnings of hazardous gas
build-up.

5. Regular Inspection:

* Frequently inspect the mounting area
for adequate ventilation, proper exhaust
routing, and any signs of heat damage
or gas leaks.

It is the responsibility of the installation party
to determine and mount Vanair® engine-driven
equipment in a manner that ensures adequate
airflow and ventilation for safe operation. Failure
to provide proper ventilation may result in hazard-
ous conditions.

090195-OP_r1 (JULY 14, 2025)

1.7

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

A DANGER

DO NOT OPERATE IN AN ENCLOSED
SPACE.

Running any combustion engine in an
enclosed space will result in Carbon
Monoxide (CO) poisoning and may cause over-
heating, which may result in fire and/or explo-
sion.

CO build-up can cause death!

Overheating can ignite surrounding ma-
terials resulting in fire and/or explosion
which may cause injury, death and
equipment damage.

IMPORTANT

An enclosed space refers to any area partial-
ly or fully enclosed by walls, a roof, or other
boundaries.

These spaces can limit natural ventilation,
restrict airflow, trap hazardous gases, and in-
crease the risk of heat build-up, fire, or explo-

sion.

It is the responsibility of the installation party
to determine and mount Vanair® engine driven
equipment in a way that ensures proper airflow

and ventilation for safe operation. Failure to
provide proper ventilation and clearances may
result in hazardous conditions.

Vanair® assumes no responsibility or liability for
installations it did not perform.

¥ DISPOSING OF MACHINE
FLUIDS

Always dispose of machine fluids under the guid-
ance of all applicable local, regional and/or fed-
eral law.

Vanair® encourages recycling when allowed. For
additional information, consult the container label
of the fluid in question.

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 2: SPECIFICATIONS

SECTION 2:

SPECIFICATIONS

2.1

GENERAL INTRODUCTION

The tables and figures in this section list the
specifications (including operational, output and
dimensional) of the overall machine. Contact the
Vanair® Service Department if additional specifi-
cations are needed that cannot be found in this

manual.

Refer to Figure 2-1 for general machine compo-
nent locations. For additional information, includ-
ing measurement specifications, refer to Figure
3-1 (machine and identification and dimensions)
in Section 3, Installation.

TABLE 2A: SPECIFICATIONS FOR VIPER™ GASOLINE ROTARY SCREW COMPRESSOR

GENERAL SYSTEM
INFORMATION

Engine Speed:

SPECIFICATION

EXTEEEEEE 2« o HP (18.6 Kw) @ 3600 RMP (SAE J1349)

Idle Speed: 1400 RPM Unloaded, to 2500 to 3600 RPM Loaded

Engine Oil Capacity:

1.9 Quarts

Fuel Consumption:

Two (2) GPH at Full Engine Speed / Load

Fuel Tank Capacity:

Eleven (11) Gallons

Fuel Type:

Gasoline

Operating Temperature Limits:

+10°F (-7°C) to 120°F (49°C)

COMPRESSOR: Single Stage, Oil Injected Rotary Screw Altitude Rating
Model: 80 CFM /100 PSIG 2,000 ft

70 CFM /125 PSIG 4,000 ft

60 CFM / 150 PSIG 10,000 ft

55 CFM /175 PSIG 11,000 ft
Inlet Control: 12VDC
Air Filter: Pleated Paper, Dry Type
Oil Filter: Spin-on Style

Oil Capacity / Type:

Air End - 1.9 Gallons Compressor and Cooler Total Capacity /
Vanguard™ Premium Synthetic Oil

Safety Relief Valve Setting:

200 PSIG

Electrical System:

12 VDC

Cooling System:

Air to Oil Heat Exchanger

Instrumentation Display:

Run Hours, Compressor Temperature, Discharge Pressure, Engine Temperature

T For specification and requirements regarding the Honda Gasoline Engine, refer to the Engine Operation Manual.

II With cold weather option kit temperature range expands to: -40 °F (-40 °C). Order cold weather option kit no. 032983.

NOTE: Refer to Figure 2-1 for main component locations.

NOTE: Specifications are subject to change without notice.

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -+ vanair.com

090195-OP_r1 (JULY 14, 2025)



SECTION 2: SPECIFICATIONS

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

GO0 2

/TYPE “A” FILTER A <\
S<EEHSE WA \

i N

®

KEY DESCRIPTION KEY DESCRIPTION KEY DESCRIPTION
A | LIFTING BAIL L |COMPRESSOR OIL FILTER ELEMENT W | COMPRESSOR UNIT
B | ENGINE AIR FILTER HOUSING M |30AFUSE X | BELT DRIVE ASSEMBLY
C |ENGINE OIL FILL PORT/CAP N |BATTERY Y |ENGINE OIL DRAIN TUBE
D |ENGINE* P | SERVICE AR OUTLET Z | FUEL TANK
E | FUELFILL PORT/CAP Q | COMPRESSOR OIL DRAIN PORT AA | TENSION ASSEMBLY
F | INSTRUMENT PANEL R, | COMPRESSORAIR FILTERASSEMBLY - TYPE-A | | BB | ENGINE FUEL FILTER
G, |FUELLEVEL GAUGE (FRONT) R, | COMPRESSORAIR FILTERASSEMBLY - TYPE-B | | CC | COOLING FAN ASSEMBLY
G, |FUELLEVEL GAUGE (BACK) S | COMPRESSOR SEPARATOR ELEMENT DD | COMPRESSOR OIL LEVEL GAUGE
H |ENGINE OIL LEVEL DIPSTICK/GAUGE | | T |MUFFLER / SIGHT GLASS: DD, shows outside

panel visual access location of the glass.
J | IGNITION/ CONTROL PANEL U | COMPRESSOR OILFILL TUBE T For information and specifications on the
K | NO/NC WEATHERPROOF RELAY V | SOLENOID VALVE (solenoid valve will differ engine, consult the Engine Operation
WITH RESISTOR between Type-A and Type-B air filter usage) Manual.
i Figure 2-1: Machine Main Component Locations i
2-2 090195-OP_F1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM / SECTION 2 - SPECIFICATIONS
100-175 PSIG COMPRESSOR

TABLE 2B: STANDARD TORQUE VALUES
SIZE GRADE LUBRICATED
1/4 - 20 UNC 5 6 ft-Ibs
5/16 - 18 UNC 5 13 ft-lbs
3/8 - 16 UNC 5 23 ft-lbs
1/2- 13 UNC 5 55 ft-lbs
3/4 - 10 UNC 5 200 ft-Ibs

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 2-3

A Lincoln Electric Company
(844) VAN-SERV -+ vanair.com



SECTION 2: SPECIFICATIONS VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

BLANK PAGE

2-4 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 3: INSTALLATION

SECTION 3:
INSTALLATION

3.1

3.2

VANAIR® MANUFACTURING, INC.

MACHINE PACKAGE
RECEIPT/INSPECTION

Upon receipt of the machine package, inspect the
exterior of the shipping crate for signs of shipping/
transit damage. Any damage should be reported
immediately to the shipping company. Open the
lid and inspect the component parts and supports
to ensure that there has been no internal move-
ments of assemblies or components which may
have caused damage. To install the Viper™ Gas
Compressor System, refer to the following sec-
tions.

To report missing items, incorrect part num-
bers, or other discrepancies, contact Vanair®
at:

Vanair® Manufacturing, Inc.
A Lincoln Electric Company
10896 West 300 North
Michigan City, IN 46360
Telephone: (800) 526-8817
Service: (844) VAN-SERV
service@vanair.com
sales@vanair.com
vanair.com

INSTALLATION INSTRUCTIONS

A DANGER

DO NOT OPERATE IN AN ENCLOSED
SPACE.

Running any combustion engine in an
enclosed space will result in Carbon
Monoxide (CO) poisoning and may cause over-
heating, which may result in fire and/or explo-
sion.

CO build-up can cause death!

Overheating can ignite surrounding ma-
terials resulting in fire and/or explosion
which may cause injury, death and
equipment damage.

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com

IMPORTANT

An enclosed space refers to any area partial-
ly or fully enclosed by walls, a roof, or other
boundaries.

These spaces can limit natural ventilation,
restrict airflow, trap hazardous gases, and in-
crease the risk of heat build-up, fire, or explo-

sion.

It is the responsibility of the installation party
to determine and mount Vanair® engine driven
equipment in a way that ensures proper airflow

and ventilation for safe operation. Failure to
provide proper ventilation and clearances may
result in hazardous conditions.

Vanair® assumes no responsibility or liability for
installations it did not perform.

A WARNING

ELECTRICAL HAZARD! Be sure the battery is
disconnected before starting the installation.

IMPORTANT

DO NOT install in an enclosed space. 2500 CFM
of fresh air is required for cooling; ensure there
is no recirculation of hot air from the machine
returning to the cool air intakes.

NOTE

In order to prevent accidental damage to vehi-

cle components (fuel tanks, lines, brake lines,

wiring harnesses), note their location before
drilling any holes.

Refer to Figure 3-1, and the following procedure:

1. Position the machine so that there is no re-
striction of cooling air through the enclosure.
A minimum of six (6) inches from front access
side; minimum of ten (10) inches from rear
side, and six (6) inches from the left side.
Cooling air enters the enclosure through the
rear panel, passes through the cooler, and
exits through vents in the front and left sides.

090195-OP_r1 (JULY 14, 2025) 3-1



SECTION 3: INSTALLATION

NOTE: Air circulation from hot air exhaust
must be prevented from heating cooling
air circulation.

2. Ensure that adequate height and clearance
exists to allow for the hood to open (minimum
of 46.5 inches from mounting surface), and
a clear passage for service allowance to the
maintenance access panel located at the
front and back.

3. Mounting surface or support should be ad-
equate for the weight of the machine and
should be level for normal operation. Mount-
ing holes for four (4) 1/2” hold down bolts (as
provided in optional kit no. KIT1202-001) are
provided. Refer to Section 7, lllustrations
and Parts Lists for additional installation and
system schematic drawings.

4. Electrical connections (system designed for
12VDC negative ground).

Ensure all supply hoses and electrical wiring are
correctly specified, adequately supported and
do not touch or rest on any sharp edges. Wiring
should be protected with split loom to prevent
corrosion.

090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



INSTALLATION

SECTION 3

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

3

3

283093ID_r3_1

Diagram

imensions

(JULY 14, 2025)

on and D

i

Installat,

090195-0OP_r1

Figure 3-1

-abewep Juawdinba pue yjes .
‘fanfu; asnes u>m:_ :w_:;u HEep saxejul e buljood
uoisojdxa Jojpue auy ui Bu 0} }Sneyxa e joy woyy
-ynsaJ sjeuajew Buipunol uoe|nai1oal Jie fuijood
-ins ajub| ueds Buieaysang juanaud o} sajyeq pue sbuy
-uado abue| aq }snw a1ay ]
iyjeap asnes ued dn-pjin
itpesp PIING 09 ‘suoluny adueusjuiew T3INVd $S300V
. QXO wwwwwwwwwwwwwwwwwwwwww NIVHA/431714 710 INIONTI
uoisoj Jo/pue |0J3u09 10} SS8I9E = o vor oo
) .
lojpue auiy ut ynsais ew yorym ‘But | | jorsea Joj paisap aq Aew ~ EESN _ B
-Jeaysano asnea Aew pue Bujuosiod WO0J 92UEBJE3|D [BUORIPPY BT e @®o 0 o 0 o\
(09) apixouoy uogies ui ynsal , & J
|Iim 99eds pasojoua ue uj auibua aujyvew ayy Buijood Aia =2 @7
uonsnquoa Aue Buluuny -doud 1o} papasu saoue)sip === ) Lz 0 |
. asue.Jea|d palinbal wnwy e 67 | o
39VdS A3SOTONI -ujw 8y} ale weJbeip siyy H | |
NV NI 31vd3d0 1ON Od Ul pa}si| suoIsusWIP ay | ° | @ %
o —
c-()o——~—0— — 4
mmwz<c 4 mn_uoz \ $5300V ﬁﬁ S, E‘ S) ﬂo /4
3ISNIAV IR 2 114 (Xv) 82 - ONN €1-2/L
1HOM . 710 OSSIUANOD . L'5h
moE%_ﬁu,E Z /1 :3v0S S1HOI . mw\o@m wz%@%_o
B ANE g 7vi3aa HOLVOIANI I
(82-4NN ZL-9L/L L LHOd ONIY-O 3VS ZL#) 8'9g
NIVYA ¥37000/40SS3FHdNOD vep -
0 o oz [\N%4
'€ €€
= 2 = i & 2 =
3] 8 K] ) o o\ o o H, o=—=0——=0
z p— T ;. X
° : Jud €0c ap
oz g0oe —~ | —a =
(2
1'ze S W ) m
o @ o o o W NL =c “
° . m =2
° ° El o |olgl - o off
Y (LdN ‘ Y sor w
Vo IIVNIA v/E) d ST =
«ﬁ \ 39dVHOSIA ¥IY = P |
39 HOLVOIaNI
mm%w/\mu_mw_wﬂ_w_m S$S300V \ 9 RE/LELRENE!
NOILOINNOOD [Q
Ad3llvd //,
JOLSILVIS DI "100-20Z} LY JONTHIATY
L ‘NOLLO9 NO MOT4
| ! dIVMOTIV OL SH3JVdS 4O
| SHOLVIO0SI NO A3LNNOW
| | =) 39 1SN INIHOVIN SIHL
o ‘310N
L
| (J
Mo L1 :3TV0S
| &l HOLIMS A3Y VANOH
| ﬁ J1ON3Y TVNOILHO ¥O4
” e lze/sz] 1820
z%mrmm | ﬁ X 1N0OLNO
I0ovds avol | = HOLIMS
HLIM MO IV A3 VANOH
NINO'S — i [8/201 51800

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

INSTALLATION

SECTION 3

-abewep juawdinba pue yjeap ‘Ainfur asneos
Kew yoiym uoisojdxa Jojpue aiy ul Buynsal
s|eldjew Buipunousins ayuby ues Buieayrang

iyjeap asnes ues dn-pjing 09

‘uoisojdxa Jo/pue a.i} Ul Jnsal

Rew yaiym ‘Buneaylano asnes Aew pue Buiuosiod (Q9)
apIXOUOJ\ UogJes ui }nsal |jim aseds pasojd

-ua ue u auibua uonsnquiod Aue Buluuny \s%

'I0VdS d3SOTONT NV NI 31vd3dO LON Od

"sayejul Jie Buijood 0}
}SNeyxa Jie Joy wouy uolje|naioal
Jie Buijoos juanaid o} sayeq pue

sBujuado ab.e| aq ysnw asay]

"SUOIjouN} 99UBUSJUIRW JOjpUE |01}
-U09 10} SS90 J3ISBa 10} PalISap
aq Aew wooJ adueIea|d [BUORIPPY

*aulyoew ay} buijooa Aadoid
10} papasu saouejsip a2ueIed|d
paJinbal wnwiuiw ay} aJe weibeip
SIY3 ul pajsi| suoisuawip ay|

d3AONVA vV

310N

HOLINS A3Y JLONTM [ "o v~ o ASH HIVNYA LTIN | 143 9H652 008X || N3O 3N
8 UFHIVAM G100 - ¥ SIVeONAINI -8 | VONOH-H | S¥O - €AD
HOLIMS 035 UIVNYA LS INI | 143 dHe +2 008X )| N39 43dIA
AS JIONZY -u  1Pd 051 @ WO - 09%= | von3INT -8 | VANOH-H | Sy - €AD
. o iSH HIVNYA LIINI | 133 dH6 2 008X91 11 N3© Y3dIA
MIHLVIM 0100 - O I5d 521 © W0 - 03 MIVNVA LITNI | 135 <1 12 00001l N3O W3l
B ~ g SH HIVNYA LIINI | 143 dHe vz 008X01 11 N3© H3dIA
LDATISHM - M 1$d 004 D WD - 083 GgiiT N 8 | VONOH -H | Sy~ EAD
NOILdO NA0 [ 4OSSTMANOD 3NIONS | 1ondoyd
L1 37v0Ss
£1-Z/L HOLYIOS! NOILVHEIA'LIM — Jovddns
-=- MOZ_._.ZDOS_
alL00-zozZ L.Lix A >
~_

* \‘
00} SI HLON3T 3344 HOLV10SI - ONINILHOIL 7
Y314V NOISNIWIQ 3 TTVLSNI TYNI4 €9
i

VA

-

v Z/L Lv14 "Y3HSVYM|  ZL1-8028E8 S
14 SL'TXEL-Z/L 8YO XIH 'MIYOSIYD G.2-80v628 )4
14 €1-2/L ONIMOOT X3H "LNN 292-805528 €
v aL0X1IVL.O0'b X _00.5'Z ¥388NY "Y3dWNE 96v8.2 4 .
V\m m1_<om 14 2/L ONITVIS"HIHSYM 050-906¥.2 3 mmj_ OO@ w_ Z\So_l_w w<
" ALD NOILdINOS3a ¥IGWNN Lavd| 3Ll a31gnN3sSSY LM SIHL H04
JHNSSIAd TVNA €AD FLONTYH J3TTOHLNOD ASSV Al 1S s16vd THOIEM IWNINIXYIN ‘3LON
4 160 €L S0 NIVdd 710 11X3 FHIM LHVLS
. L — W W , 9L/€ :ITY0S 0SSTUANOD  yg q470  FLOWI B S¥ILVH
8 JHdIN
o o 1 3 3 3 8 N M3IA 1139 = ;Imomw 09 Ad3LLVE &
mw mw 5 o o |o e O o
HOLIMS o °
7 A 7 © o ) 48
| B | R O
YOU¥E MO NMOTLNKS = G=/ o
7 SNINEVRA = IO TIZA 7 @)
TEALVEELWEL MOT = 2N TE ‘ )
SHOLUIGHDD TYRLLAO = KEEND oAl . o
| TNNSSER | ©) @ o
. ¥0seTANOd O =, o=
S0 7 ..m_smz__@O @ 7 o' P o
HOSSTINOD =
| TUNSSTIrdWEL : | W
ENoNE O Y% 4 N
7 dOLSILAVIS OLTY 7 0o 4 /
NOLLNg e AL : S
JFYNSSIHd | | B N
na- 7 (INIW3] . =
dOL1Vdvd3s
¥30S31V09 )
d0SSIHAINOD =
(X) 0v€'0@  -43T10MINOD VANOH
€8
NIVYa 710 3NIONT
14O BIHM /M SYO 193 672 ISd001-W3008 EAD ‘089 ¥3dIA | MOBEHEAD AV13Y LHVIS = =
B 3LOW3¥ /M SVO 143 672 1Sd001-W008 EAD ‘089 ¥3dIA | W0BE-HEAD ° ° o e o .
A3 3LOW3Y 3 ¥3HLEM 0100 /M S¥9 133 642 ‘IS00L-W4008 EAD 089 ¥3dIA | ¥O088-HEAD MOlLsdld = \
3|
Y3HIBM 100 /M S¥9 133 6'%Z 1Sd00}- 4008 EAD 089 H3dIA 2088-HEAD 33SN4 % AY13Y Nv4 8 1714 110 INIONIT o y ] 6 .
V9 133 62 1S400}-N4008 £AD 089 ¥3dIA 088HEND T o= / © A\
n n == | /
L4VO BIHM /M SO 143 672 ISdSZL-W00L EAD ‘020 ¥3dIA | MOLEHEND > / 5 P \
B FLONIY /M SVO 143 672 ‘ISdSZI-WA00L EAD ‘02O ¥dIA | MOLE-HEAD \@ .
/3 3LOWZY B YIHIEM Q100 /M SO 143 672 ISISZI-W00L EAD ‘029 ¥dIA | OOLEHEND N @ \
HIHLEM Q100 M SV 143 692 ISISZI-NA00L EAD ‘029 ¥3AIA | D0.8HEND [P el \
SO 143 672 '1SdSZI-WA00L EAD ‘0 ¥3dIA 0LEHEND P 5 /
14O B3IHM /M SVO 13 62 'ISd0S1-N4000 €AD 099 ¥3dIA |  MO9E-HEND “ | @ . \
B FLONIY /M SVO 143 672 'ISd0S1-W4009 EAD ‘099 ¥3dIA | MO9E-HEAD 2 o
3 JLOW B LY ¥3HIAM G100 /M VO 13 62 'ISA0S1-N4000 EAD 099 ¥3dIA | HOO9E-HEND 2 5 “ o © - g 1
LI ¥IHIEM G100 M SV 143 62 'IS0S1-N4009 EAD ‘099 ¥3dIA | D098-HEND Z . \
.
V9 143 62 '1Sd0S1-N4009 EAD ‘099 ¥3dIA 098-HEND ol o
L8O THIHM /M JANLILTVHOIH 'SYO 143 642 'ISdSLI-NA0SS EAD ‘S5O ¥adIA | MSSE-HEAD o . \ i o
/@ 3LON3Y /M JANLILTHOIH ‘SVO 13 62 'ISdSLI-WNH0S EAD ‘S6O ¥adIA | MSSe-HEAD o
/3 FLONZ¥ 8 YIHLVAM 0100 /M JANLILTVHOIH ‘SVO 133 642 'ISdSLI-WNAISS EAD SS9 ¥3dIA | HOSSE-HEAD < © —— ] 7714 110
¥3HIVAM G100 /M 3ANLILIVHOIH 'SYO 143 62 ISdSLI-NF05G EAD ‘999 ¥3dIA | 08SEHEND o = ¥OSSIHAINOD
JANLILHOIH 'SVO 143 672 'ISdSLI-N30S5 EAD ‘559 ¥3dIA SSE-HEND = H3L =
NOLLAINOS3Q_|¥38NNN Lavd 110 ¥ILTH IV
ANIONT J0SSIHdINOD

283093ID_r3_2

inued

, conti

iagram

D

Installation and Dimensions

Figure 3-2

s >
Cnm
288
g§s
238§
X o>
SE
= o>
oz
5co

S Z
z8%g
=52
B3
A|n =
z
S

(JULY 14, 2025)

090195-0OP_r1



SECTION 3: INSTALLATION

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

"ANIHOVIN ANNOYY
[IONVMOTTIVY MO "IV WNINININ HO4
L-€ 24nbl4 01 Y3434 :3LON

0714 ¥IV dOL) EAD T144vE IV ¥37009D
INVd -€9¥18Z :30VdS AVO1 TVNOILdO

.wmmEm_oEoEa_:_ow
v:mﬁmoué:._:_mm:uu>msso_csco_mo_qxo._o%:ma.___
ui Bunyinsai sjeuajew Buipunouins ajubi ueds Buieaysang

jyjeap asnes ues dn-pjing 09

"uoisojdxa Jo/pue a.i ul Jnsal Aew yoiym ‘Buryeaylano asne
Kew pue Bujuosiod (Q9) apIXOUO uogIes Ul }NSal ||Im
aoeds pasojaua ue ul auibua uonsnqwod Aue Buiuuny

'JOVdS A3SOTONI NV NI 31vyd3dO LON Od

UIAONVA vV

"sayejul Jie Buijood o0} }sneyxs
JIe JoY w0y uoije|nalival Jie buijood juanaid
0} sa|jjeq pue sbuluado abie| aq ysnw aiay |

"suoljouny agueu
~3JUleW JO/PUE [0JJUOI 0} SSBIIL JBISED IO}
paJisap aq Aew Woo0J d9UERIE3|I [RUOIPPY

"auiyoew ay} Buijoos Aiadoud 1oy papasu
$9oUR)SIP 32URIR3|D palinbal wnwiuiw 8y}
aJe weibelp siy} ur paysi| suoisusWIp ayL

310N

€61 8've

Lz 7
ﬁ o=—=o0=—=0 °

——m

5 H

———0 o
o~

N S g |2 /

N IS 7 |2 /

N S| N |2 /

N S| A/ \x@///w = /o

S | JYITANR |2

0 &) 3 0 i T (3K 1} 9 B ]
8

«

f2 454

¢/l VoS

13MOvHd NMOQ 311

‘8¢

——72¢ —+

13MOVHg

82¢0€09 -1IM
T33HM TVNOILJO ¥0d

NMOa 3 _._./

ANNNNNNN

c————m
=

7000
Yl

Figure 3-3: Installation and Dimensions Diagram - Optional Wheel Kit

3_
Q.w_ 0
=) '
o] (3r]
S
e}
e}
~N
—
Te]
AN
o
AN
<
-
2
2
=
-
—
N
o
Q
To]
(]
~
o
()]
o
o
z
o £
228
X o=
5a0
FES
Q9>
<O .
5¢2
Zowm
<2
MEN_
@ nA
xssS
< 2~
ZE<
o3
S<



SECTION 3: INSTALLATION VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

BLANK PAGE

3-6 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 4: OPERATION

SECTION 4:
OPERATION

4.1 GENERAL INFORMATION

The Vanair® leerT"f' Gas compressqr allows the It is the responsibility of the installation party
user to engage variable control settings for ma- to determine and mount Vanair® engine driven
chine operation. The goal of variable control set- equipment in a way that ensures proper airflow
ting is to allow the control factors of 1) machine and ventilation for safe operation. Failure to
pressure set-points, 2) timing input, 3) engine provide proper ventilation and clearances may
RPM, and 4) compressor inlet valve modulation result in hazardous conditions.

to gain consistent matching between air output Vanair® assumes no r(_asp_onsibility or liability for
and demand. installations it did not perform.

Once parameters are set controls are automat-

ic and require no user interface. The engine is IMPORTANT
electronically fuel-injected for easy starting, es-

pecially in cold weather. There is no choke in- Before starting the Vanair® Viper™

volved in starting the machine; the user starts Il Gas compressor, read this section

th ; d th il late th thoroughly and familiarize yourself
€ engine, and the compressor will regulate the with the controls and indicators -

engine speed (either full speed or idle) based on their purpose, location and use.
compressed air demand.

A DANGER NOTE

If start-up and shut-down procedures are not
gF?ANC?ET OPERATE IN AN ENCLOSED followed, damage to the system and its compo-

. . L nents may occur.
Running any combustion engine in an
enclosed space will result in Carbon

Monoxide (CO) poisoning and may cause over-

heating, which may result in fire and/or explo- 42 INSTRU M ENTATION
sion.

CO build-up can cause death!

Refer to Figure 4-1. The instrument panel will
provide the operator with feedback on operating
Overheating can ignite surrounding ma- pressure, temperature and run time hours.

terials resulting in fire and/or explosion

which may cause injury, death and 4.2.1 IGNITION SWITCH

equipment damage.

The keyed ignition switch is used to start and stop

the compressor. It has three positions: OFF, ON
IMPORTANT and START.

An enclosed space refers to any area partial- 422 ENGINE FA ULT INDICATOR LAMP

ly or fully enclosed by walls, a roof, or other

boundaries. When litindicates when an engine fault is at hand.
These spaces can limit natural ventilation,

restrict airflow, trap hazardous gases, and in- 4.2.3 PRESSURE/TIMER ADJUSTMENT

crease the risk of heat build-up, fire, or explo-
sion. LEVER
Continued... This lever adjusts both the pressure operating

range setting from 75 up to 175 PSI, and also sets
the amount of time the compressor inlet must be

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 4-1

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



SECTION 4: OPERATION

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

TIMER (MINS.) / PRESSURE (PSI)
(!)\§ POWER:
~ AUTO START/STOP
E N9 ENGINE:
U \) TEMP./PRESSURE

_E*9 comPrESSOR:
S OIL TEMP.

) COMPRESSOR:

PRESSURE

YELLOW = WARNING

LL]] READ MANUAL FOR MORE INFORMATION

281546_RXX

KEY DESCRIPTION || Key DESCRIPTION
A INFORMATION/DATA DISPLAY G | IGNITION: ON POSITION
B | POWERAUTO START/STOP STATUS LAMP H IGNITION: START POSITION
C | ENGINE TEMP/PRESSURE STATUS LAMP J IGNITION OFF POSITION
D | COMPRESSOR OIL TEMPERATURE STATUS LAMP K | KEY IGNITION SWITCH
E | COMPRESSOR PRESSURE STATUS LAMP L | HOUR METER DIGITAL DISPLAY
F | PRESSURE/TIMER ADJUSTMENT LEVER M | ENGINE FAULT INDICATOR LAMP
Figure 4-1: Instrumentation and Controls
closed before the machine enters sleep state. Itis » Power: Auto Start/Stop
also used to turn the Auto Start/Stop function off. « Engine: Temp/Pressure
4.2.4 HOUR METER » Compressor: Oil Temp.
The Viper™ Gas is equipped with an hour meter * Compressor: Pressure
to accurately log run time hours so that machine Each indication above is gauged with an LED light
operation and service intervals can adhere to the that changes color in real time with the evolving
maintenance schedule. state of its condition. Refer to Figure 4-1 for infor-
mation on lamp color relationships.
4.2.5 INFORMATION/DATA DISPLAY
This panel contains a digital pressure display 4.3 START'UP PROCEDURE
screen along with five state of control indication The following procedure should be used to make
lamps for the following indications: the initial start-up of the compressor.
4-2 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

4.4

4.4.1

VANAIR® MANUFACTURING, INC.

1. Position the compressor on a level surface so
that proper amounts of liquid can be added,
if required.

2. Check engine and compressor oil levels and
add oll, if necessary.

Fill fuel tank.

Connect air hose/piping to discharge.
Close service valve.

Start the engine using the key switch.

N o o b~ w

Allow engine to warm up for a few moments
until the engine idles smoothly.

IMPORTANT

In conditions where environment has a high
moisture content (humidity, etc.), a precaution
should be taken in regard to operating the com-
pressor. Refer to Section 4.7.8 before starting
the machine in such conditions.

PROGRAMMABLE
PARAMETERS

The Viper™ Gas control system allows the user
to edit (set and/or change) the value(s) of operat-
ing inputs such as pressure set points and timer
function increments.

AUTO START/STOP

When the Auto Start/Stop operating mode is en-
abled, the compressor package will turn off until
air demand is needed again. Auto Shutdown (If
enabled) will cause Machine Sleep State. When
the inlet control output is not active, a timer that
will count up to the Auto Shutdown Parameter
value. Engine will shut down when the timer val-
ue is reached.

Refer to Figure 4-1. To set the time increment:

1. With the machine off, turn the key to the “ON”
position (do not Crank/Start).

2. The screen will display "A" followed by the
number of minutes that Auto Stop will occur
("A 0" = Auto Start/Stop OFF). Auto Stop time
is now adjustable using the adjustment lever
[H].

3. Set time will automatically appear after three
seconds (three consecutive dots appear on

A Lincoln Electric Company
(844) VAN-SERV - vanair.com

SECTION 4: OPERATION

screen).

4.4.2 COMPRESSOR PRESSURE AD-

4.5

4.6

090195-OP_r1 (JULY 14, 2025)

JUSTMENT (OPERATING PRES-
SURE SELECTION)

The compressor pressure adjustment parameter
can be edited using the auto start/stop lever while
the machine is running.

This parameter adjusts compressor cut-out pres-
sure from 75 PSI (minimum pressure setting) to
the maximum system pressure (maximum pres-
sure setting) in increments of five (5) PSI.

1. With the machine running or in sleep mode
move the adjustment lever [H] quickly to
the top position, then to the bottom position
again.

2. "SET" will appear on the screen and flash the
current set point.

3. The pressure may now be adjusted (in 5 PSI
increments): Move the adjustment lever [H]
to the desired pressure. Let go of the lever
once the desired pressure is shown.

4. The new setting will automatically apply after
three (3) seconds.

5. Use the pressure/timer adjustment lever [H]
along with the information/data screen [A]
readout to set the pressure.

SHUTDOWN PROCEDURE

1. Close service valve slowly to stop the de-
mand for compressed air.

2. Allow engine to run at idle for a few minutes
to cool down.

3. Turn the key switch to the OFF position.

MACHINE CONTROLLER
LED STATUS CHART

The controller on the Viper™ GV3 will indicate
with the LED’s the status of:

» Engine: Oil Temperature & Pressure

» Compressor: Oil Temperature & Pressure
Refer to Figure 4-1 and Table 4.6A through Ta-
ble 4.6E for controller LED status descriptions.

Continued on page 4 - 5...

4-3



SECTION 4: OPERATION

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

TABLE 4.6A - GREEN LED STATUS

LAMP Light Description Green LED Green LED blink Green LED blink
solid slow fast
O Power - Auto Start/Stop Engine Running | Power but not running | 1min prior to sleep
@) ENGINE TEMP/PRESS 110F-230°F
@) COMPRESSOR TEMPERATURE 170F-230°F
O COMPRESSOR PRESSURE (100 PSI) 70-110 PSI Pressure Setpoint
Adjust Mode
COMPRESSOR PRESSURE (125 PSI) 70-135 PSI AN
COMPRESSOR PRESSURE (150 PSI) 70-160 PSI AR
COMPRESSOR PRESSURE (175 PSI) 70-185 PSI A
TABLE 4.6B - BLUE LED STATUS
LAMP Light Description Blue LED solid Blue LED blink slow
0] Power - Auto Start/Stop Sleep state Waiting for blowdown
0] ENGINE TEMP/PRESS 40-109°F <0-39°F, low speed no auto stop
@) COMPRESSOR TEMPERATURE 60-169°F <60°F, no inlet output

TABLE 4.6C - YELLOW LED STATUS

LAMP Light Description Yellow LED | Yellow blink Yellow LED blink
solid Slow fast
0] Power - Auto Start/Stop 3 sec prior to start,
sound horn
O ENGINE TEMP/PRESS 261°F-270°F
O COMPRESSOR TEMPERATURE 231F-244F
O COMPRESSOR PRESSURE (100 PSI Setpoint) 0-69 PSI 111-130 PSI
COMPRESSOR PRESSURE (125 PSI Setpoint) 0-69 PSI 136-160 PSI
COMPRESSOR PRESSURE (150 PSI Setpoint) 0-69 PSI 161-180 PSI
COMPRESSOR PRESSURE (175 PSI Setpoint) 0-69 PSI 186-194 PSI

TABLE 4.6D - RED LED STATUS

LAMP Light Description Red LED Solid RED LED blink slow RED LED blink Fast
0 Power - Auto Start/Stop Error Any shutdown Low voltage
0 ENGINE TEMP/PRESS >270°F Eng oil press shut-down
0 COMPRESSOR TEMPERATURE >245° = Shutdown Sensor error, do not run/start
0 COMPRESSOR PRESSURE (100 PSI Setpoint >130 PSI = Shutdown Sensor error, do not run/start

COMPRESSOR PRESSURE (125 PSI Setpoint

>155 PSI = Shutdown

Sensor error, do not run/start

>175 PSI = Shutdown

Sensor error, do not run/start

= (===

(
COMPRESSOR PRESSURE (150 PSI Setpoint
COMPRESSOR PRESSURE (175 PSI Setpoint

>195 PSI| = Shutdown

Sensor error, do not run/start

090195-OP_r1 (JULY 14, 2025)

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

Continued from page 4 - 3...

TABLE 4.6E - LAMP COLOR INDICATIONS
COLOR OF LAMP | MACHINE STATUS/CONDITION INDICATED
BLUE LOW TEMPERATURE
GREEN OPTIMAL CONDITIONS
YELLOW WARNING
RED SHUTDOWN OR ERROR
4.7 OPERATION GUIDELINES

4.7.1

4.7.2

4.7.3

VANAIR® MANUFACTURING, INC.

MACHINE ORIENTATION

The Viper™ Gas Compressor should only be op-
erated on a level surface. Operation in a non-lev-
el orientation could result in improper fuel system
venting, oil carryover in the compressed air sup-
ply, and/or vibrational issues.

ENCLOSURE INTACT

The Viper™ Gas Compressor should only be op-
erated with the hood closed, and the front and
back access covers in place. The cooling system
is designed to function properly only with the en-
closure intact and closed.

A SAFETY/PROTECTIVE
SHUTDOWN DEVICES

* Compressor Over Pressure - The pressure
gauge on the instrument panel is equipped
with a settable shutdown switch. It is extremely
important to keep the pressure gauge in good
operating condition and the shutdown point
set properly. If the gauge should ever malfunc-
tion it is imperative to replace it to protect the
equipment as well as for personnel safety.

* Compressor Over Temperature - The tem-
perature gauge on the instrument panel is
equipped with a settable shutdown switch. It
is extremely important to keep the tempera-
ture gauge in good operating condition and
the shutdown point set properly. If the gauge
should ever malfunction it is imperative to re-
place it to protect the equipment as well as for
personnel safety.

* Engine Oil Pressure -The engine is equipped

A Lincoln Electric Company
(844) VAN-SERV - vanair.com

4.7.4

4.7.5

4.7.6

4.7.7

090195-OP_r1 (JULY 14, 2025)

SECTION 4: OPERATION

with an oil pressure monitor that will shut down
the engine if a minimum pressure is not main-
tained. No user interface is required.

* Engine Over Temperature - The engine is
equipped with an oil temperature monitor that
will shut down the engine if the maximum oil
temperature is exceeded. No user interface is
required.

COOLING SYSTEM

The Viper™ Gas cooling system consists of an
integral engine cooling fan for air/air engine, and
air/oil cooler cooling and a compressor cooler
and fan for air/oil cooling of the compressor fluid.
Follow the guidelines for recommended air space
allowance around the machine to avoid preheat-
ing the intake air and/or recirculating of exhaust
air back to the intake openings. Intake openings
and the compressor cooler need to be free of ob-
structions, dirt, buildup, etc. to keep from reduc-
ing the efficiency of the cooling system.

LIFTING

The Viper™ Gas is equipped with a single point
lifting device. The lifting device is sufficient for
supporting the weight of the machine ONLY. The
lifting device is designed to support the weight of
the machine in a vertical direction ONLY. Moving
the machine in a horizontal direction resulting in
a swinging motion should be prohibited and could
cause the lifting device to fail resulting in damage
to the equipment and pose a significant safety
hazard to personnel.

COLD WEATHER OPTION

Consult Section 6.2.2 for cold weather operation
information.

EXTREME CONDITIONS

When operating in the presence of high humidi-
ty, in extreme cold or hot conditions, or at a high
altitude, extra attention should be given to any
indication that could lead to a serious problem.
Preventative safeguards exist that can minimize
the possibility of malfunctions that are prone to
occur under certain ambient conditions. Refer to
Section 6.2, Extreme Condition Operation, for
additional information on variable ambient oper-
ating conditions, and adjustment adaptations that

4-5



SECTION 4: OPERATION

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

TABLE 4A: HIGH MOISTURE CONDITION OPERATION

Symptom

Cause

Prevention / Corrective Action

Emulsification of oil in compressor
system:

+ Compressor oil is milky white in
color

+ Compressor oil is broken down
and lacks lubricity.

+ Compressor oil may develop solid
chunks or clumps

Operating the compressor system
for short periods of time:

+ Short cycling prevents the tempera-
ture of the oil from attaining a high
enough temperature capable of
vaporizing the moisture droplets.

Operating the compressor system
unloaded without air flow from the

service line for long periods of time:

+ This can keep the oil temperature
from getting hot enough to vaporize
the moisture droplets, preventing the
moisture from being able to escape
the system. Additionally, there is no
path for the moisture to escape the
system.

The air filter is saturated with water:
+ This forces moisture to be ingested
by the compressor.

Any of the above causes will be
exacerbated in especially humid
environments.

RECOMMENDED CHANGES:

If the problem is not corrected by standard operating practices and
regular preventative maintenance, consider the following:

+ Raise the average temperature of the compressor oil.

+ Change the operating procedure to allow for the compressor
oil temperature to reach 180°F before discharging any air.
If the compressor isn't discharging any air, it's not ingesting
any potentially humid air. It will build pressure upon initial
startup, but then it will run closed and allow it to heat up.

REPAIR/MAINTENANCE:

Refer to Section 5 of the Operation Manual for inspection, cleaning,
and repair instructions.

1. Once the compressor oil becomes emulsified, it must be re-
placed along with the oil filter. Depending on the severity, other
parts might also need to be replaced.

2. Check that the separator element is in good, working condition.
3. Check that the scavenge line is working properly.

If the system is badly contaminated, Vanair® recommends a lube
flush that will help clean out any remaining contamination through-
out the system. Consult Vanair® Service Department for lube flush
instructions.

Check the moisture drain frequently on the air tank reservoir, to
alleviate moisture build-up.

can be made accordingly.

HIGH MOISTURE CONDITION: EMUL-

4.7.8

SIFICATION OF OIL IN ROTARY

4.7.8.1

SCREW COMPRESSOR SYSTEMS

A serious condition may occur in operating en-
vironments that contain high levels of moisture,
whereby condensation can occur within the oll
system, and possibly lead to emulsification of the
lubricant. Emulsification occurs when the sys-
tem’s oil absorbs moisture present in the opera-
tion system via condensation.

If the condition persists, consider changing to a
different type of lubricant (consult supplier).

Consult the information in Table 4A, and follow
the instructions given in Section 4.7.8.1 for pre-
ventative and corrective actions necessary to
take for high moisture ambient environment op-
eration. See also Section 6.3.1 in the Trouble-
shooting Section.

090195-OP_r1 (JULY 14, 2025)

PREVENTION OF
EMULSIFICATION

1. Start the machine normally.

2. Do not immediately engage service air when
full load is reached; allow the system to first
warm up to180°F. This warm-up period allows
the moisture within the system to vaporize.

3. After temperature reaches 180°F, open ser-
vice valve and discharge air for approximate-
ly ten (10) minutes to purge the system of
moisture vapor.

4.7.8.2 INFREQUENT USE

In some installations the compressor may not be
regularly used. In order to ensure the compressor
system is maintained in working order, the com-
pressor should be started and run at least once
per month. Follow the procedure outlined in Sec-
tion 4.7.8.1 on a once per month basis.

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

4.7.9

VANAIR® MANUFACTURING, INC.

Be sure to follow all fluid and filter maintenance
as outlined in this manual following the recom-
mended change intervals. In cases whereby the
machine is scheduled to be idle for long periods
of time, consult Section 5.6, Storage and Inter-
mittent Use for long idle preparation.

EXTREME CONDITION
MACHINE APPLICATIONS

When operating in extreme hot or cold conditions,
extra attention should be given to any indications
that could lead to a serious problem. Machine re-
view and maintenance check schedules should
be more frequent than the normal suggestions
given in Section 5, Tables 5A and 5B (Routine

A Lincoln Electric Company
(844) VAN-SERV - vanair.com

SECTION 4: OPERATION

Maintenance Schedules for Engine and Com-
pressor, respectively).

For additional information concerning extreme
operating conditions and steps to take to optimize
machine performance, refer to Section 6.2, Ex-
treme Condition Operation, in Section 6, Trou-
bleshooting.

090195-OP_r1 (JULY 14, 2025) 4-7



SECTION 4: OPERATION

BLANK PAGE

4-8 090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 5: MAINTENANCE

SECTION 5:
MAINTENANCE

5.1

5.2

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company

GENERAL INFORMATION

A strict maintenance program is the key to long
life for the Viper™ Gas. Below is a program that,
when adhered to, should keep the package in top
operating condition. Refer to Section 5.4, Parts
Replacement and Adjustment Procedures in
this section of the manual for detailed descrip-
tions of specific compressor system components.
The following table lists the main topics in order
of appearance for this section:

A DANGER

Disconnect the battery before performing any
non-routine maintenance functions on the
Viper™ Gas.

A WARNING

Follow all applicable safety recommendations
as outlined in Section 1: Safety of this manual.

A WARNING

DO NOT remove caps, plugs and/or other
components when compressor is running or
pressurized. Stop compressor and de-pressur-
ize system prior to maintenance of system.

Wear personal protective equipment such as
gloves, work boots, and eye and hearing pro-
tection as required for the task at hand.

ROUTINE MAINTENANCE
SCHEDULE

IMPORTANT

Follow and perform the prescribed routine
maintenance schedule at the recommended
intervals.

(continued)...

(844) VAN-SERYV -« vanair.com

IMPORTANT (continued)

Failure to follow the prescribed maintenance
at the recommended intervals will impair the
package safety, performance characteristics,
shorten the package’s life, and will negatively
affect the warranty coverage of the package.

NOTE

Operating the machine package in a severe
environment may require more frequent service
intervals.

Vanair® Manufacturing, Inc., considers the main-
tenance schedule given in Table 5B: Mainte-
nance Schedule Intervals, to be part of the
warranty agreement with the customer. This
maintenance regimen must be followed in order
to protect the warranty of the machine package.

Vanair® requires that a consistent service regimen
be established for engine oil changes, and engine
and compressor air filter servicing. The schedule
given in Table 5A (at a glance), and Table 5C
provide a suggested regimen for keeping the Vi-
per™ Gas in top running condition. The service
schedule given in Tables 5A & 5C is designed
so that many of the other maintenance tasks are
completed when the engine and compressor air
filters are serviced, and the engine oil is changed.

Please take a moment to acquaint yourself with
the service schedule. There is also a correspond-
ing service log (Tables 5A through 5D) to assist
the customer in establishing a maintenance rou-
tine log.

For assistance in obtaining routine maintenance
or replacement parts, consult Tables 5A through
5D, Section 7.1, Parts Ordering Procedure,
and Table 7A: Recommended Spare Parts List.

090195-OP_r1 (JULY 14, 2025) 5-1



SECTION 5: MAINTENANCE

5.3

REPLACEMENT PARTS

Replacement parts should be purchased through
your local Vanair® representative or where the
Viper™ Gas package was purchased. If, for any
reason, parts are not available in this manner,
they can be purchased from Vanair directly.

IMPORTANT

Table 5A: Maintenance Schedule at a Glance,
and Table 5B: Maintenance Schedule Intervals,
in Section 5, contain items that require mainte-
nance on a routine basis, and also those parts
that may require maintenance over the course
of the Viper™ Gas package’s performance
schedule. Although this recommended list is
proffered as a comprehensive guide to replace-
ment parts, damage may occur to the machine
beyond the scope of this listing.

Should any part of the Viper™ Gas package that
is not listed in Tables 5A or 5B become dam-
aged or inoperable, use the various sub-sec-

tions in Section 5, and/or the various part
displays in Section 7, to best locate and identify
the damaged part(s).

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

Vanair® Manufacturing, Inc.
A Lincoln Electric Company
10896 West 300 North
Michigan City, IN 46360
Telephone: (800) 526-8817
Service: (844) VAN-SERV
service@vanair.com
sales@vanair.com
vanair.com

Continued on page 5 - 17...

090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM / SECTION 5: MAINTENANCE
100-175 PSIG COMPRESSOR

TABLE 5A: GAS VIPER™ GV3 - MAINTENANCE SCHEDULE AT A GLANCE
TASK / DESCRIPTION SERVICE INTERVAL
DAILY | 50 HOUR ANNUALLY OR EVERY
BREAK-IN | 100 HOURS | 200 HOURS | 500 HOURS

Check - Engine & Compressor oil levels [ |

Check - Coolant recovery tank level [ |

Inspect - Unit for Oil leaks or damage I

Inspect - Belt drive tension [ |

Inspect - Ventilation openings and surroundings [ |

Inspect - Engine Cooler fins [ |

Change - Engine Qil, VANAIR® P/N: 276041 (2x) l

*Engine Oil Capacity - IGX800: 1.9 QT /1GX700: 1.8 QT

Change - Engine Oil Filter, VANAIR® P/N: 281452-26 | |

Inspect - Engine Fuel Lines & Connections [ |

Change - Engine Oil, VANAIR® P/N: 276041 (2x) [ |

*Engine Oil Capacity - IGX800: 1.9 QT / IGX700: 1.8 QT

Change - Engine Qil Filter, VANAIR P/N: 281452-26 [ |

Inspect - Engine Fuel Lines & Connections [ |

Inspect/Clean - Engine & Compressor Air Filters I

Change - Engine Fuel Filter Element, VANAIR® P/N: 281452-01 I

Change - Compressor Air Filter Element, VANAIR® P/N: 281414-01 [ ]

Inspect - Engine Valve Clearance. B

Adjust - Engine Valve Clearance if needed. Replace SHAFT, ROCKER ARM if damaged. B

VANAIR® P/N: 281452-31

Inspect - Compressor Cooler Hoses B

Inspect - Unit mounting bolts/isolator condition I

Inspect - Battery cables and connections l

Inspect - Engine Spark Plugs l

Blow out the Compressor Oil Cooler [ |

Change - Compressor Oil, VANAIR® P/N: 264626-1GAL (one gallon container: I I

compressor system capacity is 1.9 gallons)

Change - Compressor Air Filter Element, VANAIR® P/N: 281414-01 [ |

Change - Compressor Oil Separator Element, VANAIR P/N: 273080 [ ]

Change - Compressor Oil Filter, VANAIR® P/N: 266801 [ ] [ ]

Change - Belt 80 CFM Unit, VANAIR® P/N: 281454 // Belt 70, 60 & 55 CFM Units, [ |

VANAIR® P/N: 282725

Change - Engine Air Filter Element, VANAIR® P/N: 281452-03 | ]

Change - Engine Air PRE-Filter Element, VANAIR® P/N: 281452-02 [ |

Replace - Engine Spark Plugs, VANAIR® P/N: 281452-04 [ |

Inspect - Belt System Tensioners l

TABLE 5B: SERVICE KIT CONTENT BREAKDOWN

KIT DESCRIPTION PART DESCRIPTION ORDER NO. QTY

ENGINE MAINTENANCE - KIT 1482: Oil, Honda Motor 10W-30 (1 Quart) 276041 2
Filter, Fuel Honda IGX800 281452-01 1
Element, Air Pre-Filter 281452-02 1
Element, Primary Air Filter 281452-03 1
Filter, Oil Honda 281452-26 1

COMPRESSOR 50 HR MAINTENANCE - KIT 1212: Oil, Vanguard™ Compressor (1 Gallon) 264626-1GAL 2
Filter, Compressor oil 266801 1

COMPRESSOR 500HR MAINTENANCE - KIT 1221 Oil, Vanguard™ Compressor (1 Gallon) 264626-1GAL 2

(with Type A air filter): Element, Air Filter 80 CFM 265546-004 1
Filter, Compressor Oil 266801 1
Separator, Air/Oil Spin On 273080 1

COMPRESSOR 1YR/500HRS MAINTENANCE - KIT 1483 Oil, Vanguard™ Compressor (1 Gallon) 264626-1GAL 2

(with Type B air filter): Filter, Compressor Oil 266801 1
Separator, Air/Oil Spin On 273080 1
Filter, air element GV3 281414-01 1

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 5-3

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed )xau uo panunuo)

~-abed )xau panunuoy
[9A8] |10 J0sSaIdWO0d >
Jadoud sujwiayep oy Ajuo sseb Jybis sy} asn - 1714

-43A0 LON 00/ L¥Od T1I4 FHL 1V 440 dOL LON
00 'sse|B 14BIs J0 p/¢ - p/| Usamjaq s [9A3) Jio [ewndO

r [§] oBuel [aas) |10 jewpdQ
(4] sseifybis |10 «
[=» ] uod |1y 10 «

:(IVOIdAL) 3ONTYI4TY

[9A9] 10 Jossaidwod Yooy |

‘|I0 Jojow Jo spenb om} sapnjoul ZeiLLIM "ou 1Y 89IAI8S
auibu3 ayy jeyy ajoN “([sib 6°1 01 8| = Aioeded suibus] sisulejuod uenb ul pjos) 1092 “ou |10 suibus Japio
Juswaoe|dal/yo doy 1o suibus 104 “ainpadoid %982 |8A9) |10 suIbus 1o} [enuey uonesad( sulbug ay) 0} Jojoy
‘-ANAIO0NUd
‘abed ay} jo doy 8y} 1e a4nbi4 aouaiagay auibuz ay) 0 JoJoy .
ENIELEEEN

JONIHI4TY / IMVL OL NOILDV

|oAd] 10 suibua YooYy | |
NOILdIYOS3A MSVL

‘lenuey uonelado
auibu3 ay 0} Jojau ases|d ‘eoueusjUIBW BUIBUS UO UORONJISUI [N} Jo4 “sjuiod ¥o8yd
90UBUSIUIBW BUNNOJ UIBW S,8UIBUs 8y 0) 8dUaI8)e) J0) SI 18] 1B umoys ainbl 8y :J1ON

3SOH NIVHA 110 INIONT| 4 dvO/L40d T4 710 ANION3| 4
430714 TI0 INIONT | 3 ALdINT - YV 13ATTTI0| Y
431714 73N4 INIONT| @ TIN4 - YYW 13A31 10| 'Y
ONISNOH H31T14 dIVANIONT| I MOILSdIA 39NVO TIATTTO INIONT | V
NOILdI¥OS3a AN NOILdI¥IS3a A

suonesny
Juauodwo)
aoueuajureyy
aunnoy auibuz
Joj ainbi4

=M\ELEEEL]

"4IFNNN TYI¥3S INIHOVIN ILVIIANI ‘SLYVd ONINIAYO NIHM :3LON 3SVI1d

‘Buioinies Jay|y Jossaidwoo pue suibus pue ‘abueyo |10 Jossaldwod
pue aulbus o} Jey Aq BuidiAIes UsBMIB] S|BAISJUI SWI} PAPUSWWOIAI B} 99Npa ‘SUORIPUOI AuIp Jo Aisnp ul Buiiom J| :INVLYOdINI

"swayl spied juswiaoe|das [euoRIppe PUE ‘UOIEDLIUSPI W) JUSIUOD 1Y 10} Y/ B|qe] ‘/ UoNIag 0} Jajey ‘310N

[1e6 zx] 10 . prenbuep ‘syuswaje Jojeledas R 10 ‘I Jie g adAl,, - 891A8S JInoH (G Jossaidwod) ‘WY | €87 LLIM

[1e6 zx] |10 . prenbuep ‘syuswaje Jojeledas R 10 Uayy Jie i adA],, - 891A9S INOH 00S Jossaidwo) Wy | LZZLLIM

Jayy 110 “[1eB gX] 110, prenBuey - 80II8S INOH (G 18I J0SSBIdWOD WM | ZLZLLIM

~ |~ |~ |

[1b zx] 10 Jojow pue ‘[jany ‘o ‘e ‘Jeuesjo-aid Jie] sisyl - 801G BUIBUT ‘UM | Z8YLLIM

ALD NOILdI¥OS3a "ON A

HOSSTUdINOD - SLIM LNFNIIV1d3d IONVNILNIVIN INILNOY As 3189VL

SYUNOH 005
SUNOH 002
SYNOH 00}

o
>
>

SINOH (G }sid

o]
A
m
>
=
=
-
m
)
o
o

AY3IAT
HO ATIVNNNY

a9
9|qeL Jepun LNV.LYOdINI 0}
1949y =TVAYILNI IDINY3S

*aoueuajulew Bunp sdn-Jejs
wiayshs [eyuapiooe Jsuiebe uonjeusw
-nJjsul dn-pieys ay) bey Ajues|d shkemjy

"lenuew siy} jo uop}oag Ajajeg ayj
Jad se ‘Jomod |je Jno 90| pue ainssaid
waysAs |[e aAaljal ‘auIyoew uMop Jnys

:99ueudjuiew Bujwiopad alojeg

| ONINYVMYV |

STVAYALNI 3TNA3IHOS FOINVNILNIVIN wet3dIA 0§ 371GVL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1



: MAINTENANCE

SECTION 5

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

abed )xau uo panunuo)n

"abed jxau panupuoy
"Jaysem ainssaud
e Jou Jie ainssaud ybiy asn jou op ‘sul 1aj00d uesjd 0} Jie ainssaid moj Ajuo asn Alessadsu se Jesjo 1o ues|)

34NA300¥d

| suyJojood auibua joadsuj| 9

"uolenatIo
Moy} 9a.} Jadwey Aew jeyy BuiyiAue Jo aay ale Ay} 1ey ainsus 0} sbuiuado pue seale uone|juaA |e Joadsu|

:3¥NA300¥d

sBuipunouins pue sbui
[ | -uado uonejiuan oadsu| 6

18I0 0} |3 Jadoid paulwiglep 0} 'L p'G U0 O] Jajal
‘paoe|dal 8q 0} SPaBU J|aq J| "eoURUBUIRY ‘G UOIDAS Ul UOISUS] }jag ay} Bunsnipy ‘L p'¢ UOIIAS 0) 18joYy

--HNA300ud | | uolsud) aAup jj8q joadsul | §
*0}9 ‘suonasuu0d ‘sbnid Aue Buiusyybi Aq Apsway -abewep Jo syes) jo subis Aue Joj un ayj 1oadsu obewep
-J-HNA300ud Il | 1o syeaj| jl0 10 yunjoadsul | ¢
"sadA} |10

Juasayip Xiw LON 0Q ‘[#] @roqe umoys abuel |10 sse|b Jybis ay asn - agn} Jod ||} 8y} e 4o doy JansN [[IHano
PIOAR 0} JopJo Ul AMOJS [[1} 0} uonned sxe) Ing ‘Jod [ [0 8y} 18 Alesseosu se 10 ppy “deo Jod ||} eAowiey

:34NA3o0ydd
abed snojraid woly panupuos

JONIYI4FA / IMVL OL NOILLOV

(panupuo9)
B | 1979] 1o Jossaidwod )8y | 2

NOILdI™OS3A MSVL

‘lenueyy uonelado
auibu3 ay 0} Jajau ases|d ‘eoueusjUIBW BUIBUS UO UoRONJSUl [N} Jo4 “sjuiod ¥o8yd
90UBUSJUIBW SURNOJ UIBW S,8ulbus 8y} 0} 8ouaIa)el 10} SI 49| Je umoys ainbly ay| 310N

3SOH NIVHA 110 INIONT| 4 dvO/L40d T4 710 ANION3| 4
4301714 10 INIONT | 3 ALdINT - YdVIN 13A3TTI0| Y
43174 73N4 INIONT| @ TIN4 - YYW 13A31 10| 'Y
ONISNOH Y3114 HIVIANIONT | I MOILSdI0 39NVYO TIATTTI0 ANIONT| 'V
NOILdI¥OS3d AN NOILdI¥IS3da A

suonesny
Juauodwo)
aoueuadjurey
aunnoy auibuz
Joj ainbi4

:JONFYI4

"4IGNNN TVI¥IS INIHOVIN FLVOIANI ‘SLYVd DNIYIAYO NIHM :3LON 3SV31d

“Buioinies syl Jossaidwod pue suibus pue ‘8bueyo |10 J0ssaidwod
pue auibus Jo} ey Aq BuioinIeS UsBMIS] S|BAIS)UI SWI} PAPUSWWOIAI U} 9INPaJ ‘SUOHIPU0d AuIp Jo Aisnp u Bupuom j| :INVLYOdII

"swayl spied juswiaoe|das [euolIppe pUe ‘UOKOLIUSPI W)l JUSIUOD 1Y 10} Y/ d|qeL ‘/ UoNIag 0} Jajey ‘310N

[1e6 zx] 110 . prenbuep ‘syuswaje Jojeledas R 10 ‘I Jie g adAl,, - 891A8S INOH (G Jossadwod) ‘WY | €8y LLIM

[1e6 zx] 10 . prenbuep ‘syuswaje Jojeledas R 10 Uayy Jie i adA],, - 891A8S INOH 00S Jossaidwio) Wy | LZZLLIM

Jayy 110 “[1eB gX] 110y, prenBuey - 80II8S INOH (G 18114 J0SSBIdWOD WM | ZLZLLIN

~ |~ ||

[1b zx] 10 Jojow pue ‘[jan; ‘o ‘e ‘Jeuesjo-aid Jie] sisyl - 801G BUIBUT ‘UM | Z8YLLIM

ALD NOILdI¥IS3a "ON A

40SSIUINOD - SLIM INFNFIVTd3d FONVNILNIVIN INILNOY -aS 319VL

[3)] N P [}
g | 2| g E *aoueuajuiew Buunp sdn-jieys
|| = KA z o wiayshs [euaprooe Jsuiebe uoneusw
2128 N B | -nujsul dn-yiejs sy Bey Alies|a semiy
22 Z2EHC
ARG o m ‘lenuew siy} Jo uoiyaas Ajajes ayy

P w Jad se ‘Jomod |je Jno 90| pue ainssaid
40 >»w__w»m’__z< = wa)sAs ||e aA3IjaJ ‘BUIYIBW UMOP JNYS

a5 :99ueusjuiew Bujwopad alojeg

3|qeL Japun INVLHOdII 0}
10198 ~TVAYILNI 3DIAYIS | ONINYVMY |

STVAYALNI 3TNA3IHIOS FOINVNILNIVIN wet3dIA 0§ 371GVL

(JULY 14, 2025)

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company

090195-0OP_r1

(844) VAN-SERV -+ vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed )xau uo panunuo)n

"ainpadoud Juswaoe|das Jay |10 auibus
1o} |enuepy uonesad( auibug ay) 0} J8jay Z8pLLIM "Ou Iy 89IAI8S suibu7 ||n} 404 “Ajgjeledass (J0 Juswaoe|dal
“ayi [10) sped jusuodwod Juswadeda. BulidpIo 10} SIqUINU JBPJO UIBIJO 0} 2 UOI3IaS Ul Y/ d|qe] O} Jojoy

‘34NA300dd
‘abed ay) jo doy 8y} 1e ainbi4 8ouaIB}aY BUIBUT By} 0} JoJY .
=R EREEE)] [ | 19y 10 auibua abueyy| @
*8Inpaooud Jusw
-g0e|dau |10 suibus Joj [enuely uonesadQ aulbu3 auj 0} Jojoy ‘Z8p L LIM “ou }Y 89IAI8G aulbu3 ||ny Jo4 “Ajdjel [enueyy uonesado ou.a:m
- ‘ ay) 4o ‘suoneayrdads ‘z
edas (10 uswaoe|dal syl [10) sued Jusuodwod Juswade|dal BulapIO J0) SIBQINU JBPIO UIBIQO O} J UOI}IS wonsss oy I _\m mEM .
Ul 7/ 3|qeL 0} Jajoy 'Siaulejuod Jenb ul pjos) 1409,z “ou |10 suibus Japo Juswade|dal/yo doy j1o suibus Jo4 J1ayau - fy1oedes jio suibug
ELILERIOE T
"abed ayy Jo doj ay) 1e a4nbiH asuaiejay aulbuz sy} 0} JoJoY .
=M ENEEEL] [ | llo suiBus abueyd | L

aouewioiad Bulj0od asealdap 10 SYed| JUR|00D dSNed Jo/pue ‘sagn} 10 suly
9y} abewep Aew sjyuawinisul Yyong "SI9ALIPMaIOS J0 sejnjeds se Yons s|00} Wil Y}IM Jojeiped ues|d jou og

LNVLHOdII

“~abed snoiraid wouy panupuoa-

(panupuod)
suyy 191009 aulbus Joadsu]| 9

O dl q V

‘lenuey uol
-eJadQ auIBu3 sy} 0} Jojal ases|d ‘sourusjUeW BUIBUS UO UoRoNSUI [} Jo4 “sjulod %08y
90UBUS)UIBW SURNOJ UleW S 8UIBUS 8y} 0} 8dUsIajel 10} S| 48] Je umoys ainblj Y] ;310N

3ISOH NIvdad 710 ANIONT| 4 dvJ/L40d T4 710 ANIONT| 4

431714 710 ANIONT| 3 ALANT - MYV TIAFTT0| VY

431714 73N4 INIONT | a TIN4 - MAVINT3ATTN0| VY

ONISNOH ¥317I4 HIV INIONT| I MIILSdI 39NVO TIAFTTI0 INIONT| V

NOILdI¥OS3a A NOILdI¥OS3a

_ 2.nb14 aousiayay auibug _

SuolesnT
Juauodwo)
aoueudjureyy

aupnoy auibuz

Joj ainbi4

=M ENEEER

"4IFGNNN TYI¥3S INIHOVIN ILYIIANI ‘SLYVd ONINIAYO NIHM :3LON 3SVI1d

“Buioinies o)y Jossaidwod pue suibus pue ‘9bueyd |10 J0ssaldwod
pue auibus o} Jley Aq Buioines usamiaq S|BAIS)UI SWI) PAPUSWIWOIBI U} SINPaJ ‘SUCIPU0d AUIp Jo Aysnp ur Bunuom | :INVLYOdINI

"swia)l sped Juswiaoe|dal [euolippe pUB ‘UOIeoLUSPI WS} JUSJUOD 11y 10} Y/ dJqeL ‘Z UOIaS 0} Jajoy :J10N

[1e6 zx] 10 . pienbuep ‘sjuswaje Jojeledas ¥ |10 ‘Uayy Jie g adAL,, - 89IAI8S INOH 00G Jossaldwo) Iy | €8y LLIM

[1e6 zx] 10 . pienbuep ‘sjuswaje Jojeledas % |10 Uayy Jie .y 8dA],, - 93I1AI8S INOH 00G J0ssaidwo) Uy | LZZLLIM

SYNOH 00}

SUNOH 00§
SUNOH 002
SINOH (G }sid

o
>
>

Joyy 110 ‘[1eb gx] 110w, pienBuey - 801AI8S INOH (G 18I 108SBIAWOD WM | ZLZLLIN

w
X
m
>
T
=
0
m
)
[e]
o

AY3NT
HO0 ATIVNNNY

~ |~ |~ |

[1b zx] 10 Jojow pue [jony ‘|0 “Uie ‘Jeuesjo-aid Jie] sis)i - d2IAI8S BuIBUT ‘WY | Z8FLLIM

ALD NOILdI¥OS3a ‘ON A

a5
9|qeL Jepun INVLHOdINI 0}
139y =TVAYIALNI F0IAY3S

"aoueudjuiew Buunp sdn-uejs
wa)sAs [eyuapiooe jsuiebe uoneuaw
-nsui dn-Jieys ay) bey Ajiesjo shemy

‘lenuew sy} jo uonjoas Ajejes ayy
Jad se 4amod || Jno 320| pue ainssaid
waj)sAs |[e aAaljal ‘duIydew UMOp Jnys

:9oueudjulew Bujwiopad alojeg

| ONINYVMY |

HOSSFUdINOD - SLIM LNFNFIVTd3d IONVNILNIVIN INILNOY -AS 3719V1

STVAY3LNI 3TNAFHIS FONVNILNIVIN wti3dIA -0G 37GVL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1



: MAINTENANCE

SECTION 5

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

abed jxau uo panunpuo)

<m&>._..w_m_._..__n_m_<w_0wwmmn=>_oo
N

“ginpaooid Juswieoe|dai Ja)|u Jie 1o} 8|qe) SIU) JO W L# Ao
01 Jayal ‘Aiesssoau Ji 9oe|dey "dn-pjing LI pue sies) ‘sejoy Joj Jayli 10adsu|

JONIYI43™ / IMVL OL NOLLOV

NOILdIYOS3IA MSVL

mm:omuomm <-mn_>._.,/‘\,,\.,
(%] sony oy « (g odiL)
[%] Buisnoy Jeyjy 1y « N a
314 "IV (V 3dAL, - IONFHYI4TY [ | Jie Jossaidwoa uesjapdadsul | L
‘Juswaoe|dal Jayl Jie pue Jay-a4d B Y10q Yim SaWod oS[e g8yl LIM "ou Iy 821A18S auibu3 |} sy} Jey) 810N
"£0-2S 1.8 "ou Juswiaoe|dal Jay|y Jie sulbus pue ‘g-zSi18Z "ou Juswaoe|dal Ja)y-a1d suibus Joplo ‘Juswaoed
-21 pasu (s)Jay|l} 8y} pjnoys “ainpacoud uonoadsul Jayi Jie suibus Joj [enuely uonelado sulbu3 sy} o} Jojey
-34NA3d00ud
“abed ayy Jo doj ay) 1e a4nbi4 aauaiajay suibuz oy} 0) Jojoy .
JONIYI4TN [ | sJ9)|1y Jie auibua uesjapoadsul | O
"(2 uonaag ui yZ ajqey o} Jajal) Jayjl) [ony soejdas Alessaoau J| “s|ielep
[euonIppPE 10} [enuepy uonesadQ suibug ay; 0} Jejey Alessaoau ji usjybl] "SUOROBUUOD pue Saul| [any |je 10adsu| SUONOAUL0D
3HNA3I0NUd [ | 9 sauj| [an} aulbua Joadsu|| 6

‘lenue|y uoiesado
auibug ay) 0} Jaja1 asea|d ‘eoueusjuiew auIBUS UO UORINIISUI [N} J04 “Sjulod %o8yd
90oUBUS)UIBW SUINOJ UIBW S,8ulBus 8y} 0} 8ousIs)el J0} S| 19| Je umoys ainblj 8y :J1ON

3SOH NIVYA IO INIONE| 4 dv0/1d0d T4 O ANIONT | 4
Y3174 710 ANIONT| 3 ALdINT - ¥V 13A31 10| ¥
d3aL1473N4 INIONT| @ 1104 - ¥¥YW T3ATTTI0| 'Y
ONISNOH Y3114 HIVANIONT| I MOILSdIA 39NVO TIA3T 110 ANIONT| V
NOILdI¥IS3a AN NOILdI¥OS3a AN

suopeao
Juauodwo)

aoueusjurep
aunnoy aulbuz

Joj ainb14

=M EEEEL]

"HIAGINN TVI¥IS ANIHOVIN ILVOIANI ‘SLYVd ONIYIAYO NIHM :3LON 3SV31d

“Buoinies eyl Jossaidwod pue suibus pue ‘@bueyo (10 Jossaldwod
pue auibus o} jley Aq BuioinIes UsaMa] S[eAIS)U SLUI) PAPUSULLIOIB] B} 8oNPal ‘SUOKIPUOD AuIp 10 Aysnp ui Buiiom J| :INV.LYOdNI

"swayl sHed Juswaoe|dal [euonppPE pUE ‘UOKBIUSPI LS JUSIUOD }1Y 10} Y2 B|qe]L ‘/ UoN93S 0} 1aJoY :JLON

[|e6 gx] |10, pJenBuep ‘sjuswa|s Jojesedss g |10 syl Jie g adAL,, - 801A18S INOH 0OS J0sSadwo) Iy | €8YLLIM

[1e6 gx] |10, pJenBuep ‘syuswaje Jojesedss g |10 syl Jie y 8dAL,, - 80IA18S INOH 00§ Jossaidwo) Uy | LZZLLIM

Joyy 110 ‘[1eB zx] 110 w, pJenBuey - 801AI8S INOH (G 18I 108SBIAWOD ‘WY | ZLZLLIN

~ |~ |~ |

[1b zx] 110 Jojow pue [jan} ‘10 ‘uie ‘1eueso-aid Jie] siayy - 89IAI8S dulbug ‘WY | Z8yLLIM

ALD NOILdI¥OS3a "ON AN

HOSSIUAINOD - SLIM LNFWIIV1d3d JONVNILNIVIN INILNOY :ds 3719VL

m m w - m "aoueudjuiew Buunp sdn-ueys
T || | = waj)sAs |eyuapiooe Jsuiebe uopeusw
m m m g m -nJysui dn-Jieys ayj bey Ajiesjo shemy
=
ZEEZARZE 5 T ‘|lenuew siy} jo uon}oag Ajajes ayy
=]
35 Jad se “4amod ||e Jno %20| pue ainssaid
“AY3AS o wa)sAs |[e aAsljal ‘duIyoRW UMOP JNYS
dO ATTVNNNY ) '
a5 :9oueudjulew Bujwiopad alojeg

9|qeL Jepun INVLHOdINI 0}

123y ~TYAYILNI IDIAYIS | ONINYVMY |

STVAYILNI 3TNAIHIS FONVNILNIVIN e t3dIA :05 379VL

(JULY 14, 2025)

090195-0OP_r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed )xau uo panunuo)

"suoijonsul Juswaoe|dal Jayly [an} Joj [enuey uoneladQ suibug sy 0) Jojoy Z8rLLIM "ou Jy oI

-18g BuIBUT [N} BY} YNM PapN(oUl OS[e S| JuaLade|dal Jayl BNy B Jey} SjON *L0-ZSF1 82 "OU Jusweoe|dal Jayil [an} JepiO

:34NA3o0dd
-abed sy} Jo doy ay) 1e ainbi4 8auaiajey auibug ay) 0} 1BJaY «

=R EEEEY

Juswale
19)|iy |[anj auibua abueyo | €|

"(1£-26¥18Z "ou Led clieuey Japlio)

paBewep JI uy Joxyooy ‘yeys soejdey soueusjuiBW SA[BA BUIBUS 10} [enuejy uoneledQ suibug sy} o} Jejoy

aduelea|d

:3-NA300dd [ | aAjeA aulbua yoadsu)| Z|
g 3dAL- mm_._..__uww,&,_,,( ¥OSS3IHdNOD
"2Inpad0.d Juswiade|da. oyl Jie Joj 8|qe} SIU} JO GiL# Ao
0] Jojal ‘Kiessadau JI 9oejday "dn-pjing WIp pue sies} ‘sajoy Joj Jayjl) 10adsuy|
:34NA3d0ud
(] 8y a1y «
[%] Buisnoy ey g « (.8 w,__m__“w
314 "IV .8 3dAL, - FONTHIATY [ | Jie Jossaidwod :mo_ozow%s =

JONIYI4TA / IMVL OL NOILOV

NOILdIYOS3A MSVL

auIBug ay) o) Jajel ases|d ‘soueusiuleW suIBus UO UoNoNLSUI (N} Jo4 “syulod Yo8yd
90UBUSJUIBW SUINOJ Ulel S,8UIBUS 8y} 0} 8dUsJajel 10} SI 18] 18 umoys ainbly ay] ;310N

‘lenueyy uoijelado

3ISOH NIVHA 110 ANIONT| 4 dvO/L40d T4 710 ANION3| 4
431714710 ANIONT | 3 ALdINT - 4V 13A3TTI0| Y

43174 73N4 INIONT| @ TIN4 - Y4YW 13A3TTI0| 'Y

ONISNOH ¥3 LTI HIVANIONT | O MIILSdId 39NVO TIATTTI0 ANIONT| v
NOILdINOS3a A NOILdI¥IS3a A

suoneaoy
juauodwio)
aoueuajurep
aunpnoy auibuz
Joj ainbi4

‘JONFYI4F

"HIGNNN TVI¥IS INIHOVIN ILVOIANI ‘SLYVd ONIYIAYO NIHM :3LON 3Sv31d

“Buroinies syl Jossaidwod pue auibus pue ‘@bueyd (10 Jossaldwod

pue auibus Joj Jjey Aq BuidiAIes UsaMIBq S[eAIS)UI W} POPUSLLLIODB] B} 8NPal ‘SUORIPUOD AUIP Jo A)Snp Ul Buiiom J| :LNVLYOdINI

"swa) sped Juawaoe|dal [eUORIPPE PUB ‘UOHEOIUSP! W) JUSIU0D J1Y 10} Y/ B]qe] “/ UOIDag 0} J8jay :J1ON

SYUNOH 005
SYUNOH 002
SYUNOH 00}

o
>
>

[1eb gx] 1o ,, prenbuep ‘sjuswaje Joyesedas Q|10 Uy Jie g adAy,, - 901G INOH 00G Jossaidwo) Yy | €81 1IN

[1eb zx] 10 . pienbuep ‘syuswaje Jojeledas R 10 ‘Uayy Jie .y 8dA],, - 891A18S JNOH 00G Jossaidwo) Uy | LZZLLIM

SINOH (G }sid

Ad3A3
4O ATIVNNNV

o]
A
m
>
i
=
-
m
)
o
o

Joyy 110 ‘[1eb gx] 110 . penBuey - 80IAI8S INOH 0G 18! J0SSBIdWOD ‘WY | ZLZLLIN

~ |~ ||

[1b zx] 110 Jojow pue ‘[jany 10 ‘Uie ‘Jauesjo-aid Jie] sia)y - 89IAI8S dulbug ‘WY | Z8yLLIM

ALD

NOILdI¥OS3a "ON AN

a9
3|qeL Jspun INVLYOdNI 0}
1949y =TVAYILNI DINYIS

*aoueudjuiew Buunp sdn-Jeys
wa)sAs |ejuapiooe jsuiebe uoneyuaw
-nJjsui dn-ieys ayj bey Ajesjo shkemjy

‘lenuew siy} jo uol}oag Ajajeg ayy
Jad se “4amod |[e 3no }920| pue ainssaid
wajsAs |[e aAaljal ‘duIydeWw UMOp JNYs

:90ueudjurew Bujwiopad alojeg

| ONINYVMYV |

HOSSIUAINOD - SLIM INJINIIVTd3d JONVNILNIVIN ANILNOY :dS 3T79VL

STVAYILNI 3TNAIHIS FONVNIALNIVIN weti3dIA 0§ 379VL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1



: MAINTENANCE

SECTION 5

abed )xau uo panunpuod

1nu Buim uayyby pue nu Buim pue ‘Jeysem ‘19n0d ay} 8ae|dal Ja}jl} MU Yim

‘A|quiasse Jayjiy Jie uiom 8]0A2a4/pIeasIq "8nd8s 0)

V AdAL - 9431714 ¥IV HOSSTAAINOD
AN

a0e|day "JUsWa|e Ja|} Jle UIOM BU} SA0WSI USY} JOAOD BU} SAOWSY “Jojul Jie
3y 0} Janod Buisnoy Jayy Jie ayy BuNoas Jaysem pue inu Buim sy} sroway

‘Juswale Juswisoe|da Jayy Jie . adAL,, B sepnjoul 0s[e LZZLLIM "ou I

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

Inoy 00S 8y} 18y} S10N "#00-97559Z "OU Juswale Juswaoe|dal Jayl JIe JopI0 —
V-3dAL(
:34NA300yUd
(sinoy
ey 001 A1ans 10adsur) 814 1y
(W] Buisnoy Jayu Jiy «

31714 ¥IV «V 3dAL, - IONFYIATY

JONIYI43d / IMVL OL NOLLOV

«V 3dAL, - JUsWSae I8y
Jle Jossaidwod abuey)

NOILdIYOS3A MSVL

vvi
RES

80UBUS)UIBW BUNNOJ UIBW S,8UIBUS BY) 0} 80UBIBJ81 J0} S| 18] 18 umoys anbly ay] :J1ON

‘lenuepy uonessdQ
auibu3 ay) 0} Jojel ases|d ‘soueusiulew sulbus uo uononLsul (i} Jo4 “syiod Yo8yo

3ISOH NIVHA 110 INIONT | 4 dvO/140d T4 710 INION3| 4

431714710 INIONT | 3 ALANT - MHVN T3A3TTN0| 'V

d3171473N4 ANIONT | d TIN4 - M4V T3AFTTN0| 'V

ONISNOH ¥3LTI4 HIVANIONT | 3 MOILSdIA 39NVO TIAFT 110 ANIONT| V

NOILdI¥IS3a A NOILdI¥IS3a AN

suoneaony
jusuodwo)
aoueudjure
aupnoy auibuz
Joj ainbi4

=R EEEEL]

“UIGINNN TVIY¥3S ANIHOVIN 31VOIANI ‘SLYVd ONI¥IA¥O NIHM :3LON ASVI1d o Ny - w . 5
“Buioinias sy Jossaidwod pue suibus pue ‘abueyo |10 Jossaidwod e8| 8 = n aoueudjurew Buunp sdn-pejs
pue euIbua 10} jley Aq BuidIAIBS UBBMB] S[BABIUI B} POPUBWILIODSI BU} BONPBI ‘SUOHIPUOD Auip Jo Aisnp ui Bunpom Ji :INVLNOdNI| | & | S | S s = o waysAs |ejuapiooe jsujebe uonejusw
"stwa) sped JusLwade|dal [BUOHIPPE PUE ‘UOREOUSP! LIS} JUBJUOD I 10} . dlqeL ‘L uondes o} ol 3ION| | S | S | T W M W -njsul dn-pieys auj Bey jieajo shemiy
| [1e6 2] 110 . pJenbuey ‘sjuswiaje Jojesedas B 10 4a)u Jie g adAL,, - 801AI8G INOH 00G Jossaidwo)) Ny | €871 LIM A m M = L_mze_mE wwﬁ Jo uonoag Ajajes ay) d
| [186 2X] |10 ,, pIenBUBA ‘SjUBWIB|e Jojeledss g (10 4oyl Jie  adAl,, - 80IM8g INOH 00G Jossaidwod Iy | 12ZLLIM ETETE] °g .”ku“mw._HRML___M“JM_W__“MPH:M%M”muﬂm—_hw
l 1911 110 ‘[1e6 zx] 110, pIENBUEA - 801AI9S INOH 0G 18114 Jossaidwiod Wy | ZizLLiy | | HO ATIVANNY . . .
RO - - 3 as :9oueudjuiew Bujwiopad alojeg
| [1b zx] |10 J0j0w pue ‘[jany ‘|0 ‘e ‘Jeuesjo-aid Jie] sisyl - 83I1AISS BUIBUT ‘WY | Z8YLLIM
9|qe] Japun INVLYOdII 0}
ALD NOILdI¥OS3a "ONAIM || Jojod ~TWANILNI IDIANES i ONINMVMVY i
4OSSIUdINOJ - SLIM LNIFWIJVTdId IONVNILNIVIN INILNOY S 318VL || gwANILNI ITNATHIS JONYNILNIVIN w¥3dIA :0S T79VL

(JULY 14, 2025)

090195-0OP_r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed )xau uo panupuod

"YJ0}0 UBs|0 B yim 218 ‘Wip ‘dn-pjing Aue Jo Buidim
Aqg suonosuuo9 Jes|d ‘papasu se 8e|day "UOISOLI09 JO/pUB Jeam J0} SUOIBULO pue $8)qed Alayeq 10adsuy

suoljoauuod

3HNAII0NUd pue sajqes Alayeq j0adsuj| /|
‘f1essaoau JI 8oe|day "UORIPUO SI0}e|0s! pue S}joq Bununow Jossaldwod ay) 10adsu UoLIPUO? 10Je|0SI/S}Oq
:34NA3004d Bugunow jun yoadsu|| 9|
"Aessaoau JI aoe|day "0J0 ‘S)0BID ‘IBam Joj SaSoy Jojelpel 1oadsu|
‘34NA300dd sasoy Jojelpel Joadsu| | G

[lun 8SIMY20]0 AP0 Ja}1} JIE BY) 0JUO A|qUIBSSE IBA0D/ I8}l JIe Juswaoe|dal
MU 8U} 898|d "8SIMY00}0-1ajunod Bunsimy Aq JaAod Buisnoy eyl Jie ayy
anoway "pi| Buisnoy mau e 0} payoelie sawiod Juswaoe(dal Jayl Jie 8y |
JusWa|e Juswaoe|dal Jayy Jie g adAj,,
Anoy 00G 8} Jeus 810N "L0- 17182 "Ou JusLa|d Juswade|dal Jayy Jie JapIO

H3LT4 IV 8 3dAL; - FONIYIITY

"pajeas si Ajquasse syl Jie Juswisoe|dal ay)

*A|quIasse Jayjij Jie uiom pJedsiq

€ S8pnjoul os[e €8y L.LIY "ou JIx

:34NA3004d
(%] oy diy «
[%] Buisnoy Jeyy iy «

g 3dAL - ¥31T14 "IV ¥OSSIHJINOD

(sanoy 0o}
Kiana yoadsu) Joyi4 iy

«8 3dAL,, - JUSWa|d I3

JONFYI4FA / IMVL OL NOILOV

Jie Jossaidwod abueyy

‘[enuepy uon

-eladQ suIbug sy 0} Jayes asea|d ‘@ourUB)UIBW BUIBUS UO UONKONASUI [N} 104 *siuiod 08yo
90UBUSJUIBW SUINO0. Ulew s,8UIBus 8y} 0} 8dUslajel 10} S| 8] 1e umoys ainblj ay] ;310N

ISOH NIVYA 110 ANIONT| 4 dvJ/Ld0d 1114 710 ANION3| 4
431714 710 ANIONT| 3 ALdINT - VW 13A31 10| Y
43174 73N4 INIONT| @ 1104 - MY T3ATTTI0| 'Y
ONISNOH Y3114 "IV ANIONT| I MOILSdIA 39NVO T3A31 110 INIONT| V
NOILdI¥OS3a A NOILdI¥OS3a AN

suojeson
Juauodwo)
aoueudjule
aunnoy auibuy
Joj ainbiy

=MENEEER

"HIGNNN TVI¥3S INIHOVIN ILVOIANI ‘SLYVd ONIYIAYO NIHM :3LON 3SV31d

“Buidines Jayi J0ssaidwod pue suibua pue ‘abueyd |10 Jossaidwiod
pue aulbus Joj jley Aq BuloinISS UsBM]S] S[EAIS)UI LI} PSPUSILLIOIBS B} 8aNpaJ ‘SUOIIPUOD AMIp 40 Aisnp ul Bupuom J| :LNV.LYOLINI

‘sl sped jJuswiaoe|dal [eUOlIppE PUB ‘UOIROLIUSPI WS} JUSJUOD 1 10} Y/ 9|l ‘Z UoNIas 0} Jajey :J1ON

[1e6 zx] 110 , prenBuey, ‘syusisje Jojeledss g |10 ‘Ia)y Jie g adAL,, - 90IAI8S JNOH 00G Jossaiduwion) Iy

[1e6 zx] |10 ,, prenbuep ‘syuswsaje Jojeledas R 10 Uayy Jie i adA],, - 891A8S INOH QOG Jossaidwo) Ny

1831 110 ‘[jeb gx] 10, pienbuep - 89IA18S INOH 0 1814 Jossaldwod) Iy

~ |~ |~

[1b zx] j10 Jojow pue [N} ‘|0 ‘uie ‘Jaues|o-aid Jie] sia)|l - 92IAIBS BuIBUT YY)

ALD

NOILdI¥IS3d

JOSSFUINOD - SLIM INFWIIVTd3d FIONVNILNIVIN INILNOY -aS 319VL

S |8 | o *aoueuajuiew Burnp sdn-uejs
S | © | © pE
- | = | = B waysAs [ejuapioe jsuiebe uolejusw
e |28 ..M, W £ | -nnsui dn-peys sy Bey Apieajo shempy
o | 5|5 BN < | enuew sy jo uonosg Ksjes sy
om H H
€87 1LIM e NETe 52 1ad se “1amod [[e Jno ¥20| pue ainssaid
12ZLLM 4O MTVANNY o waj)sAs || aAaljal ‘auiyoew umop Jnyg
(42420 as :9oueuajuiew Bulwiopuad alogeg
(41420 9|qeL Jopun INVIYOdINI 0}
"ON A2y || 12398 ~TVANALNI 30IAN3S | ONINYYMY |
STVAYALNI 3TNATHIS FONVYNILNIVIN w¥3dIA -06 379VL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1

5-10



MAINTENANCE

SECTION 5

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

abed )xau uo panunuo)n

"abed )xau panupuoy

(319.L Siu Ul g# Aoy 0} J8joY 1)
 [§] 8buel [9A9) 10 [ewndQ »
[ ] sse|b Jybis [ord] 10 «
[@=] Bnjdpod utelp 10 «
(%] [e8s Jayy 10 «

4314710
(W] 184y 110 + .
[=»]pod | 10 « _ o dos to
‘19)|14 J1e “19y|1} |10 :abueyo
:(IVOIdAL) 3ONIYIATY B a0IAI8s [ny Jossaidwon | 1761
‘S|lejop Juswaoe|dal Jo Buiues|o pue uonodadsul Jo}
[enuew uonesadQ suibu3g ay] 0} Jajay ‘dn-pjing swib Jo/pue uogJed ‘uoisou09 Jo subis Joj Bnjd yeds 10edsuy
-2-NA300dUd [ | sbn|d yueds auibua Joadsuj| g

JONIYHI43Y / IMVL OL NOILOV NOILdI”OS3A MSVL

‘|lenue}\ uonesedQ
auibuz ey} 0} Jojel ases|d ‘soueusiuleW sulBus UO uononsul (N} Jo4 “syuiod ¥o8yo
90UBUBJUIBW SUINO. Ulew s auIBua 8y} 0} 8dUalael 1o} S| 48| Je umoys ainbli ay] :310N

suopeIn
3SOH NIVHA 110 ANIONT| 4 dvO/Ld0d TTI4 IO ANION | 4 ‘ | : . Juauoduwo)
d3L714 710 ANIONT| 3 ALdN3 - MY 13ATTTI0| v - R - , daueudjurejy
[ >4 9) \ N n aunnoy auibuz
H3LT473N4 ANIONT | a TN - MEVYW1FATTTI0| VY > N : = 2 104 aanBiy
ONISNOH Y3714 HIVANIONT| O MOILSdIA 3DNVYO 13AITTIO INIONT | V .
NOILdI¥OS3a A NOILdI¥OS3a A -JONJYI4N

"YIFIANN TVI¥3S INIHOVIN LVIIANI ‘SLY¥Vd ONINIAYO NIHM 3LON 3SVI1d

S 18| o - 2 "aoueuajuiew Buunp sdn-Jeys
‘Buroines a1y Jossaudwiod pue suibus pue ‘abueyo Jio Jossaidwod || S | S | 2 5B waysAs [ejuapiooe jsurebe uoejusw
pue auibus o} Jley Aq BuidiAIeS USBMIB] S|BAISIUI SWI) PAPUSWWOIBI BY) 8NPaJ ‘SUORIPUOI AuIp 1o Aysnp ul Buiiom J| :INVLEOdINI % W W ~ X ] : : ;
i : . - c | c|c B s | nsu dn-pejs ayj bey Aliesjo shem|y
swa) sped jJuawaoe|dal [euonippe PU. ‘UCHEIIUSP! W)Y JUSJUOD J1Y 0} Y/ 3]qe] ‘2 U9 0} J}eY :J1ON 212 Z2 B8 W P
5 Buen " q ; T q : °om ‘lenuew siyj jo uonosg Aajes ay)
) [1e6 gx] |10 w,pIenbuep _&cmEm_m Jojeleass g |10 _E__t_m «8 ®dAL,, - 90IAISS INOH QG J0SS8IAI0Y »ﬂ_v_ €8v1LLIM m w sod se “lamod |[e Jno ¥o0] pue ainssaid
| [1eb zx] 1o . pienBuep ‘sjusiae Jojesedss |10 18} Jie ¥ @dA],, - 92IA8S INoH 00G Jossaidwo) Uy | LZZLLIM IN-E/\E| o waysAs [|e 9ABI[21 ‘DUIYOBL UMOP JNYS
: N : dO ATTVNNNY ' :
” Joyy 110 “[1eB zx] 110y, prenBue - 8BS INOH 0G Isii 10sSRIAWOD UM | ZLZbLIN g soueusutew Buiwiopad 210}0g

[1b gx] 110 Jojow pue ‘[jony ‘|10 ‘1ie ‘Jaues|o-aid Jie] sidl - 9IIAISS duIbuT Y | Z8YLLIM a1qeL J3pun INV.LYOQINI O} i I i
ALD NOILdI¥IS3a "ON ATY || 09 ~TVAYILNI DIAYIS

¥0SSIUAINOD - SLIM LNIWIDV1dFY FONVYNILNIVIN INILNON QS 318VL || gqvANILNI ITNGIHIS JONYNILNIVIV wediTdIA 106 TEVL

5-1

(JULY 14, 2025)

090195-0OP_r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed )xau uo panunuo)

“abed )xou panunuoy

'sadA} |10 Jusiayip Xiw LON 0@ ‘[9A8| Jadoud anaiyoe o} [§] aroge umoys abuel (1o sse|b

ybIs sy asn - waysAs ayy spooys siy} se ‘aqny Jod || 8y} 1 |10 Jo do} JBABN ‘||ILBAO PIOAE 0} JapJo Ul AMO|S
(I} 0} uonned axe) Ing ‘wod |1} 10 3y 1. (z# A8y 98s) Alessadau se |10 ppe pue [=p] ded 1od || [10 By} sA0WdY

‘|eas 9)9|dwo9 e ainsse 0} ‘aoe|d ul
Bulinoas 21049 |10 10ssa1dwo9 Jo wijl e Yum Jojeledas pue Juswald 19}l |10 uo sbull Buijeas Juswsla Jeo)

| doN |
"¢'61# A9Y Jad |jom se Juswaje Jojeledes

ay} aoe|dal pue anowal pue ‘(W] Jay (10 8y} 8oe|dal pUB BAOWAI ‘SOUBUSIUIBW S8DIAISS [N} U} JO} ‘BWl} S} Iy
"Bnid soejday Jun Jossaidwos ay) woly urelp Ajg1e|dwod o) [1o moj|y ‘[ <] 6nd 1od urelp |10 sAowSY

‘paoejdal aq o3 sped ayj jo uonipuod
9y} Jo ssa|pebau ‘pasn ale }y 391AI8S 3y} ul sjusauodwod Jusawasejdal |je Jey) papusawiwodal si )| ‘pasejdal
ale Juawa|a Jojesedas pue 13}l Jie 43}l |10 8y} Hun Jossaidwod ayj Joy uonesjidde JHIANTS 11N4 & 104

310N

‘([egpLLiv "ou] g adA],, adAy Jayy Jie 1o ‘[LzgL LIM "ou]
<y adA],, Jayy Jie uodn Buipuadap ‘Jaquinu Japioal o 9G a|qeL 0} Jajay) sy Juswade|dal Inoy QoG 8y} JapIO

‘3-4NA3d0ud
“abed snojraid wouy panupuoa

JONIYI43™ / IMVL OL NOLLOV

(panupuos) ¥31114 110
:Jojesedas |10

“J8)|1} d1e “1ayiy 10 :abueyo
991AJ9S ||} Jossaidwo)

‘lenuepy uonessdQ
auibuz sy} 0} Jojel ases|d ‘soueus)URW BuIBUS UO UoRONASUI (N} Jo4 “syuiod ¥o8yo
90UBUSJUIBW SUINO. Ulew s 8UIBus ay} 0} 83UaIael J0} S| 48] Je umoys ainblj ay] :310N
3SOH NIVHA 110 ANIONT| 4 dv0/Ld0d 1114 IO ANIONT | 4
d3.L074 710 ANIONT| 3 ALdINT - MEVINTIAFTTI0| Y
4314 73N4 3NIONT| d TINd - MEYN1ATTT0| Y
ONISNOH Y3714 HIVANIONT| 2 MOILSdIA 3DNVYD T3AITTI0 INIONT | V
NOILdI¥OS3a AN NOILdI¥OS3a

suopesoT
juauodwo)
aoueudjureyy
aupnoy auibug
Joj ainb14

=) ENEEER

"4IFAINN TVIY¥3S INIHOVIN LVIIANI ‘SL¥Vd ONINIAYO NIHM 3LON 3SVI1d

“Buroinlas Jay|ly Jossaudwoa pue aulbua pue ‘ebueyd |10 Jossaidwod
pue auibus 1o} Jey Aq BuidinIes USBMIB] S|BAISBIUI SWI) PAPUSWWOISI BY) 8NPaJ ‘SUORIPUOI AuIp 1o Asnp ul Buiyiom )| ;I NVLYOdINI

*swa)! shed juswade|das [euonippe pue ‘UoHEIYUSPI LS JUSIUOD I1Y J0) YL B|qeL ‘/ UOND8S 0} 1a}aY :JLON
€8YLLIM
74420)]
[A7421)]

[1e6 gx] |10 . prenbuep ‘syuswale Jojeledas R (10 Ua)l Jie g adAl,, - 89IAI8S INOH (0G J0SSaldwo)) Iy

[1e6 gx] |10 ,, prenbuep ‘syuswsaje Jojeledss R 10 U8y Jie i 8dA],, - 891AS INOH QOG J0sSaIdwo) Uy
Ja)1 110 ‘[jeb gx] 10 , pienbuep - 891A18S INOH 0G 1S4 Jossaldwo) Iy

[1b gx] 10 Jojow pue [jany ‘|io ‘e ‘Jauesjo-aid Jie] sia)i - 92IAISS BUIBUT ‘WY | Z8FLLIM

NOILdI¥OS3a 'ON AN

~ |~ |~ |

ALD

SYUNOH 005
SUNOH 002
SYNOH 00}

o
>
>

SINOH (G }si1d

“AY3INT
dO ATTIVNNNY

o
ol
m
>
i
=
)
m
2
[e]
o

g5
d|qeL Jspun INVLYOdNI 0}
139y =TVAYILNI IDINY3S

"aoueudjuiew Buunp sdn-je)s
waysAs |ejuapiose jsuiebe uonjeyusw
-nJjsul dn-Jie}s ayy bey Aleajo shempy

‘lenuew sy} Jo uopaag Ajases oy}

Jad se “4amod ||e Jno 390| pue ainssaid
waj)sAs || aAaljal ‘auiyaew umop Jnyg

:9oueusjuiew Bujwiopad alojeg

| ONINYVMY |

HOSSIUdINOD - SLIM LNFNIIV1d3d JONVNILNIVIN INILNOY :As 319VL

STVAYALNI 3TNAIHOS FONVNILNIVIN wrti3dIA -0G 371GVL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1

5-12



MAINTENANCE

SECTION 5

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

abed j}xau uo panunpuo)

“abed jxau panunuoy

‘|ong) 10 Jossaidwod Jadoud suiwlalap 0} Ajuo sse|b ybis sy asn
- T1I443A0 LON 0Q / LYOd 1114 IHL 1V 440 dOL LON 0Q 'SSe[6 1uBIs 4O /¢ - /| Usamiaq s! [9A8) |10 [ewdO 17

"9A0QR UORBJISN||I Y} Ul UMoys SI, Y adA L, "aulyoew ay} saydjel
Apadoud adAy yoiym suiwisiep 0} 8|qeL SIY} JO Gy L# PUB W L# A8 0} Jajoy "|qe|ieAe sadA} Jayjl Jie om} aie 8Jdy] ;

[€=] ssa00e 10d UlRIP |10 * rr [§] 9Buel [oAg) |10 jewdQ « [4] sselb jubis [9A9] IO »
 [¥] 8y diy « (W] Hod [ 110 « (%] [eos oYY 10 «
(] 110 - [=»] [eas Jayl Juswa)e JojeIedag « [H] 1oy JuBWad Jojeledag »

(panupuoa)

d01vivd3as TIo
:Jojeledas |10

‘19)|14 J1e “19y1y 10 :abueyo
[ | 99IAJ0S ||y Jossaidwo) | €761

JONIYHI43d / IMVL OL NOILOV NOILdI™OS3A MSVL 7 AIM

‘lenueyy uonetado
auibug ay 0} Jajai asea|d ‘@oueusjuleW BUIBUS UO UOIONJISUI ||N} J04 “Sjulod Y8y
90UBUSJUIBW SUINOJ UlBW S,8ulBus 8y} 0) 8ousIael Joj SI 19| Je umoys ainblj 8y :J1ON

suopeao
3SOH NIVHd 110 ANIONT | 4 dvO/Ld0d 1114 TIO ANIONT | 4 i . o WE , Jusuoduwon
d3.L074 710 ANIONT| 3 ALdNT - MYVYIN T3ATTTI0 v - e ) S j doueusjurely
T >1-a) A ( aunnoy auibuz
d3L0473N4 INIONT | d TN - MEYW1FATTTI0| VY o i : 10 24nbiq
ONISNOH Y3114 HIVANIONT| 3 MOILSdIA 3DNYO 13AITTIO INIONT | V .
NOILdI¥OS3a A NOILdI¥OS3a A ‘JONIy343d

"HIGINNN TVI¥IS ANIHOVIN JLVOIANI ‘SLYVd ONIYIAYO NIHM :3LON 3SvI1d

‘Buioines Jajy Jossaidwod pue suibus pue ‘abueyo (10 Jossaidwiod
pue auibus Joj Jey Aq BuioinIes UsaM]a] S[eAIS)UI L) POPUSLULLIOIB B} 8oNPaJ ‘SUOIIPU0D AMIp 10 Alsnp Ui Buipom J| :INV.LYOdII

"sway sHed jJuswaoe|dal [eUORIPPE PUE ‘UOHEINIUSPI LWS) JUSIUOD I1Y 10} Y/ 3|qe] ‘/ U0IaS 0} 1ajaY :J1ON

‘9oueuajuiew buninp sdn-jeys
wajsAs [eyuapiooe jsuiebe uoljejusw
-nJjsuj dn-Jieys ayj bey Ajuesjo shkemy

SUNOH 00}

SUNOH 00§
SHNOH 002
SINOH (G }siid

o
b
>

w
X
m
>
T
=
-
m
X
(o]
(<]

| [1e6 2X] 110 4 prenBuep ‘syuswale Jojeledas g (10 syl Jie g adAL,, - 80IAI8S JNOH 00G Jossaidwo) ‘I | £8% L LIM L_mzcmE mﬂ: J0 uonag fyajeg ayy d
g g p Jad se ‘Jamod ||e Jno )920] pue ainssal
6 gx] [10 ,, pJenbuey ‘syuswale Jojeledas % 10 eyl Jie .\ 8dAL,, - 80IAI8S IO Jossaldwo )
l [1e6 2x] 10 . PIenBueA ‘sjusuisje oy R 110 sy J1e .y 3dAL, - 20IAISS INOH 00G 0 ‘M| bzZhLIN IVENE] WorsKs [[2 GA9I[21 ‘BUIYOEW UMOP INUS
) 13y 110 ‘[jeB zx] 10, pIENBUEA - 80IAISG INOH 0G 18114 Jossaidwiod ‘Wyf| ZizbLIY || HO ATIVANNY
T G i a5 :9oueuajuiew Bujw.iopad alojeg
| [1b zx] 10 Jojow pue ‘[jony ‘|10 ‘ute ‘Jouesjo-aid Jie] siay - 89IAIBS BuIBuT ‘U | Z8YLLIM
9|qeL Jopun INVLI¥OdINI 0}
ALD NOLLdIY0S3a "ON A3V || Jojod ~TYAYILNI IDIAYIS _ ONINJYVMVY _

¥0SSIUAINOD - SLIM LNIWIDVTdFY FONVYNILNIVIN INILNOY S I18YL || gTvANILNI ITNTIHIS JONYNILNIVIV mt3diA 108 T18VL

5-13

(JULY 14, 2025)

090195-0OP_r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

abed jxau uo panunpuo)

abed )xou panupuoy

sme| ajokoau/abnyal s|qeydasoe

40 80uepInb Japun Sa}jl} UIOM pUE [I0 pasn pJedsiq "[oAg)| Jadoud suiwiaiap 03 sseb 1ybis ayy asn “T114¥3IAO
10N 0dQ - suenb (¥) Jnoy Ajgjewixoidde si |1} 10 Jossaidwod ‘4 Aay Jad se |10 mau ypm Jossaidwod (oY

"8I98 0} UIN} /¢ 0} Z/| [eUOlIpPE Ue Apoq oy

uiny ‘yousum Jajl e Yum usy} pue ‘uajybi-puey ‘eoejd ol Buunow 810484 (10 10sS8JdWod Yym Jojeledss jusw
-g0e|dau uo Buu Buiess Jo soeUNS 1807 "Youaim delis e yym Juswals Jojeledas ay) arowal pays|dwiod s jey)
80UQ "9A0Ce Z'6L# A8) Ul pauIpno Se Jay|l (10 By} A0WSI PUE |10 8y} Ulelp ‘uonedidde ao1aes ||n} e abebus o]

‘leas 339|dwoo e ainsse 0} ‘aoe|d ul Bulinoas a1049q |10 J0ssaidwod Jo wijl e yum ‘[=p] Bui
Buijeas Juawa|d Juswase|dai Jojesedas ay) pue ‘[44] Buw Buijeas Juawaja Juawase|dal I3}l |10 ylog }eo)

T
“ainpaooud yuswaoe|dal Joj (18y1 Jie g adA1,) gpL# Aoy Jo (Jayuy Jie \ adA1,) wpL# koY 01 Jajoy
"8 9dAL, Juew
-o0e|dou Ja)|1} SapNjoul €8¢ L LI "ou 1Y B0IMSS * W 8dAL,, Juswaoe|dal Js)jl sepnjoul LZZLLIM "Ou Iy 80IABS
:34NA300dd

abed snoiraud wouy panupuos

JONIFYIH4TY / IMVL OL NOILLOV

(panupuoa)

d01vyvd3as 1Io
:Jojetedas |10

“48)|1y d1e 1oy 10 :abueyd
991AJ9S ||y Jossaidwio)

NOILdIIOS3A MSV1L

v'6l

‘|lenue}y uonesado
auibu3g ay 0} Jajal ases|d ‘@oueusjulew auibus uo uondNJISuI ||n} J04 “sjulod 38y
80UBUBJUIBW BUNNOJ UlBW S,8UIBUs 8y} 0} 8duaIaal 0} SI 18] Je umoys ainbl ay] :310N

ISOH NIVYad 110 ANIONT| 4 dvJ/Ld0d T114 710 ANIONT| 4

431714 710 ANIONT| 3 ALNT - MHVINTIAFTTNO| 'V

431714 73N4 INIONT | @ TIN4 - MAVIN T3ATTTN0| Y

ONISNOH Y3114 HIVANIONT| I MOILSdIA 39NVO TIA31 110 ANIONT| V

NOILdI¥OS3a A NOILdI¥OS3a A

suopeaoy
Juauodwo)

aoueuaduel
aunnoy auibug

Joj ainbi4

=N ENEEE}

"HIGINNN TVI¥IS ANIHOVIN ILYOIIANI ‘SLYVd ONIYIAYO NIHM :3LON 3SV31d

“Buidinses Jayi Jossaidwod pue suibua pue ‘abueyd (10 Jossaldwiod

pue auibus 1o} J|ey Aq Buioies Usemiaq SjeAls)ul W} PEPUSLULIODS) S} 89nPal ‘SUORIPUOD AuIp Jo Aisnp Ul Buiiom J| :INVLHOdINI

"swia)l spied jJuswiaoe|dal [euolippe PUB ‘UOIeOLIUSPI WS} JUSJUOD 1 10} Y/ d|qeL ‘Z UONIas 0} Jajoy :J1ON

[1e6 zx] 1o . pienBuep ‘sjuswale Jojesedss X |10 I8} Jie g adAl,, - 821A8S JNOH 00G Jossaidwo) Yy | €87LLIM

SUNOH 009
SUNOH 002
SUNOH 00}

o
=
Lo

[1e6 gx] 10 . prenbuep ‘syuswale Jojeledas R (10 U8y Jie \f adA],, - 89IAI8S INOH 00G Jossaidwo) ‘W | LZZLLIM

Joyy 110 ‘[1eB zx] 110 . pJenBuey - 80ISS INOH G 18I 108SBIAWOD ‘WM | ZLZLLIN

SINOH 0G Isi14

o
X
m
>
i
=
e
m
X
[e]
o

AY3A3
HO ATIVNNNY

~ |~ |~

[1b zx] j10 Jojow pue [jan} ‘|10 ‘uie ‘Jeues|o-a.d Jie] sis) - 818G BuIbu3 ‘WY | Z8YLLIM

ALD

NOILdI¥IS3d 'ON AN

a9
9|qeL Jopun LNV.LHOMIAI 0}
139y =TVAYILNI IDINY3S

"aoueudjuiew Buunp sdn-Je)s
waysAs |ejuapiose jsuiebe uoneyusw
-nJjsul dn-Jie}s ayy bey Alaeajo shempy

‘lenuew sy} jo uonjoas Ajajes ayj
Jad se “4lamod || 3no %90| pue ainssaid
waj)sAs || aAaljal ‘duiyoew umop Jnys

:9oueusjuiew Bujwiopad alojeg

| ONINYVMYV |

JOSSFUINOD - SLIM INFWIIVTd3d IONVNILNIVIN INILNOY -aS 319VL

STVAYALNI 3TNA3IHIS IONVNILNIVIN weti3dIA -35 371GVL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1

5-14



MAINTENANCE

SECTION 5

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

abed )xau uo panunpuo)

‘uonewJojui 6nd yieds Joj [enueyy uonesadQ suibug ayy 0} Jajoy sbnyd

3ANA300Ud | N yieds suibus aoejday | ZZ

‘Juawaoedai Ja)jiy JIe pue Jayji-a1d B 1o U)im SBLU0D OS[e Z8FLLIY "Ou I 801AIag auibug |} 8y} Jey) 810N
"£0-2S1.8Z "ou Juswaoe|dal oyl Jie aulbus pue ‘Z0-ZG1.8Z "ou Juswaoe|dal Jay|-aid auibus Japio ‘Juswsoed

-1 paau (s)J8)|I 81 pinoys "ainpsooid uonoadsul Jey|y Jie suibus Joj jenuejy uonetsdQ suibug sy) o} Jajey

:34NA300yd
-abed ayy Jo doy ay) 1e aunbi4 aouaiajay auibuz ay) 0} JoJoy . SjuBWa|a Jay|ly pue 48}
EMIE-EEERIN | -|y-a1d Jje auibus abueyy | g

'shun N0 0/’ 09°GS 10} 6Z2Z8Z "ou }jaq juswiaoe|dal 1aplo ‘spun 4D 08 0} #5182
"oU Jjoq Juswaoe|dal JaplQ "d99uRUBUIRI ‘G UOIIIAS Ul UOISUa] }jag ay} Bunsnipy ‘L p'G UORIBS O} Jojoy

‘3¥NA300ud | N J1aq aAUp abueyy | 02

(panupuoa) ¥31I UV
:Jojeledas |10

“I9)u Jie ‘1Y 10 :abueyo
:34NA300yUd | B 91AI9s ||nj Jossaidwo) | G61

JONI™HI4T™ / INVL OL NOILOV NOILdIYOS3A MSVL 7 A

JusWa|e Jayl} Jie Jossaidwiod ay) Buioejdss uo sinpsooid Joj g¢L# J0 W L# Aoy 0} Jajey

‘[enuepy uonesado , 7) Ne _ 2.nbi4 aouaisyay aulbugy _
aulbu3 ay; 0} Jajau ases|d ‘soueusjUleW BUIBUS UO UORINIISU ||N} J04 “Sulod %98Yd ‘ .
80UBUB)UIEW BURNOJ UIBW S,8UIBUS 8y} 0} dUBI88) 0} SI 18] 1B umoys ainbly ay] :J10N

suopeao]
JSOH NIVHd TI0 INIONT| 4 dvJ/Ld0d 1114 110 ANIONT Nm | A A : Jusuoduion
d3L4TI0 INIONT| 3 ALdNT - MEVIN T3ATTTI0| 'V B - X il \ , doueusjurepy
P > >4 1-49) \ e N o aunnoy auibuz
d317473N4 3INIONT | a 1IN - MAVYN 13ATTNO| Y 104 2anbiy
ONISNOH ¥3LTI4 ¥IVANIONT| 3 MOILSdIA IONVO T3AFTTIO ANIONT | V .
NOILdI¥JS3a AN NOILdI¥OS3a AN -JONIYI3Y |

“HIAGINNN TVI¥AS ANIHOVIN ILVIIANI ‘SLYVd ONIYIAYO NIHM :3LON ISV T1d

“Buroinies syl Jossaidwod pue suibua pue ‘8bueyd (10 J0ssaidwod
pue auibus Joj jley Aq Buioinies usemiaq S|eAIS)UI LI} PAPUSLULLOISI B} 8aNpal ‘SUORIPU0d AuIp 4o Alsnp ul Bunuom J| :LNV.LYOdINI

‘swayl spied Juswiaoe|das [euonippe PUE ‘UOIOLIUSP] W) JUSIUOD }1Y 10} 2 8|qe] ¢/ Uo1}9ag O} Jajdy ;310N

*9oueudjulew Bulnp sdn-ye)s
wajsAs |ejuapiooe Jsuiebe uopejuaw
-nJjsui dn-ieys ayj bey Ajes|o shkemjy

SYNOH 00}

SHNOH 005
SHNOH 002
SINOH 0G Jsiid

o
>
>

w
)
m
>
=
=
o
m
X
o
o

| [1e6 2x] |10 . paenBuep ‘Siuswajs Jojeledss g |10 sy e g 8dAL,, - 801A8S INOH 00G 105sa1dwo) ‘UM | £8% 1 LIM ._szmE siyj Jo uoyoag Ajaseg ay)
| [1e6 gx] 10 . prenBue ‘sjuswaje Joyesedss % |10 S8yl Jie  ddAL,, - 891A18S INoH 00G Jossaidwo) Uy | 1ZZLLIM EVETE .Hma”mm.__m”uwmo____mo“-uw:v__“w__wH.:M%Mﬂm«ﬂﬂ_m
l 18} 110 ‘[jeB 2x] 10 , prenbuey - 80IAISS INOH (G 1114 1085810W0D Uyt | Z4Zh LM || 4O ATIVINNY . . 5 . d
] [1b 2x] 110 Jojow pue ien; ‘10 ‘e ‘JoUealo-aid re] sisyy - 8018 BUIBUT I | Z8¥HLIN 8s aouieuBuIGH BHELIHad slojg
9|qe] Jspun INVLHOdII 0} i i
ALD NOILdI¥9S3a "ONAIM || Jojoy ~TYANILNI IDIANTS ONINJVMVY

YOSSIUdINOD - SLIM LNIFNIIV1d3d FONVNILNIVIN INILNOY As 319VL STVYAYNILNI IINATHIS FIIONYNILNIVIN w¥3dIA 196 37aVL

5-15

(JULY 14, 2025)

090195-0OP_r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

: MAINTENANCE

SECTION 5

‘Juswueds 891MeS

SIIBUBA 8U} 10BIU0D Bsea|d Usy0lq SI JaUoISUa) 8y} J| “Japio 0} }jaq Jadoid pauilLIBlep 0} L'} '#' Uo19ag 0} Jajal
‘paoe|dal 8q 0} SpaBU Jjaq §| ‘doURUAUIRI ‘G UOI)I3S Ul UOISUS) }jag ay} Bunsnipy ‘L p'¢ uonsag 0} Jojey

3¥NA300dd
JONIYI43d / IMVL OL NOLLOV

sIauols
-u9) wiaysAs yaq yoadsu)| €z

| NOILAINOS3IAMSVL | A3M

aulbu3 ay) 0} Jojeu ases|d ‘souruBjUIRW BUIBUS UO UORONASUI [N} 10 *sjuiod Yo8yo
90UBUSJUIBW BUNNOJ Ulew s,aulbus 8y} 0) 8ousIael 10} SI 1ia| 18 umoys ainbly 8yl 10N

‘lenuepy uonesadQ

3ISOH NIVHA 110 INIONT | 4 dvO/140d T4 710 INION3| 4
431714710 INIONT | 3 ALdINT - VN 13ATTTI0| Y
d3171473N4 ANIONT | d TIN4 - M¥vW 13A31I0| Y

ONISNOH ¥3LTI4 HIVANIONT | O MOILSdIA 39NVO TIAFT 110 ANIONT| V
NOILdI¥IS3a AN NOILdI¥OS3a A

_ a2.nb14 aouaiajay auibug _

suopesn
juauodwo?
aoueuajurely
aupnoy auibug
Joj ainb14

=M ELEEEL

"43IGNNN TYI¥AS INIHOVIN ILVOIANI ‘SLYVd ONI¥IAYO NIHM 310N 3SvI1d

“Buioinies Jay|ly Jossaldwioo pue suiBus pue ‘abueyd (10 Jossaidwod

pue aulbus Jo} Jjey Aq BuidIAIeS UsaMIB] S|BAISJUI SWI) PAPUSWIWOIAI B} 99npal ‘SuoIpuod Auip Jo Aysnp ul Buiiom J| :INV.LYOdINI

"swayl sped Juswaoe|das [euonippe pue ‘UOKEDLIUSP] W)l JUSIUOD I1Y 10} 2 B|qe] ‘2 UoNIag O} Jajdy ‘310N

[1e6 zx] j10 . pienbuep ‘sjuswaje Jojeledas R 10 Uayy Jie g adAL,, - 891A18G JNOH QG Jossaldwo) Wy | €87 LLIM

[1eb gx] |10 ,, prenbuep ‘sjuswaje Joyesedas R |10 U8}y Jie ¥ adAy,, - 991G INOH 006 Jossaidwo) Wy | LZZLLIM

SYNOH 00}

SUNOH 00§
SUNOH 002
SINOH (G }siid

o
>
>

Jayy 110 ‘[1eB zx] 110 . prenBuey - 80IAI8S INOH 0G 18114 J0SSBIWOD WY | ZLZLLIM

o]
]
m
>
=
=
)
m
3
(o]
o

Ad3Ad
40 ATIVNNNV

‘aoueudjuiew Buunp sdn-ejs
wa)shs |eyuapiose Jsuiebe uojeyusw
-nJjsul dn-yieys ay) bey Ajuesjo shemjy

‘|lenuew siy} jo uoi}oas Ajejesg ayj
Jad se ‘“4amod |[e 3no }90| pue ainssaid
wajsAs |[e aAaljal ‘duIydeWw UMOp JNys

~ |~ |~ |

[1b zx] 110 Jojow pue [jany 1o ‘Uie ‘leuesjo-aid Jig] sia)y - 89IAI8S duIbug ‘WY | Z8YLLIM

ALD

NOILdI¥OS3a "ON A

a9
3|qeL Jspun INVLYOdNI 0}
1949y =TVAYILNI IDINYIS

:9oueudjuiew Bujwiopad alojeg

| ONINYVMYV |

4OSSTUdINOD - SLIM LNIINIIV1d3d JONVNILNIVIN INILNOY :dS 379VL

STVAYILNI 3TNAIHIS FONVNILNIVIN wet3dIA 0§ 378VL

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERV -+ vanair.com

(JULY 14, 2025)

090195-OP_r1

5-16



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

Continued from page 5 - 2...

5.4

5.4.1

5.4.1

PARTS REPLACEMENT AND
ADJUSTMENT PROCEDURES

ADJUSTING THE BELT TENSION

Drive belt tension should be maintained to avoid
premature belt wear, poor performance due to

belt slippage, or damage to engine and/or com-

pressor. The Viper™ Gas Compressor Package

has an idler pulley assembly with a tensioning de-

vice to set the proper belt tension.

.1 CHANGING THE BELT

NOTE

Order replacement belt as follows:

¢ For 80 CFM units order Vanair® replace-
ment belt no. 281454.

¢ For 55,60 & 70 CFM units order Vanair®

replacement belt no. 282725.

SECTION 5: MAINTENANCE

. Loosen but do not remove the idler assembly

anchor nuts [G].

. Using a 9/16” wrench (ratcheting if avail-

able) loosen the de-tension nut [E] and spin
it down to the tension bracket [F]. Using the
same wrench, tighten nut down until the belt
is loose/removable. Tighten top idler assem-
bly anchor nut [G].

Remove worn belt and replace with new belt.

4. Loosen top anchor nut [G]. Back out the

de-tension nut [E], ensuring that the belt is
properly seated in the grooves of idlers and
pulleys.

Press down on the top ilder pulley [H,] one
inch, and release to allow spring to reapply
proper tension force.

. Tighten both idler assembly anchor nuts [G].

ADJUSTING BELT TENSION

. Using a 9/16” wrench (ratcheting if available)

Loosen both idler assembly anchor nuts [G].

KEY DESCRIPTION KEY DESCRIPTION KEY DESCRIPTION
A | ENGINE DRIVE SHEAVE D |[RETAINING BOLT * G | IDLER ASSEMBLY ANCHOR NUTS
B |DRIVE BELT E |DE-TENSION NUT , | TOPIDLER PULLEY - ADJUSTABLE
C |COMPRESSOR DRIVE SHEAVE F | TENSIONER ASSEMBLY SLIDE PLATE , |BOTTOM IDLER PULLEY - FIXED
T IMPORTANT: The retaining bolt should not be adjusted - DO NOT adjust the retaining bolt position.

VANAIR® MANUFACTURING, INC.

Figure 5-1: Tension Assembly

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com

090195-OP_r1 (JULY 14, 2025)



SECTION 5: MAINTENANCE

5.5

5.6

5.6.1

2. Press down on the top ilder pulley [H,] one
inch, and release to allow spring to reapply
proper tension force.

3. Tighten both idler assembly anchor nuts [G].

SERVICING THE SYSTEM
FUSES AND CIRCUIT
BREAKER

Refer to the Engine Operation Manual for de-
tailed maintenance and replacement procedures
for the engine.

STORAGE AND
INTERMITTENT USE

INTERMITTENT USE

If the unit is not used very regularly always treat
the fuel with a fuel stabilizer.

Check all belts and hoses for signs of deteriora-
tion such as visible surface cracks, stiffness or

discoloration.

090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

NOTE

In order to ensure that the compressor is
maintained in working order during prolonged
periods of non-use, refer to Section 4.7.8.2,
Infrequent Use, for steps to take to avoid the
condition of oil emulsification.

5.6.2 LONG TERM STORAGE

Disconnect the battery cable that is connected to
the negative (-) side of the battery.

Cover the unit with a tarp or plastic to prevent the
accumulation of dust, but leave the bottom open
for air circulation.

Fill the fuel tank with fuel and fuel stabilizer to
prevent moisture build-up in the tank.

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 6: TROUBLESHOOTING

SECTION 6:

TROUBLESHOOTING

6.1 GENERAL INFORMATION

This section contains symptoms and usual caus-

This section contains symptoms and usual caus-
es for the most common types of problems that
may occur. All available data concerning the trou-
ble should be systematically analyzed before un-
dertaking any repairs or component replacement.

A visual inspection is worth performing for almost
all problems and may avoid unnecessary addi-
tional damage to the machine. The procedures
which can be performed in the least amount of
time and with the least amount of removal or dis-
assembly of parts should be performed first.

A WARNING

Before starting, performing maintenance, or
replacing parts, relieve the entire system pres-
sure by opening a service valve, which will vent
all pressure to the atmosphere.

Although Vanair® strives to anticipate situations
that may occur during the operation life of the
machine package, the Troubleshooting Guide
may not cover all possible situations. Be aware
that additional troubleshooting information may
be found in other sources, such as the Engine
Operation Manual. Should the situation remain
unresolved after exhausting available sources,
contact the Vanair® Service Department at:

Vanair® Manufacturing, Inc.
A Lincoln Electric Company

10896 West 300 North
Michigan City, IN 46360
Telephone: (800) 526-8817
Service: (844) VAN-SERV
service@vanair.com
sales@vanair.com
vanair.com

es for the most common types of problems that
may occur. All available data concerning the trou-
ble should be systematically analyzed before un-

dertaking any repairs or component replacement.

A visual inspection is worth performing for almost
all problems and may avoid unnecessary addi-
tional damage to the machine. The procedures
which can be performed in the least amount of
time and with the least amount of removal or dis-

assembly of parts should be performed first.

Although Vanair® strives to anticipate situations
that may occur during the operation life of the ma-
chine package, the Troubleshooting Guide may
not cover all possible situations. Should the situa-
tion remain unresolved after exhausting available
sources, contact the Vanair® Service Department,
with the machine serial number readily available
(refer to Figure 6-1).

S \
%VANAIR \

MOBILE POWER SOLUTIONS

MODEL NUMBER

|$ERIAL NUMBER XX-XXXXXXXX ]
800-526-8817 vanair.com 281373 J

t

NOTE

When contacting the Vanair
Service Department, please
have machine serial number
readily available to quickly
expedite service. Serial number
can be located on the serial
plate, as shown.

—| Figure 6-1: Machine Serial Plate/Serial Number Location |—

TABLE 6A: TROUBLESHOOTING GUIDE

Fault/Malfunction Possible Cause

Corrective Action

Failure to Start No Fuel

Fill if necessary.

Pinched Fuel Line

Replace or reroute.

Continued on next page

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV -« vanair.com

090195-OP_r1 (JULY 14, 2025)

6-1



SECTION 6: TROUBLESHOOTING

VIPER™ GAS 55-80 CFM /

100-175 PSIG COMPRESSOR

TABLE 6A: TROUBLESHOOTING GUIDE

Fault/Malfunction

Possible Cause

Corrective Action

Failure to Start
(continued)

Plugged Fuel Filter

Replace fuel filter / fuel filter element.

Low Battery Voltage

Recharge or replace.

Loose connections-tighten.

Dirty connections-clean.

Plugged Air Filter

Replace air filter element.

Defective Oil Pressure Switch

Check continuity-replace.

Defective Air Temperature Switch

Check continuity-replace.

Blown Fuse

Check continuity-replace.

Poor ground connection

Check and clean/renew.

Engine problems

Refer to Engine Operation Manual.

Compressor Shuts Down with Air

Demand

No Fuel

Fill if necessary.

Compressor Temperature Switch Opening

Low oil level; add oil.

Restricted cooling air intake; clean-reposition machine.

Fan not operating; check ground, check fan switch.

Plugged Oil Filter

Replace oil filter element.

Dirty Cooler Core

Clean.

Contaminated Cooler Core

Remove and clean.

Defective Engine Oil Pressure Switch

Replace.

Compressor will Not Build Up
Pressure

Air Demand Too Great

Check for leaks/correct.

Too much air demand.

Air Filter Plugged

Check and replace air filter element, if needed.

Engine Does Not Speed Up

Engine governor stuck or damaged - free and/or contact Vanair .

Belts Slipping

Readjust.

Compressor Over-
Pressures

Leak in Air Control Line

Check and correct.

Inlet Valve Stuck

Free or replace, if necessary.

Restriction in Control Line

Dirt or ice, clean/free up.

Defective Safety Valve

Replace.

Plugged Coalescer

Replace coalescer element.

Insufficient Air Delivery

Plugged Air Filter

Replace air filter element.

Plugged Coalescer

Replace coalescer element.

Inlet Valve Stuck Free or replace.
Belts Slipping Readjust.
Qil Carryover QOil Level Overfull Drain to correct level.
Plugged Oil Scavenge Orifice Remove and clean.
Scavenge Return Line Kinked Replace/re-route.
Check Valve Stuck Replace.
Defective Coalescer Replace coalescer element.
Discharge Pressure Too Low Review air usage.
Check pressure regulator setting.
Continued on next page
6-2 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 6: TROUBLESHOOTING

TABLE 6A: TROUBLESHOOTING GUIDE

Fault/Malfunction

Possible Cause

Corrective Action

Sleep Mode Does Not Activate

Air Leak in Discharge Minimum Pressure

Valve

Check valve. Replace if necessary.

System Does Not Activate From
Sleep Mode with Demand

System in Hibernation Mode

Power cycle the machine. Contact Vanair Service Department
for additional information.

Compressor

Insufficient Oil

Check level and top up (DO NOT overfill).

Overheating

Restricted Cooling Air Flow

Reposition machine; remove restrictions to air flow.

Fan Not Operating

Check ground connection.

Check circuit breaker.

Check for shorted wires.

Check fan motor.

Plugged Qil Filter

Replace oil filter element.

Cooler Core Plugged

Clean.

Pressure Set Too High

Readjust.

Restricted Cooling Air Flow

Reposition machine.

Contaminated Cooler Core

Remove and clean.

System Retains

No Signal to Blowdown Valve

Check solenoid line for leak/fold.

:Lestzure After Blowdown Valve Plugged Inspect; clean if necessary.
utdown

Plugged Coalescer Element Replace.
Improper Control Engine Does Not Speed Up Cylinder stuck, replace.
Operation

Operating pressure too high.

Fuel filter partly plugged.

Engine Does Not Slow Down

Faulty pressure sensor - replace.

Faulty Pressure Sensor

Replace.

Engine Overheating *

Low Oil Level

Fill acceptable level; DO NOT overfill.

Qil Filter Plugged

Replace oil filter element.

Restricted Cooling Air In/Out

Clean engine intake grill.

Too close to obstruction; move machine or remove obstruction.

Engine oil cooler plugged; inspect/clear.

Compressor Pressure Too High

Readjust.

T Consult Engine Manual for additional engine information.

6.2 EXTREME CONDITION

OPERATION

When operating in extreme cold or hot condi-
tions, in the presence of high humidity, or at a
high altitude, extra attention should be given to
any indication that could lead to a serious prob-
lem. Engine power and compressor air output will
be reduced at high altitude or hot ambient tem-
peratures.

Machine review and maintenance check sched-
ules should be more frequent than the normal

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV - vanair.com

suggestions given in the Maintenance Schedule
Tables (Table 5A, and Table 5B in Section 5).

Become acquainted with the situation-adjusted
operation approaches given in this section before
operating the power system package in any type
of extreme ambient condition. For additional op-
eration information consult the Engine Operation
Manual, or visit the engine manufacturer’s web
site given in that manual.

Refer to Figure 6-2 to best match the engine
manufacturer's recommendation for oil use con-
ditions of operation.

090195-OP_r1 (JULY 14, 2025) 6-3



SECTION 6: TROUBLESHOOTING

| I I I I I I |
-20° -10° 0° 10° 20° 30°F 40°C

"SAE 10W-30 is recommended for general use. Other vis-
cosities shown in the chart may be used when the average
temperature in your area is within the indicated range.”

- Honda Engine Operation Manual

— Figure 6-2: Engine Oil Viscosity Condition Chart —

6.2.1 HIGH MOISTURE CONDITION: EMUL-

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

ronment, water contamination may persists after
following the regular preventative maintenance
schedule and standard operating procedures.

Refer to Section 4.7.8, in Section 4, which ad-
dresses start-up concerns for high moisture con-

ditions.

6.2.2 COLD WEATHER OPERATION

Consult the information in Table 6.2A for preven-
tative and/or repair measures. The Gas Viper™
can be more difficult to start in cold weather. Once
the engine is started, the air density becomes
larger and the intake efficiency also becomes
higher. More output can be expected in cold ar-
eas. When the temperature is very low, extra care
must be taken regarding fuel and oil changes in
their viscosity, freezing of water contained in the
piping, or of water adhering on the filter.

SIFICATION OF OIL IN ROTARY 6.2.3 HIGH TEMPERATURE

SCREW COMPRESSOR SYSTEMS

If machine is operating in a high moisture envi-

OPERATION

Consult the information in Table 6.2B for preven-
tative and/or repair measures. Reduce load duty

TABLE 6.2A - COLD WEATHER OPERATION

Symptom Cause

Prevention / Corrective Action

Water freezes in the fuel line WATER

Lubrication il viscosity increases | Water in the fuel can freeze at temperatures
below 32°F (0°C), blocking fuel lines.

At an extremely cold temperature, the viscosity
of lubrication oil may increase and the torque
of starter may exceed its permissible value,
hindering proper starting.

Park the vehicle or equipment indoors when not in use.
Check the fuel filter regularly to insure that it contains no water.
Maintain the battery; this will make it easier to start.

In below zero temperatures a fuel line deicer product may need
to be used.

The oil recommendation of SAE 10W-30 is suitable for use from
-40°F to 110°F (-40°C to 43°C).

The standard recommendation of 5W-30 engine oil is suitable
for temperatures down to -4°F (-20°C). If temperatures are con-
sistently below 30°F (-1°C), it is recommended that 5W-30 oil
be used. If temperatures are below -25°F (-32°C), a high-per-
formance, fully synthetic oil, such as AMSOIL 5W-30 should be
used which is suitable to temperatures of -55°F (-48°C).

For additional engine precautions, consult the Engine Operation
Manual.

Vanair® recommends installation of the cold weather heater
option kit. Consult Sections 7.9, 7.12 and 7.14 for cold weather
kit option.

Keep the fuel tank full to prevent condensation from forming
inside the tank and lessen the chances of water getting in the
fuel line.

6-4 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 6: TROUBLESHOOTING
100-175 PSIG COMPRESSOR

TABLE 6.2B - HIGH TEMPERATURE OPERATION

Symptom Cause Prevention / Corrective Action
Overheating/high compartment High ambient temperatures, confined spac- + Extra care should be taken to keep the engine and air compres-
temperatures es, soundproof cases and other reasons. sor clean and to not restrict the air flow around the unit.

Among these the most important factor is ) . o
the temperature of the intake and cooling air. | * Consult the Engine Operation Manual for fuel, lubrication oil and

Diminished engine performance cooling requirements under extreme temperatures.

+ At the minimum, all coolers, including air passage ways around
the coolers, should be free of debris and dirt. The fan, driven by
the engine, is designed to run continuously to assure a constant
flow of cooling air.

+ If high ambient overheating occurs, reduce the duty cycle.
The operator should be aware that high temperatures can influence
engine performance, which can directly effect some machine function
capacity outputs.

cycle to less than 60% wr:en op;erating in ambient 624 HIGH DUST CONTENT
temperatures above 104°F (40°C). OPERATION

Extra care should be taken to keep the engine

and air compressor clean and to not restrict the Consult the information in Table 6.2C on page
air flow around the unit. Consult the Engine Oper- 6 - 6. For preventative and/or repair measures.
ator’s Manual for fuel, lubrication oil and cooling When the machine is to be used in continuously
requirements under extreme temperatures. dusty environments, special care must be tak-

en with the engine’s air cleaner, compressor air

When operating the machine in high temperature cleaner, and compressor oil cooler.

areas, precautions should be taken to prevent

overheating. At the minimum, all coolers, includ- 6.2.5 HIGH ALTITUDE OPERATION

ing air passage ways around the coolers, should
be free of debris and dirt. Engine horsepower will decrease by 3.5% for ev-

ery 1,000 feet above sea level. At high altitude
overall unit performance will deteriorate, and care
will need to be taken not to overload the engine.

The operator should be aware that high tempera-
tures can influence engine performance, which

can directly effect some machine function capac- _ _
ity outputs. Table 6.3 lists the fault codes along with their cor-

responding descriptions.

TABLE 6.2C - HIGH DUST CONTENT OPERATION

Symptom Cause Prevention / Corrective Action
Overheating Machine components exposed to frequent + The intake air must be cleaned with the air cleaner—inspect the
System contamination or constant dust interaction, can result in air filter frequently for dust build-up and replace as needed.

) diminished system performance, or machine ) )
Stalling cessation. + Ensure that the oil cooler fins are kept clean to prevent overheat-
ing.

+ |f the machine is not being used for an extended period of time,
an additional precaution, such as covering the machine with
a tarp, will help to keep the inside of the machine free of dust
particle accumulation.

+ For extreme cases of high dust content environments, machine
fluids may need to be replaced at more frequent intervals. Adjust
maintenance schedule accordingly.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 6-5
A Lincoln Electric Company
(844) VAN-SERV - vanair.com



SECTION 6: TROUBLESHOOTING VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

BLANK PAGE

6-6 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

SECTION 7:
ILLUSTRATED PARTS LIST

7.1 PARTS ORDERING INFORMATION

Part orders should be placed through the distributor from whom the unit
was purchased. If for any reason parts cannot be obtained in this man-
ner, contact the factory directly at the address or phone numbers below.

When ordering parts always indicate the Serial Number of the machine
package. This can be obtained form the Bill of Lading for the machine
package, or from the unit’s serial number plate. See Figure 7-1 for loca-
tion of machine package serial plate. Consult Table 7A: Recommend-
ed Spare Parts List on the next page for a listing of replacement parts.

Vanaire Manufacturing, Inc.
A Lincoln Electric Company

10896 West 300 North
Michigan City, IN 46360
Telephone: (800) 526-8817
Service: (844) VAN-SERV
service@vanair.com
sales@vanair.com
vanair.com

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERV -« vanair.com

. S VANAIR.

MODEL NUMBER

| SERIAL NUMBER

800-526-8817 www.vanair.com

R

MOBILE POWER SOLUTIONSw

XX-XXXXXXXX |

281373

—

NOTE

When contacting the Vanair® Ser-
vice Department, please have the
machine serial number available
to quickly expedite service. Serial
number can be located on the
serial plate, as shown.

K]

Y4
¥

Figure 7-1: Machine Serial Plate / Serial Number Location

090195-OP_r1 (JULY 14, 2025)



SECTION 7: ILLUSTRATED PARTS LIST

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

TABLE 7A: RECOMMENDED SPARE PARTS LIST

FULL SERVICE MAINTENANCE KITS

KEY NO. DESCRIPTION ORDER NO. | QTY || KEY NO. DESCRIPTION ORDER NO. | QTY
1 Kit, Compressor Service - Initial 50 Hours (break-in period) £ KiT1212 1 4 Kit, Engine Service v KiT1482 1
2 Kit, Compressor Service - 1 year / 500 Hours ("Type A" air filter - see Figure 7-2) ¥ € IV KIT1221 1 5 Kit, Compressor Shaft Seal Replacement |  KIT1257 1
3 Kit, Compressor Service - 1 year / 500 Hours ("Type B" air filter - see Figure 7-2) *** ¢ IV | KIT1483 1

INDIVIDUAL MAINTENANCE ITEMS

KEY NO. DESCRIPTION ORDER NO. QTY KEY NO. DESCRIPTION ORDER NO. QTY
6 Filter, replacement element engine oil 281452-26 1 13 Filter, replacement element compressor air 266801 1
7 Filter, replacement element engine fuel 281452-01 1 14 Belt, serpentine replacement vI 1
8 Pre-filter, replacement engine air 281452-02 1 15 Option, (Kit for) cold weather 032983 1
9 Filter, replacement element engine air 281452-03 1 16 Kit, engine valve vz 1
10 Oil, engine motor (1 quart container) 276041 2 gts 17 Spark plug, replacement v 1
1 Filter, replacement engine in-line fuel (75y) 281452-01 1 18 Shaft, rocker arm 281452-31 1
12 Oil, compressor Vanair® Vanguard™ premium oil 264626-1GAL | 1 gal 19 Kit, cold weather option > 1

T Compressor initial 50 hour break-in service kit no. KIT1212 consists of: Vanair® Premium Synthetic Oil, by
gallon (no. 264626-1GAL,; x 2 [gallons]), and compressor oil filter (no. 266801).

II Compressor 500 hour service (with “Type A” air filter [Figure 7-2]) kit no. KIT1221 consists of: Vanair®
Premium Synthetic Oil, by gallon (no. 264626-1GAL; x 2 [gallons]), compressor oil filter (no. 266801), and
air filter element (no. 265546-004). Refer to Section 7.3, item #26 to identify “Type B” air filter housing.

III Compressor 500 hour service (with “Type B” air filter [Figure 7-2)) kit no. KIT1483 consists of: Vanair®
Premium Synthetic Oil, by gallon (no. 264626-1GAL; x 2 [gallons]); compressor oil filter (no. 266801); air
filter element (no. 281414-01); and air/oil separator spin-on element no. 273080. Refer to Section 7.2,
item #12 to identify “Type A” air filter housing.

IV Use only Vanair® Vanguard™ Premium Synthetic Oil and Genuine Vanair® Parts. Substituting non-Van-
guard™ Qil or non-genuine Vanair® filter components WILL VOID THE COMPRESSOR WARRANTY!
Inspect and replace damaged components before operation. System fill capacity is approximately four (4)
quarts.

VEngine service kit no. KIT1482 consists of: Honda 10W-30 motor oil no. 276041 (quantity of two quarts);
fuel filter no. 281452-01; air pre-filter element no. 281452-02, air filter element no. 281452-03; and engine
oil filter (no. 281452-26).

VI Refer to footnote table shown in
Section 7.5, Frame and Drive, for
specifications on matching the proper:
replacement belt, engine size and/or
compressor type to the machine.

VII For kit component details consult the
Vanair® Service Department.

spark plugs, may be obtained quicker

es such as an Auto Supply Store, etc.

VIII Some standard components such as

and more economically from local sourc-

IX Refer to Sections 7.9, 7.12 and 7.14

tact the Vanair® Service Department.

for details. For ordering information con-

Figure 7-2: Compressor Air Filter
Type Identifier

PLEASE NOTE: WHEN ORDERING PARTS,
INDICATE MACHINE SERIAL NUMBER.

7-2

090195-OP_r1 (JULY 14, 2025)

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

IMPORTANT IMPORTANT
The above table listing contains items that require maintenance on a routine basis, and also those parts that may re- If additional spare parts are being stored for future use, ensure
quire maintenance over the course of the compressor package's performance schedule. Although this recommend- that they are stored in proper containers that allow for pro-
ed list is pro-offered as a comprehensive guide to replacem_enft p_arts, damage may occur to the machine beyond the tection against contamination, and kept in a clean area of
scope of this listing. modt_erate temperature rgading. For information on sto_ring the
Should any part of the compressor package that is not listed in Table 7A become damaged or inoperable, contact machine package for periods of non-use, consult Section 5.6.2,
the Vanair® Service Department. Long Term Storage.

NOTES

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-3

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.2 COMPRESSOR AND PARTS - WITH "TYPE-A" AIR FILTER

NOTES:

1. USE LOCTITE 567 THREAD SEALANT WITH PTFE OR
EQUIVALENT SEALANT ON ALL MALE PIPE THREADS. ¢

2. LUBRICATE ALL SEALS/GASKETS/O-RINGS BEFORE TIGHTENING.

3. ALL BOLTS TO BE TORQUED TO THEIR RESPECTIVE SAE TORQUE
SPECIFICATIONS, FOR THEIR GRADES AND SIZES.

4. REMOVE, LUBRICATE GASKET AND THEN HAND TIGHTEN OIL FILTER.

5. CHECK CONTINUITY OF COALESCER ELEMENT.

6. DISCARD METAL RING FROM FITTING, LEAVE O-RING.

61800661D_r3
7-4 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.2 COMPRESSOR AND PARTS - WITH "TYPE-A" AIR FILTER

ITEM DESCRIPTION PART QTY ITEM DESCRIPTION PART QTY
NUMBER NUMBER

1 | SIGHTGLASS, O-RING TMBD 1 5/16” 250097-610 | 1 21 | PLUG, SAE O-RING HOLLOW HEX #16 268081-010 | 1
2 | CONNECTOR, O-RING 1/4 SAE x 1/4 JIC 260387-103 | 1 22 |ELBOW, 90 DEG #16 MSAE x 3/4 FNPT 269071-009 | 1
3 | CONNECTOR, O-RING 5/8 x 5/8 JIC 260387-109 | 1 23 | CONNECTOR, OIL FILTER VANAIR ENCAPS 270037 1
4 | CONNECTOR, O-RING 1-3/16 x 3/4 JIC PARKER | 260387-143 | 1 24 | THERMISTOR, TEMP 3/8” DELPHI 270916 1
5 | ELBOW, 90 DEG #10 MJIC x #10 MSAE 260403-106 | 1 25 | ORIFICE, STRNR 0.030 #6 MSAE X #4 MJIC 271054 1
6 | ELBOW, 1/4T x 1/8P PUSH-ON 261309 1 26 | VALVE, INLET 85/150 ADHD 12V 271701 1
7 | ELBOW, 90 deg. PUSH ON 1/4T x 1/4P 261310 1 27 | O-RING, VITON 1/16 DIAX 1.176 ID 272689 1
8 | TUBING, PLASTIC 1/4 WHITE 261322 15.7” 28 | MANIFOLD, AIR/OIL VMI80 272920 1
9 | HOSE, FLEXAIR INLET 2 INCH BLACK 262705 7.3 29 | SEPARATOR, AIR/OIL SPIN ON 273080 1
10 | LOOM, FLEX-GARD 1/4 ID 300 DEG. F. 262751 15.7” 30 |CAPSCREW, HX SOC 5/16-18 X 3 273239 3
11 | ADAPTER, FEMALE PIPE x BSPP 1/4 263748-004 | 1 31 | TUBE, ASSY SCAVENGER LINE 281502 1
12 | VALVE, RELIEF 200 PSI 1/4 NPT MALE 264232 1 32 | TRANSDUCER, PRESSURE 1/8NPT 200PSI 5V | 282860 1
13 | PLUG, PIPE 1/8 NPT HOLLOW HEX 265065 1 33 | ADAPTER, AIR/OIL SEPARATOR M42 X M39 282989 1
14 | FILTER, AIR UNDERHOOD 265546 1 34 |BUSHING BRS ADPTR 1/2 NPT M X 3/8 NPT F 283457 1
15 | CLAMP, HOSE #28 265560 2 35 | VALVE, MIN PRESS TEFLON 283477 1
16 | FILTER, OIL 6” TANK 266801 1 36 | NIPPLE, PIPE GALV 3/4 x 10 823112-100 | 1
17 | ADAPTER, 3/4 NPT TO 1 1/16 SAE O-RING 267483 1 37 | O-RING, VITON 0.924 1.D x 1.130 O.D x 3/32 826502-119 | 2
18 | PLUG, PIPE 1/2” NPT HOLLOW HEX 267942 1 PARKER 2-119

19 | PLUG, SAE O-RING HOLLOW HEX #10 268081-007 | 1 38 | SCREW, SER WASH 5/16-18 x 1 829705-100 | 4
20 | PLUG, SAE O-RING HOLLOW HEX #12 268081-008 | 1 39 | AIREND ASSY VSE075 ALDDSS000 EXT INLET | 6170029

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-5

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST

7.3 COMPRESSOR AND PARTS - WITH "TYPE-B" AIR FILTER

NOTES:

090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

1. USE LOCTITE 567 THREAD SEALANT WITH PTFE OR EQUIVALEI
SEALANT ON ALL MALE PIPE THREADS.

2. LUBRICATE ALL SEALS/GASKETS/O-RINGS BEFORE TIGHTENIN
3.ALL BOLTS TO BE TORQUED TO THEIR RESPECTIVE SAE TORC
SPECIFICATIONS, FOR THEIR GRADES AND SIZES.

4. REMOVE, LUBRICATE GASKET AND THEN HAND TIGHTEN OIL
FILTER.

5. CHECK CONTINUITY OF COALESCER ELEMENT.

6. DISCARD METAL RING FROM FITTING, LEAVE O-RING.

%

6180049ID_r5_1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.3 COMPRESSOR AND PARTS - WITH "TYPE-B" AIR FILTER
ITEM DESCRIPTION PART QTY ITEM DESCRIPTION PART QTY
NUMBER NUMBER
1 SIGHTGLASS, O-RING TMBD 1 5/16” 250097-610 2 19 | CONNECTOR, OIL FILTER VANAIR ENCAPS 270037 1
2 | CONNECTOR, O-RING 1/4 SAE x 1/4 JIC 260387-103 1 20 | THERMISTOR, TEMP 3/8” DELPHI 270916 1
3 | CONNECTOR, O-RING 5/8 x 5/8 JIC 260387-109 1 21 | ORIFICE, STRAINER 0.030 #6 MSAE X #4 MJIC 271054 1
4 | CONNECTOR, O-RING 1-3/16 x 3/4 JIC 260387-143 1 22 | O-RING, VITON 1/16 DIAX 1.176 ID 272689 1
5 | ELBOW, 90 DEG #10 MJIC x #10 MSAE 260403-106 1 23 | MANIFOLD, AIR/OIL VMI80 272920 1
6 | ELBOW, 90 DEG #8 MJIC x #10 MSAE 260403-112 1 24 | SEPARATOR, AIR/OIL SPIN ON 273080 1
7 | ELBOW, 1/4T x 1/8P PUSH-ON 261309 1 25 | CAPSCREW, HX SOC 5/16-18 X 3 273239 3
8 | ELBOW, 90 deg. PUSH ON 1/4T x 1/4P 261310 3 26 | FILTER, AIR INTAKE 281414 1
9 | TUBING, PLASTIC 1/4 WHITE 261322 1.87 ft 27 | TUBE, ASSY SCAVENGER LINE 281502 1
10 | VALVE, RELIEF 200 PSI 1/4 NPT MALE 264232 1 28 | SOLENOID, 2 WAY NO 1/4”-18 NPT 12V 282710 1
11 | CAP, FEMALE JIC 3/4-16 #8 264322-003 1 29 | TRANSDUCER, PRESSURE 1/8NPT 200PSI 5V 282860 1
12 | PLUG, PIPE 1/8 NPT HOLLOW HEX 265065 1 30 |ADAPTER, AIR/OIL SEPARATOR M42 X M39 282989 1
13 | CLAMP, HOSE #28 265560 1 31 | SCREW, ROUND HEAD PHILLIPS #8-32 X 1/4 283922-025| 2
ZINC PLATED

14 | FILTER, OIL 6” TANK 266801 1

15 | ADAPTER, 3/4 NPT TO 1 1/16 SAE O-RING 267483 1 32 | VALVE, MIN PRESS INTERNAL PARTS VMI80 286255 1
16 | PLUG, PIPE 1/2” NPT HOLLOW HEX 267942 1 33 | NIPPLE, PIPE GALV 3/4 x 10 823112-100 | 1
17 | PLUG, SAE O-RING HOLLOW HEX #12 268081-008 1 34 | O-RING, VITON 1.130 OD X 3/32 826502-119 | 2
18 | ELBOW, 90 DEG #16 MSAEXx 3/4 FNPT 269071-009 1 35 | AIREND ASSY, VSE075DDSS000 INLET VLV 6170017 1

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-7

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.4 ENGINE AND DRIVE PARTS

J

NOTE:

TO REMOVE THE CONTROLLER: 1ST REMOVE THE

ECU WITH A 8MM SOCKET. REMOVE CLIPS ON BOTTOM
OF MAIN BRACKET. THEN REMOVE THE MAIN BRACKET
WITH A 10MM SOCKET.

BEFORE REPLACING THE CONTROLLER ONTO THE SIDE
MOUNT BRACKET: SEE WD 281458.

OPEN THE CONTROLLER WITH A PHILLIPS SCREWDRIVER.
PLUG INTO THE YELLOW/BLACK WIRES, STRING THOSE
THROUGH THE BOTTOM OF THE CONTROLLER. CLOSE UP
THE CONTROLLER. THEN PLUG INTO THE WHITE AND RED
WIRE HANGING OUTSIDE OF THE CONTROLLER.

REPLACE THE MAIN BRACKET AND ATTACH THE
CONTROLLER USING THE SIDE BRACKET.

SEE GV3 ENGINE TO HARNESS WIRING / REWORK
DOCUMENT IN0278 FOR MORE DETAILS.

USE CONTROLLERS L
ORIGINAL HARDWARE

6100283ID_r3

7-8 090195-0OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.4 ENGINE AND DRIVE PARTS

ITEM DESCRIPTION PART NUMBER QTY
1 | CLAMP, EXHAUST 1 1/2 262906-150 1
2 |ENGINE, GAS HONDA IGX800 25HP EFI ETB 281452 1
3 |MUFFLER, HONDA IGX800 281453 1
4 | BRACKET, HONDA CONTROLLER 281524 1
5 |CAPSCREW, M7-1.0 X 10MM 282032-010 2
6 |HOSE, ENGINE OIL DRAIN 20MM IGX800 282054 1
7 | TUBE, EXHAUST TIP GV3 282400 1
8 |NUT, M7-1.0 282478 2
9 |WASHER, LOCK 5/16 838505-078 2
10 | WASHER, LOCK METRIC M7 838807-160 2
11 | OIL, MOTOR 10W-30 844300-001 2qt
12 | GASKET, ENGINE EXHAUST HONDA IGX800 ! 2
13 | M8-1.25 STUD (LONG) H 1
14 | M8-1.25 STUD (SHORT) H 1
15 | M8-1.25 FLANGE NUT o 6
16 | M8-1.25 FLANGE SCREW H 2
17 |M8-1.25 STUD o 4

T Supplied with engine.

II Supplied with muffler.

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-9

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

5 FRAME AND DRIVE -1 OF 4

7

]

BELT VIEW
SCALE 5/16

CUT TO 2.57

STEP 3

STEP 2

PTFE OR EQUIVALENT SEALANT ON ALL MALE

PIPE THREADS.
3. ALL BOLTS TO BE TORQUED TO THEIR(]

RESPECTIVE SAE TORQUE SPECIFICATIONS,
FOR THEIR GRADES AND SIZES, UNLESS!!

OTHERWISE SPECIFIED.

EXAMPLE - 1A, 2D, 3B.
2. USE LOCTITE 567 THREAD SEALANT WITH[

1. REFERENCED SUBASSEMBLIES SHOWN AS:

NOTE

'SPLIT ISOLATOR
IN HALF. (6X)

6030209ID_r9_1

OTE
238
JE®
238§
X o>
P3s
T
FnS
S L
Z3%
< ¢
=52
E<3
2
Z
S
—_~
73)
I
o
N
<
3
>
o
-
N
-
N
o
Q
Ty
o
A
o
>
o
o
-
1
~



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.5 FRAME AND DRIVE -1 OF 4
ITEM DESCRIPTION PART# | QrY || ITEM DESCRIPTION PART# | ary [ ITEM DESCRIPTION PART# | QTY
1| CAPSCREW, HX GR8 5/16-24 x 1 GRD 5 650216 | 2 26 | BUSHING, SHLDR ADPTR 1.00" IN L 282408 | 1 50 | SCREW, SER WASH 5/16-18 x 0.625 | 829705062 | 3
2 | ELECTRICAL SYSTEM, GV3 606037 | 1 27 | BAFFLE, ENGINE AR OUT 282430 | 1 51 | SCREW,SER WASH5/16-18 x1 | 820705-100 | 2
3 | ENGINE AND COMP DRIVE - OPTIONS 6100377 | 1 28 | BAFFLE, ENGINEARR IN 282431 | 1 52 | SCREW, SER WASH 3/8-16 x 0.625 | 829706062 | 4
4 | COMPRESSOR - OPTIONS 61800 777 | 1 29 | BOLT, FLNG 5/16-18 X 5/8 BLKZNC | 282480-062 | 12 [}l 53 |SCREW, SER WASH 3/8-16x0.75 | 829706075 | 4
5 | RELAY, NOINC WTHRPRF wiRESISTOR 260246 | 1 30 |BOLT, FLNG 5/16-18 X 1 BLK ZNC 282480100 | 9 || 54 |SCREW, MACHINE 1/4-20x1172 | 830104150 | 3
6 | TRIM-LOK,1/8 GROOVE 261228 | 4ft || 31 | PLATE, FRAME MOUNTING 282799 | 2 || 55 | SCREW, MACHN #12-24X1/2 831603-050 | 2
7 | WASHER, SNUBBING RBBR MNT 265332 | 6 32 | TRIM, SD BULB WVNYL GRIP FITS 282861 | 1 56 |WASHER, INTERNAL TOOTH 34" | 837412055 | 1
8 |KEY, SQUARE 1/4 x 1/4 x 2 112 267639 | 1 0.0625 EDGE, 0.375 HT 57 | WASHER, FLAT 5/16 838205-071 | 2
9 |BOLT,TAP 3/8-16 UNC-2B x 5,50 LG GRBFLTHRD | 278133 | 1 33 | CAP, GAS FILL NECK 282062 | 1 58 | WASHER, FLAT 3/8 838206-071 | 1
10 | TRIM-LOK, 1/8 GROOVE W/ 7/16 BULB 279712 | 93in | | 34 |HEAT SHIELD, TOP MFLR GRD 283010-01 | 1 59 | WASHER, FLAT 112 838208112 | 4
11 | RETAINER, SHEAVE GAS VIPER 281163 | 1 35 | HEAT SHIELD, MFLR GRD EXHST SIDE | 28301002 | 1 60 | WASHER, LOCK 1/4 838504-062 | 3
12 | RECTIFIER, HONDA IGX800 28145210 | 1 36 | HEAT SHIELD, MUFFLER GUARD 28301003 | 1 61 | WASHER, LOCK 5/16 838505078 | 2
13 | FRAME, BASE GV3 281460 | 1 37 | RIVET, BLIND OPN END 5/32" GRIP 283912 | 4 || 62 | WASHER, LOCK 7/16 838507-109 | 2
RANGE 0.189"-0.378"
14 | BAIL, LIFT GV3 281461 1 38 | HOSE, AIR DISCHARGE GV3 284894 | 1 63 | WASHER, LOCK 112 838508-125 | 2
15 | SUPT, SUB-STRUCTURE GV3 281564 | 1 39 |PANEL, ENGINE SIDE GV3 (HDHNG) | 285285 | 1 64 | BULKHEAD, 3/4 FNPTx#12MJIC | 862012075 | 1
16 | BRACKET, TENSIONER SLIDE 281685 | 1 40 | PANEL, FUELFILLSUPT GV3 (HDHNG)| 285287 | 0 [ 65 |COOLING SYSTEMGV3 6020279 | 1
17 | MOUNT, RUBBER 280# AXIAL WHITE 281720 | 6 # | NUT, HEX 3/8-16 YELLOW ZINC 825206-337 | 4 || 66 | ENGINE & PARTS IGX800 6100283 | 1
18 | PANEL, COOLER GUARDISUPT GV3 281847 | 1 42 | NUT, HEX FLANGE #12-24 825303236 | 2 || 67 |FUELTANKASSY GV3 6140041 | 1
19 | PANEL, ENGINE MUFFLER SHIELD GV3 281869 | 1 43 | NUT, HEX FLANGE 1/4-20 825304236 | 3 || 68 |BUSHING, SDS, QD, 1 1/8DIA DR85785Z | 1
20 |HOSE, COMPR OIL CLR HOT GV3 281929 | 1 44 | NUT, HEX FLANGE 5/16-18 825305283 | 3 || 69 |WASHER, 5/16ID X 21/320D, 2 PC 1
21 |HOSE, COMPR OIL CLR COLD GV3 281930 | 1 45 | NUT, HEX FLANGE 3/8-16 825306-347 | 7 LKNG (NRD-LK)
22 | BUMPER, SHEET METAL BLK 282074 | 4 46 | NUT, HEX LOCKING 3/8-16 825506-198 | 6 [| 70 |NUT, HEX FLANGE 5/16-18 FA26142 | 9
23 | SHEAVE, DRV K SCTN 8 GRV 354 OD 282269 | 2 47 | CAPSCREW, HEX GR5 5/16-18 x 1 829105100 | 1 71 | WASHER, 381D X 13160D NRD-LK | FA49463 | 2
24 | SCREW, 5/16'18 X 5/8 BTTN HD SKTBLKZNC | 282274063 | 7 48 | CAPSCREW, HEX GR5 7/16-14x0.75 | 829107-075 | 2 [| 72 | GASKET, SEALAND TRIM PR35734 | 47.31n
25 |BUSHING, SHLDR ADPTR 0.75" IN L 282407 | 1 49 | CAPSCREW, HEX GR5 1/2-13x2.25 | 829108225 | 2 [ 73 | TRIM-LOK, 1/4 GROOVE PR274358 | 10in
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
T ELECTRICAL OPTIONS IT pyLLEY/BELT OPTIONS 11 GOMPRESSOR OPTIONS
ITEM # DESCRIPTION PART# | QTY | | TEM# DESCRIPTION MACHINE CFM | PART# | QTY | | ITEM# DESCRIPTION PART# | QTY
1A |ELECTRICAL SYSTEM, GV3 | 6060342 | 1 2A_ | DRV, ENG & CMPRSR PARTS GV3 80/100 6100308 1 1 o | AREND & ATTVSEOTSDDSSO00 NTVIV | grapggg |
1B | ELEC SYS, GV3CLD WTHR | 6060387 | 1 2B | DRV, ENG & CMPRSR PARTS GV3 701125 6100309 1 1
2C | DRV, ENG & CMPRSR PARTS GV3 60/150 6100311 1 1 3B 'IAI\}FL{EE{\‘\D/L%/ gJ3V8E075 ALDDSS000 EXT 6180066 | 1
2D | DRV, ENG & CMPRSR PARTS GV3 55/175 6100312 1 1
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-11

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com




SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.5 FRAME AND DRIVE -2 OF 4

NOTE:
1. PLACE ENGINE ON FRAME, DO NOT TIGHTEN. 1. INSTALL COMPRESSOR BEFORE ENGINE.
2. *IF ENGINE HAS COLD WEATHER OPTION, ROUTE WIRES DOWN TOWARD FUEL TANK /BATTERY, 2. INSTALL COMPRESSOR SHEAVE BEFORE MOUNTING.
INTALCBARLE 3' QH_G E’;\‘o‘fgg ‘IF:S%SES'?gR-Ié)UIEDEI)-E%S‘i'HEIR RESPECTIVE SAE TORQUE SPECIFICATIO
3. INSTALL BAFFLE, TIGHTEN LOWER BOLTS TO ENGINE FIRST. .
4. TIGHTEN ENGINE MOUNTING NUTS. FOR THEIR GRADES AND SIZES, UNLESS OTHERWISE SPECIFIED.
5. ALL BOLTS TO BE TORQUED TO THEIR RESPECTIVE SAE TORQUE SPECIFICATIONS, FOR THEIR 5. USE LOCTITE 567 THREAD SEALANT WITH PTFE OR EQUIVALENT SEALANT O
GRADES AND SIZES, UNLESS OTHERWISE SPECIFIED. ALL MALE PIPE THREADS.

SEENOTE2&3

INCLUDED WITH

NOTE:
BULKHEAD 1. COMPRESSOR AIR FILTER MAY

EMOVED FOR SHEAVE

INSTALLATION.

2. APPLY LOCTITE 242 TO BOLT,
WASHER AND KEY.

3. TORQUE TO 152 IN-LBS.

4. ALIGN ENGINE SHEAVE TO
COMPRESSOR SHEAVE.

5. USE A BUSHING DEPTH TOOL,
TIGHTEN SET SCREW.

ATTACH FUSE FROM
HARNESS HERE

6030209ID_r9 2
7-12 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.5 FRAME AND DRIVE -2 OF 4
ITEM DESCRIPTION PART# | QTY || ITEM DESCRIPTION PART# | ary [ ITEM DESCRIPTION PART# | QY
1 | CAPSCREW, HX GR8 5/16-24 x 1 GRD 5 650216 | 2 26 | BUSHING, SHLDR ADPTR 1.00" IN L 282408 | 1 50 | SCREW, SER WASH 5/16-18 x 0.625 | 829705-062 | 3
2 | ELECTRICAL SYSTEM, GV3 606037 | 1 27 | BAFFLE, ENGINE AIR OUT 282430 | 1 51 | SCREW, SER WASH5/16-18x1 | 829705-100 | 2
3 | ENGINE AND COMP DRIVE - OPTIONS 6100377 | 1 28 | BAFFLE, ENGINE AR IN 282431 | 1 52 | SCREW, SER WASH 3/8-16 x 0.625 | 829706062 | 4
4 | COMPRESSOR - OPTIONS 61800 772 | 1 29 |BOLT, FLNG 5/16-18 X 5/8 BLKZNC | 282480-062 | 12 |}| 53 |SCREW, SER WASH 3/8-16x0.75 | 829706075 | 4
5 | RELAY, NO/NC WTHRPRF w/RESISTOR 260246 | 1 30 | BOLT, FLNG 5/16-18 X 1 BLK ZNC 282480100 | 9 | 54 |SCREW, MACHINE 1/420x11/2 | 830104-150 | 3
6 | TRIM-LOK,1/8 GROOVE 261228 | 4ft || 31 |PLATE, FRAME MOUNTING 282799 | 2 || 55 |SCREW, MACHN #12-24X1/2 831603-050 | 2
7 | WASHER, SNUBBING RBBR MNT 265332 | 6 32 | TRIM, SD BULB WANYL GRIP FITS 282861 | 1 56 | WASHER, INTERNAL TOOTH 3/4" | 837412055 | 1
8 | KEY, SQUARE 1/4 x 1/4 x 2 112 267639 1 0.0625 EDGE, 0.375 HT 57 | WASHER, FLAT 5/16 838205071 | 2
9 |BOLT, TAP3/8-16 UNC-2B x5.50 LG GR8 FLTHRD | 278133 | 1 33 | CAP, GAS FILL NECK 282062 | 1 58 | WASHER, FLAT 3/8 838206-071 | 1
10 | TRIM-LOK, 1/8 GROOVE W/ 7/16 BULB 279712 | 93in | | 34 |HEAT SHIELD, TOP MFLR GRD 28301001 | 1 59 | WASHER, FLAT 112 838208112 | 4
1 | RETAINER, SHEAVE GAS VIPER 281163 1 35 | HEAT SHIELD, MFLR GRD EXHST SIDE | 283010-02 | 1 60 | WASHER, LOCK 1/4 838504-062 | 3
12 | RECTIFIER, HONDA IGX800 28145210 | 1 36 | HEAT SHIELD, MUFFLER GUARD 28301003 | 1 61 | WASHER, LOCK 5/16 838505-078 | 2
13 | FRAME, BASE GV3 281460 | 1 37 | RIVET, BLIND OPN END 5/32" GRIP 283912 | 4 || 62 |WASHER, LOCK7/16 838507-100 | 2
RANGE 0.189"-0.378"
14 | BAIL, LIFT GV3 281461 1 38 | HOSE, AIR DISCHARGE GV3 284894 | 1 63 | WASHER, LOCK 112 838508-125 | 2
15 | SUPT, SUB-STRUCTURE GV3 281564 | 1 39 | PANEL, ENGINE SIDE GV3 (HDHNG) | 285285 | 1 64 | BULKHEAD, 3/4 FNPTx #12MJIC | 862012075 | 1
16 | BRACKET, TENSIONER SLIDE 281685 | 1 40 | PANEL, FUEL FILLSUPT GV3 (HDHNG)| 285287 | 0 [| 65 |COOLING SYSTEM GV3 6020279 | 1
17 | MOUNT, RUBBER 280# AXIAL WHITE 281720 | 6 41 | NUT, HEX 3/8-16 YELLOW ZINC 825206-337 | 4 (| 66 |ENGINE & PARTS IGX800 6100283 | 1
18 | PANEL, COOLER GUARD/SUPT GV3 281847 | 1 42 | NUT, HEX FLANGE #12-24 825303236 | 2 (M| 67 |FUEL TANKASSY GV3 6140041 1
19 | PANEL, ENGINE MUFFLER SHIELD GV3 281869 | 1 43 |NUT, HEX FLANGE 1/4-20 825304-236 | 3 [| 68 |BUSHING, SDS, QD, 1 1/8DIA DR85785Z | 1
20 | HOSE, COMPR OIL CLR HOT GV3 281929 | 1 44 | NUT, HEX FLANGE 5/16-18 825305283 | 3 (M| 69 | WASHER, 5/16ID X 21/320D, 2 PC 1
21 | HOSE, COMPR OIL CLR COLD GV3 281930 | 1 45 | NUT, HEX FLANGE 3/8-16 825306-347 | 7 LKNG (NRD-LK)
22 | BUMPER, SHEET METAL BLK 282074 | 4 46 | NUT, HEX LOCKING 3/8-16 825506-198 | 6 [ 70 |NUT, HEX FLANGE 5/16-18 FA26142 | 9
23 | SHEAVE, DRV K SCTN 8 GRV 354 OD 282269 | 2 47 | CAPSCREW, HEX GR5 5/16-18 x 1 829105-100 | 1 71 | WASHER, 381D X 13160DNRD-LK | FA49463 | 2
24 | SCREW, 511618 X 5/8 BTTN HD SKTBLKZNC | 282274063 | 7 48 |CAPSCREW, HEX GR5 7/16-14x 075 | 820107075 | 2 || 72 | GASKET, SEALAND TRIM PR35734 | 47.3in
25 | BUSHING, SHLDR ADPTR 0.75" IN L 282407 | 1 49 |CAPSCREW, HEX GR5 1/2-13x2.25 | 829108225 | 2 §| 73 |TRIM-LOK, 1/4 GROOVE PR274358 | 10in
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
T ELECTRICAL OPTIONS IT pYLLEY/BELT OPTIONS III COMPRESSOR OPTIONS
ITEM # DESCRIPTION PART# | QTY | | TEM# DESCRIPTION MACHINE CFM | PART# | QTY | | ITEM# DESCRIPTION PART # | QTY
1A | ELECTRICAL SYSTEM, GV3 | 6060342 | 1 2A | DRV, ENG & CMPRSR PARTS GV3 80/100 6100308 1 1 3n | AREND & ATT,VSEDTSDDSSO00 INTVIV | gippnsg |
1B |ELECSYS,GV3CLDWTHR | 6060387 | 1 2B | DRV, ENG & CMPRSR PARTS GV3 70/125 6100309 1 1
2C | DRV, ENG & CMPRSR PARTS GV3 60/150 6100311 1 1 3B mfg‘le& %gJéVSEm ALDDSS000 EXT 6180066 | 1
2D | DRV, ENG & CMPRSR PARTS GV3 55/175 6100312 1 1
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-13

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST

7.5 FRAME AND DRIVE - 3 OF 4

o o (-]

k—(4.15) =

SECTION B-B

MUFFLER GUARD HEAT
SHIELD PLACEMENT

Q

® 2 Qd

% d@g

) “pgﬁgpd

IR

B

7575055

A

e

RIS

I

59959,
v

/]

' '
(0.25) .
SECTIONC-C  ‘ooay ~

;h

X
\
-
@

&)

o

© [¢]

(1.75)
P

CENTER ~—(4.15)~

SECTION A-A

-,
© Qe Z
£
A ®
O
gD

090195-OP_r1 (JULY 14, 2025)

e ON FIRST
ax. -
N ~

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

CUT 1575
(3X)
2.63——f —-+2.63

Q e e
S
N7
A /AW,
/AR
N/
18160 L || /S TS TS/ o
IS T
N7
\ / N\ /
%ﬁ\ YawRw,
(/A
1 UD\J*L@DDU
" i n n
2134 bk 2.13
o PLACE TRIM ON BEFORE
PLACING PANEL ON

PLACE HEAT
SHIELD

6030209ID_r9_3

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.5 FRAME AND DRIVE -3 OF 4
ITEM DESCRIPTION PART# | QrY || ITEM DESCRIPTION PART# | ary [ ITEM DESCRIPTION PART# | Qry
1 | CAPSCREW, HX GR8 5/16-24 x 1 GRD 5 650216 | 2 26 | BUSHING, SHLDR ADPTR 1.00" IN L 282408 | 1 50 | SCREW, SER WASH 5/16-18 x 0.625 | 829705-062 | 3
2 | ELECTRICAL SYSTEM, GV3 606037 | 1 27 | BAFFLE, ENGINE AIR OUT 282430 | 1 51 | SCREW, SER WASH5/16-18x1 | 820705100 | 2
3 | ENGINE AND COMP DRIVE - OPTIONS 6100377 | 1 28 | BAFFLE, ENGINEAR IN 282431 | 1 52 | SCREW, SER WASH 3/8-16 x 0.625 | 820706-062 | 4
4 | COMPRESSOR - OPTIONS 61800 777 | 1 29 | BOLT, FLNG 5/16-18 X 5/8 BLKZNC | 282480-062 | 12 [ 53 |SCREW,SER WASH3/8-16%075 | 829706075 | 4
5 | RELAY, NOINC WTHRPRF w/RESISTOR 260246 | 1 30 | BOLT, FLNG 5/16-18 X 1 BLK ZNC 282480100 | 9 | 54 |SCREW, MACHINE 1/420x1172 | 830104-150 | 3
6 | TRIM-LOK,1/8 GROOVE 261228 | 4ft || 31 |PLATE, FRAME MOUNTING 282799 | 2 || 55 |SCREW, MACHN #12-24X1/2 831603-050 | 2
7 | WASHER, SNUBBING RBBR MNT 265332 | 6 32 | TRIM, SD BULB WNYL GRIP FITS 282861 | 1 56 | WASHER, INTERNAL TOOTH 3/4" | 837412055 | 1
8 |KEY, SQUARE 1/4 x 114 x 212 267639 | 1 0.0625 EDGE, 0.375 HT 57 | WASHER, FLAT 5/16 838205071 | 2
9 |BOLT, TAP 3/8-16 UNC-2Bx 5.50 LG GRBFLTHRD | 278133 | 1 33 | CAP, GAS FILL NECK 282062 | 1 58 |WASHER, FLAT 3/8 838206-071 | 1
10 | TRIM-LOK, 1/8 GROOVE W/ 7/16 BULB 279712 | 9.3in | | 34 |HEAT SHIELD, TOP MFLR GRD 283010-01 | 1 59 | WASHER, FLAT 112 838208112 | 4
11 | RETAINER, SHEAVE GAS VIPER 281163 | 1 35 | HEAT SHIELD, MFLR GRD EXHST SIDE | 28301002 | 1 60 | WASHER, LOCK 1/4 838504-062 | 3
12 | RECTIFIER, HONDA IGX800 28145210 | 1 36 | HEAT SHIELD, MUFFLER GUARD 283010-03 | 1 61 | WASHER, LOCK 5/16 838505-078 | 2
13 | FRAME, BASE GV3 281460 | 1 37 | RIVET, BLIND OPN END 5/32" GRIP 283912 | 4 || 62 |WASHER, LOCK7/16 838507-100 | 2
RANGE 0.189"-0.378"
14 | BAIL, LIFT GV3 281461 1 38 | HOSE, AIR DISCHARGE GV3 284804 | 1 63 | WASHER, LOCK 112 838508-125 | 2
15 | SUPT, SUB-STRUCTURE GV3 281564 | 1 39 | PANEL, ENGINE SIDE GV3 (HDHNG) | 285285 | 1 64 | BULKHEAD, 3/4 FNPT x#12 MJIC | 862012-075 | 1
16 | BRACKET, TENSIONER SLIDE 281685 | 1 40 | PANEL, FUELFILLSUPT GV3 (HDHNG)| 285287 | 0 [ 65 |COOLING SYSTEMGV3 6020279 | 1
17 | MOUNT, RUBBER 280# AXIAL WHITE 281720 | 6 41 | NUT, HEX 3/8-16 YELLOW ZINC 825206-337 | 4 || 66 |ENGINE & PARTS IGX800 6100283 | 1
18 | PANEL, COOLER GUARD/SUPT GV3 281847 | 1 42 | NUT, HEX FLANGE #12-24 825303236 | 2 || 67 |FUELTANKASSY GV3 6140041 | 1
19 | PANEL, ENGINE MUFFLER SHIELD GV3 281869 | 1 43 | NUT, HEX FLANGE 1/4-20 825304-236 | 3 || 68 |BUSHING, SDS, QD, 1 1/8DIA DRE5785Z | 1
20 | HOSE, COMPR OIL CLR HOT GV3 281929 | 1 44 | NUT, HEX FLANGE 5/16-18 825305283 | 3 || 69 |WASHER, 5/16D X 21/320D, 2 PC 1
21 | HOSE, COMPR OIL CLR COLD GV3 281930 | 1 45 | NUT, HEX FLANGE 3/8-16 825306-347 | 7 LKNG (NRD-LK)
22 | BUMPER, SHEET METAL BLK 282074 | 4 46 | NUT, HEX LOCKING 3/8-16 825506-198 | 6 [ 70 |NUT, HEX FLANGE 5/16-18 FA26142 | 9
23 | SHEAVE, DRV K SCTN 8 GRV 354 OD 282269 | 2 47 | CAPSCREW, HEX GR5 5/16-18 x 1 829105100 | 1 71 | WASHER, 381D X 13160DNRD-LK | FA49463 | 2
24 | SCREW, 511618 X 5/8 BTTN HD SKTBLKZNC | 282274063 | 7 48 | CAPSCREW, HEX GR5 7/16-14x0.75 | 829107-075 | 2 [ 72 | GASKET, SEALAND TRIM PR35734 | 47.31n
25 | BUSHING, SHLDR ADPTR 0.75" IN L 282407 | 1 49 | CAPSCREW, HEX GR5 1/2-13x2.25 | 829108-225 | 2 [ 73 | TRIM-LOK, 1/4 GROOVE PR274358 | 10in
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
T ELECTRICAL OPTIONS IT pyYLLEY/BELT OPTIONS I COMPRESSOR OPTIONS
ITEM # DESCRIPTION PART# | QTY | | TEM# DESCRIPTION MACHINE CFM | PART# | QTY | | TEM # DESCRIPTION PART # | QTY
1A | ELECTRICAL SYSTEM, GV3 | 6060342 | 1 2A_ | DRV, ENG & CMPRSR PARTS GV3 80/100 6100308 1 1 3o | AREND & ATT,VSEDTSDDSSO00 INTVIV | g1z |
1B | ELEC SYS, GV3CLDWTHR | 6060387 | 1 2B | DRV, ENG & CMPRSR PARTS GV3 70/125 6100309 1 1
2C | DRV, ENG & CMPRSR PARTS GV3 60/150 6100311 1 1 3B mﬁgﬂe L%/ AGTJéVSEO75 ALDDSS000 EXT 6180066 | 1
2D | DRV, ENG & CMPRSR PARTS GV3 55/175 6100312 1 1
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-15

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.5 FRAME AND DRIVE -4 OF 4

- BIITITdd ————

/
8

6030209ID_r9_4

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERYV - vanair.com

(JULY 14, 2025)

090195-0OP_r1

7-16



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.5 FRAME AND DRIVE -4 OF 4
ITEM DESCRIPTION PART# | QrY || ITEM DESCRIPTION PaRT# | a1y | ITEM DESCRIPTION PART# | QY
1 | CAPSCREW, HX GR8 5/16-24 x 1 GRD 5 650216 | 2 26 | BUSHING, SHLDR ADPTR 1.00" IN L 282408 | 1 50 | SCREW, SER WASH 5/16-18 x 0.625 | 829705-062 | 3
2 | ELECTRICAL SYSTEM, GV3 60603* | 1 27 | BAFFLE, ENGINE AR OUT 282430 | 1 51 | SCREW, SER WASH5/16-18x1 | 820705-100 | 2
3 | ENGINE AND COMP DRIVE - OPTIONS 61003 | 1 28 | BAFFLE, ENGINEARR IN 282431 | 1 52 | SCREW, SER WASH 3/8-16 x 0.625 | 820706062 | 4
4 | COMPRESSOR - OPTIONS 61800% | 1 29 | BOLT, FLNG 5/16-18 X 5/8 BLKZNC | 282480-062 | 12 || 53 | SCREW, SER WASH 3/8-16x0.75 | 820706075 | 4
5 | RELAY, NOINC WTHRPRF w/RESISTOR 260246 | 1 30 | BOLT, FLNG 5/16-18 X 1 BLK ZNC 282480100 | 9 | 54 |SCREW, MACHINE 1/420x11/2 | 830104-150 | 3
6 | TRIM-LOK,1/8 GROOVE 261228 | 4ft || 31 |PLATE, FRAME MOUNTING 282799 | 2 || 55 |SCREW, MACHN #12-24X1/2 831603-050 | 2
7 | WASHER, SNUBBING RBBR MNT 265332 | 6 32 | TRIM, SD BULB WANYL GRIP FITS 282861 | 1 56 | WASHER, INTERNALTOOTH 3/4" | 837412055 | 1
8 | KEY, SQUARE 1/4 x 114 x 2112 267639 1 0.0625 EDGE, 0.375 HT 57 | WASHER, FLAT 5/16 838205071 | 2
9 | BOLT, TAP 3/8-16 UNC-2Bx 5.50 LG GRE FLTHRD | 278133 | 1 33 | CAP, GAS FILL NECK 282062 | 1 58 | WASHER, FLAT 3/8 838206-071 | 1
10 | TRIM-LOK, 1/8 GROOVE W/ 7/16 BULB 279712 | 93in | | 34 |HEAT SHIELD, TOP MFLR GRD 28301001 | 1 59 | WASHER, FLAT 112 838208112 | 4
11 | RETAINER, SHEAVE GAS VIPER 281163 | 1 35 | HEAT SHIELD, MFLR GRD EXHST SIDE | 28301002 | 1 60 | WASHER, LOCK 1/4 838504-062 | 3
12 | RECTIFIER, HONDA IGX800 28145210 | 1 36 | HEAT SHIELD, MUFFLER GUARD 28301003 | 1 61 | WASHER, LOCK 5/16 838505-078 | 2
13 | FRAME, BASE GV3 281460 | 1 37 | RIVET, BLIND OPN END 5/32" GRIP 283912 | 4 || 62 |WASHER, LOCK7/16 838507-109 | 2
RANGE 0.189"-0.378"
14 | BAIL, LIFT GV3 281461 1 38 | HOSE, AIR DISCHARGE GV3 284894 | 1 63 | WASHER, LOCK 112 838508-125 | 2
15 | SUPT, SUB-STRUCTURE GV3 281564 | 1 39 | PANEL, ENGINE SIDE GV3 (HDHNG) | 285285 | 1 64 | BULKHEAD, 3/4 FNPTx #12MJIC | 862012075 | 1
16 | BRACKET, TENSIONER SLIDE 281685 | 1 40 | PANEL, FUEL FILLSUPT GV3 (HDHNG)| 285287 | 0 || 65 |COOLING SYSTEM GV3 6020279 | 1
17 | MOUNT, RUBBER 280# AXIAL WHITE 281720 | 6 41 | NUT, HEX 3/8-16 YELLOW ZINC 825206-337 | 4 [| 66 |ENGINE & PARTS IGX800 6100283 | 1
18 | PANEL, COOLER GUARD/SUPT GV3 281847 | 1 42 | NUT, HEX FLANGE #12-24 825303236 | 2 (M| 67 |FUEL TANKASSY GV3 6140041 | 1
19 | PANEL, ENGINE MUFFLER SHIELD GV3 281869 | 1 43 | NUT, HEX FLANGE 1/4-20 825304-236 | 3 [| 68 |BUSHING, SDS, QD, 1 1/8DIA DR85785Z | 1
20 | HOSE, COMPR OIL CLR HOT GV3 281929 | 1 44 | NUT, HEX FLANGE 5/16-18 825305283 | 3 (M| 69 | WASHER, 5/16ID X 21/320D, 2 PC 1
21 | HOSE, COMPR OIL CLR COLD GV3 281930 | 1 45 | NUT, HEX FLANGE 3/8-16 825306-347 | 7 LKNG (NRD-LK)
22 | BUMPER, SHEET METAL BLK 282074 | 4 46 | NUT, HEX LOCKING 3/8-16 825506-198 | 6 [ 70 |NUT, HEX FLANGE 5/16-18 FA26142 | 9
23 | SHEAVE, DRV K SCTN 8 GRV 354 OD 282269 | 2 47 | CAPSCREW, HEX GR5 5/16-18 x 1 829105100 | 1 71 | WASHER, 381D X 13160DNRD-LK | FA49463 | 2
24 | SCREW, 5/16'-18 X 5/8 BTTN HD SKTBLKZNC | 282274063 | 7 48 | CAPSCREW, HEX GR5 7/16-14x0.75 | 829107-075 | 2 (| 72 | GASKET, SEALAND TRIM PR35734 | 47.31n
25 | BUSHING, SHLDR ADPTR 0.75" IN L 282407 | 1 49 | CAPSCREW, HEX GR5 1/2-13x2.25 | 829108225 | 2 [ 73 | TRIM-LOK, 1/4 GROOVE PR274358 | 10in
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
T ELECTRICAL OPTIONS IT pyLLEY/BELT OPTIONS III GOMPRESSOR OPTIONS
ITEM # DESCRIPTION PART# | QTY | | TEM# DESCRIPTION MACHINE CFM | PART# | QTY | | ITEM# DESCRIPTION PART # | QTY
1A | ELECTRICAL SYSTEM, GV3 | 6060342 | 1 2A_ | DRV, ENG & CMPRSR PARTS GV3 80/100 6100308 1 1 3n | AREND & ATT VSEOTSDDSSO00NTVIV | 000
1B |ELEC SYS, GV3CLDWTHR | 6060387 | 1 2B | DRV, ENG & CMPRSR PARTS GV3 70/125 6100309 1 1
2C | DRV, ENG & CMPRSR PARTS GV3 60/150 6100311 1 1 3B m[ﬁ%/ %TJQVSEOB ALDDSS000 EXT 6180066 | 1
2D | DRV, ENG & CMPRSR PARTS GV3 55/175 6100312 1 1
VANAIR® MANUFACTURING, INC. 0901 95-0P_r1 (JULY 14, 2025) 7-17

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.6 CANOPY ASSEMBLY -1 OF 3

INSIDE PANEL WITH FOAM STEP1 || STEP2 INSIDE PANEL WITH FOAM
il 2.00 = 0.38 - 7.50

o

-—+1.88 0.38

o 1ST PIECE

PLACE ON TOP OF
1ST FOAM PIECE

. \ . CUT 6.25”
CUT 6.25” <

60302211D_r3_1
7-18 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.6 CANOPY ASSEMBLY -1 OF 3
ITEM DESCRIPTION PART QTY ITEM DESCRIPTION PART QTY
NUMBER NUMBER
1 BOLT, FLANGE 5/16-18 x .63 SILVER 278623-063 24 15 | FOAM, HOOD AIR BAFFLE 281964-16* 1
2 PANEL, TOP ACCESS GV3 281854 1 16 | FOAM, COMPRESSOR AIR BAFFLE 281964-17** 1
3 PANEL, FRONT CANOPY 281870 1 17 | LATCH, HOOD GV3 282029 2
4 PANEL, BACK CANOPY GV3 281871 1 18 | BOLT, FLANGE 5/16-18 X 5/8 BLK ZINC 282480-062 3
5 FOAM, SOUND FRT RIGHT PANEL 281964-01 * 1 19 | PANEL, BATTERY ACCESS 282975 1
6 FOAM, SOUND BACK LEFT PANEL 281964-02 * 1 20 | TRIM, TOP BULB W/VINYL GRIP FITS 0.0625 283353 19.251in
EDGE, 0.375 HEIGHT
7 FOAM, SOUND FRT SIDE PNL HOOD 281964-03 * 1 21 | SCREW, #10-32 X 5/8 PHILLIPS OVAL HD 285264-063 12
8 FOAM, SOUND BACK SIDE PNL HOOD 281964-04 * 1 BLICZING
9 FOAM, SOUND LATCH SIDE HOOD 281964-05 * 1 22 | HOOD, STEEL GV3 (HD HINGE) 285286 1
10 | FOAM, SOUND TOP SIDE HOOD 281964-06 * 1 23 | HINGE, DIE CAST BLACK ZINC 285288 2
11 | FOAM, SOUND ANGLED TOP SIDE HOOD | 281964-07 * 1 24 | NUT, HEX LOCKING #8-32 825501-070 8
12 | FOAM, SOUND TOP PANEL 281964-09 * 1 25 | NUT, HEX LOCKING #10-32 825702-083 6
13 | FOAM, SOUND FRT LEFT 281964-10 * 1 26 | SCREW, ROUND HD #8-32 x 0.5 831601-050 8
14 | FOAM, SOUND BACK RIGHT PANEL 281964-11 1 1 27 | GASKET, SEAL AND TRIM PR35734 |34.50in
T Foam part of kit no. 281964.
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-19

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.6 CANOPY ASSEMBLY -2 OF 3

SHOWN AS TRANSPARENT.
FOAM PLACED ON INSIDE
OF PANEL.

(12)

INSIDE PANEL WITH FOAM
c i

[

6030221ID_r3_2
7-20 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.6 CANOPY ASSEMBLY -2 OF 3

ITEM DESCRIPTION PART QTY ITEM DESCRIPTION PART QTY
NUMBER NUMBER
1 BOLT, FLANGE 5/16-18 x .63 SILVER 278623-063 | 24 15 | FOAM, HOOD AIR BAFFLE 281964-16** 1
2 | PANEL, TOP ACCESS GV3 281854 1 16 | FOAM, COMPRESSOR AIR BAFFLE 281964-17* 1
3 | PANEL, FRONT CANOPY 281870 1 17 | LATCH, HOOD GV3 282029 2
4 | PANEL, BACK CANOPY GV3 281871 1 18 | BOLT, FLANGE 5/16-18 X 5/8 BLK ZINC 282480-062 3
5 | FOAM, SOUND FRT RIGHT PANEL 281964-01 * 1 19 | PANEL, BATTERY ACCESS 282975 1
6 | FOAM, SOUND BACK LEFT PANEL 281964-02 * 1 20 | TRIM, TOP BULB W/VINYL GRIP FITS 0.0625 283353 19.251in
EDGE, 0.375 HEIGHT
7 | FOAM, SOUND FRT SIDE PNL HOOD 281964-03 * 1 21 | SCREW, #10-32 X 5/8 PHILLIPS OVAL HD 285264-063 12
8 | FOAM, SOUND BACK SIDE PNL HOOD 281964-04 * 1 BLICZING
9 | FOAM, SOUND LATCH SIDE HOOD 281964-05 * 1 22 | HOOD, STEEL GV3 (HD HINGE) 285286 1
10 | FOAM, SOUND TOP SIDE HOOD 281964-06 * 1 23 | HINGE, DIE CAST BLACK ZINC 285288 2
11 | FOAM, SOUND ANGLED TOP SIDE HOOD | 281964-07 * 1 24 | NUT, HEX LOCKING #8-32 825501-070 8
12 | FOAM, SOUND TOP PANEL 281964-09 * 1 25 | NUT, HEX LOCKING #10-32 825702-083 6
13 | FOAM, SOUND FRT LEFT 281964-10 * 1 26 | SCREW, ROUND HD #8-32 x 0.5 831601-050 8
14 | FOAM, SOUND BACK RIGHT PANEL 281964-11 1 1 27 | GASKET, SEALAND TRIM PR35734 |34.50in

I Foam part of kit no. 281964.

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-21

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST

7.6 CANOPY ASSEMBLY -3 OF 3

PLACE FOAM INSIDE HOOD AS SHOWN.

~—4.38

0.31—

[

¥
@ 0.25
CUT 11"

@

7-22 090195-OP_r1 (JULY 14, 2025)

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

ATTACH TO
HOOD

DETAIL A
SCALE 1/2
ATTACH TO USE CENTER HOLE FOR LATCH.
PANEL ADJUST IF NEEDED.
PLACE ON BOTH SIDES OF MACHINE.

o

ERca A @
K % E| “ /A ;L %

V//4

///

V/ /4
m m
v v
[/ ———

60302211D_r3_3

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.6 CANOPY ASSEMBLY -3 OF 3
ITEM DESCRIPTION PART QTY ITEM DESCRIPTION PART QTY
NUMBER NUMBER
1 BOLT, FLANGE 5/16-18 x .63 SILVER 278623-063 24 15 | FOAM, HOOD AIR BAFFLE 281964-16* 1
2 PANEL, TOP ACCESS GV3 281854 1 16 | FOAM, COMPRESSOR AIR BAFFLE 281964-17* 1
3 PANEL, FRONT CANOPY 281870 1 17 | LATCH, HOOD GV3 282029 2
4 PANEL, BACK CANOPY GV3 281871 1 18 | BOLT, FLANGE 5/16-18 X 5/8 BLK ZINC 282480-062 3
5 FOAM, SOUND FRT RIGHT PANEL 281964-01 * 1 19 | PANEL, BATTERY ACCESS 282975 1
6 FOAM, SOUND BACK LEFT PANEL 281964-02 * 1 20 | TRIM, TOP BULB W/VINYL GRIP FITS 0.0625 283353 19.251in
EDGE, 0.375 HEIGHT
7 FOAM, SOUND FRT SIDE PNL HOOD 281964-03 * 1 21 | SCREW, #10-32 X 5/8 PHILLIPS OVAL HD 285264-063 12
8 FOAM, SOUND BACK SIDE PNL HOOD 281964-04 * 1 BLICZING
9 FOAM, SOUND LATCH SIDE HOOD 281964-05 * 1 22 | HOOD, STEEL GV3 (HD HINGE) 285286 1
10 | FOAM, SOUND TOP SIDE HOOD 281964-06 * 1 23 | HINGE, DIE CAST BLACK ZINC 285288 2
11 | FOAM, SOUND ANGLED TOP SIDE HOOD | 281964-07 * 1 24 | NUT, HEX LOCKING #8-32 825501-070 8
12 | FOAM, SOUND TOP PANEL 281964-09 * 1 25 | NUT, HEX LOCKING #10-32 825702-083 6
13 | FOAM, SOUND FRT LEFT 281964-10 * 1 26 | SCREW, ROUND HD #8-32 x 0.5 831601-050 8
14 | FOAM, SOUND BACK RIGHT PANEL 281964-11 1 1 27 | GASKET, SEAL AND TRIM PR35734 |34.50in
T Foam part of kit no. 281964.
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-23

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.7 COOLING SYSTEM

& STEP 1

STEP 3

STEP 2

PLACE SOLENOID
HERE WHEN USING
AIREND 6180049.

PLACE 30 AMP FUSE FROM
HARNESS 281457 HERE.

NOTES:
1. LUBRICATE ALL ELASTOMERIC SEALS/GASKETS/

O-RINGS BEFORE TIGHTENING. 15.5 INCHES
2. ALL BOLTS TO BE TORQUED TO THEIR RESPECTIVE BOTH SIDES
SAE TORQUE SPECIFICATIONS, FOR THEIR GRADES
AND SIZES, UNLESS OTHERWISE SPECIFIED.
L
6020279ID_r3
7-24 0901 95-0P_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.7 COOLING SYSTEM

ITEM DESCRIPTION PART NUMBER QTY
1 | RELAY, NO/NC WEATHERPROOF w/RESISTOR 260246 1
2 |CONNECTOR, #12 MSAE x #10 MJIC 260387-110 1
3 |ELBOW, 90 DEG #10 MJIC x #12 MSAE 260403-131 1
4 |PLUG, SAE O-RING #12 268081-008 1
5 |COOLER, ASSEMBLY GV3 281527 1
6 |SHROUD, COOLER VIPER LOW AMP FAN 281528 1
7 | FAN & MOTOR ASSY 13" PUSHER 12V 282403 1
8 |BRACKET, SOLENOID GV3 282866 1
9 |TRIM, TOP BULB W/VINYL GRIP FITS 0.0625 EDGE, 0.375 HEIGHT 283353 31in
10 |BOLT, FLANGE 1/4-20 X 0.63 ZINC 284848 4
11 | CLAMP, HOSE 1-3/16 MED DUTY - 0.281 HOLE DIA - 1/2 WIDTH 284976 2
12 | SCREW, SER WASH #12-24 x 0.5 829703-050 1
13 | SCREW, SER WASH 1/4-20 x 0.5 829704-050 4
14 | SCREW, SER WASH 5/16-18 x 0.625 829705-062 6
15 | MOUNT, CABLE TIE ADHESIVE BACK 1-1/8 SQUARE x 3/16 HIGH SLMF SHOP548 1

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-25

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.8 ELECTRICAL SYSTEM

NOTE:

1. CHECK BULLET CONNECTORS ON HARNESS TO ENSURE
CONNECTION. IT MAY BE NECESSARY TO PINCH THEM
WITH PLIERS TO ENSURE A TIGHT FIT.

2. COLD WEATHER OPTION 6060387

POS. POST
TO STARTER

STRAP BATTERY HERE
ON FRAME FIRST BEFORE
INSTALLING BATTERY

NEG. POST
TO GROUND

)

Eb

" _STRAP HERE
ONCE BATTERY

] \| —
P S & ~
— | IS PLACED
y 4x H
e —

L0

: |

> IR

E © ©
iaal

|

|

6060342ID_r1

7-26 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV ¢ vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.8 ELECTRICAL SYSTEM
ITEM DESCRIPTION PART NUMBER QTY
1 | SCREW, HEX M6-1.0 X 16MM CLEAR ZINC 263393-016 1
2 |BATTERY, 12V GROUP U1LF 350 CCA 277481 1
- |HARNESS, WIRE GV3 281457 1
- |WD,GV3* 281458 1
3 |MODULE, ENGINE AUTO START/STOP 281526 1
4 |STRAP, BATTERY GV3 282035 1
5 |CABLE, BATTERY NEGATIVE GV3 282261 1
6 |CABLE, BATTERY POSITIVE GV3 282262 1
7 | SCREW, COUNTERSUNK PHILLIPS #8-32 X 3/4 282479-075 4
8 |SCREW, SER WASH 5/16-18 x 1 829705-100 2
9 |NUT, HEX FLANGE 5/16-18 FA26142 2
10 |GASKET, SEALAND TRIM PR35734 18 in
T Refer to Section 7.13.
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-27

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

POS. POST
TO STARTER

HARNESS TO ENSURE CONNECTION.

IT MAY BE NECESSARY TO PINCH
THEM WITH PLIERS TO ENSURE A

TIGHT FIT.
2. LOOM AROUND WIRES.

3. SIMILAR TO 6060342.

7.9 ELECTRICAL SYSTEM - COLD WEATHER (OPTIONAL)

1. CHECK BULLET CONNECTORS ON

NOTE:

NOTE: WRAP
WIRE END
UNDER ENGINE.

4x

I —

2
(]

i

KNOCK-OUT

Nne

i

)

N
rHQ/' =7

(8

—

HOLE ON PANEL

HERE ONCE
BATTERY IS
PLACED

6060387ID_r4

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERYV ¢ vanair.com

(JULY 14, 2025)

090195-OP_r1

7-28



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.9 ELECTRICAL SYSTEM - COLD WEATHER (OPTIONAL)

ITEM DESCRIPTION PART NUMBER QTY
1 LOOM, FLEX-GARD 1/4 ID 300 DEG. F. 262751 6 ft
2 SCREW, HEX M6-1.0 X 16MM CLEAR ZINC 263393-016 1
3 TERMINAL, DEUTSCH SOCKET 14GA SIZE 16 268895 4
4 PLUG, DEUTSCH DT06-2S 268902 2
5 WEDGELOCK, DEUTSCH W2S 268903 2
6 GROMMET, RUBBER .75ID X 1.06GD X 1.380D 275077 1
7 HARNESS, EXT FOR CW KIT GAS VIPER 280041 1
8 HARNESS, WIRE GV3 281457 1
9 WD, GV3 * 281458 1
10 MODULE, ENGINE AUTO START/STOP 281526 1
11 STRAP, BATTERY GV3 282035 1
12 CABLE, BATTERY NEGATIVE GV3 282261 1
13 CABLE, BATTERY POSITIVE GV3 282262 1
14 SCREW, COUNTERSUNK PHILLIPS #8-32 X 3/4 282479-075 4
15 WD, COLD WEATHER 12V GV3 283448 1
16 HARNESS, COLD WEATHER OPT 12V GV3 283449 1
17 HEATER, FLUID 12VDC 60WATT (4 X 2) 283693 2
18 NUT, HEX FLANGE 1/4-20 825304-236 2
19 SCREW, SER WASH 1/4-20 x 1 829704-100 2
20 BATTERY,12 VOLT 35 AMP DEEP MA31821 1
21 HEATER, FLUID 12VDC 80WATT MA270855 1
22 GASKET, SEAL AND TRIM PR35734 18in

T Refer to Section 7.13.

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025)
A Lincoln Electric Company -
(844) VAN-SERYV - vanair.com




VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.10 FUEL TANK ASSEMBLY

1. KEEP CLAMPS WITH FUEL TANK ASSEMBLY.

2. USE LOCTITE 567 THREAD SEALANT WITH
PTFE OR EQUIVALENT SEALANT ON ALL

3. EPA LABEL PN '-XXX' RELATIVE TO MANF
YEAR FOR EXAMPLE '-025' IS FOR 2025.

MALE PIPE THREADS.

NOTE:

6140041ID_r4

A Lincoln Electric Company

VANAIR® MANUFACTURING, INC.
(844) VAN-SERYV - vanair.com

(JULY 14, 2025)

090195-0OP_r1

7-30



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.10 FUEL TANK ASSEMBLY

ITEM DESCRIPTION PART NUMBER QTY
1 PAD, FUEL TANK 262709 12in
2 CLAMP, HOSE, #24, 1"-2" DIA. 270493 2
3 LABEL, EPA 271790-XXX 1
4 INSULATION, PIPE 5/8ID x 1/2THK 280339 7.251n
5 TANK, FUEL 11 GAL PLASTIC 281383 1
6 CLAMP, HOSE #4 (1/4 TO 5/8 DIA.) 282731 2
7 CLAMP, HOSE #8 (3/8 TO 1 DIA.) 282732 2
8 HEAT SHIELD, FUEL TANK 283010-04 1
9 HOSE, FUEL FILL 1-1/2" FLEXIBLE 283077 7.51n
10 BARB, 3/8 HOSE X 1/8 M NPT BRASS 283692 1
11 CLAMP, HOSE #5 (7/16" - 11/16") 283918 2
12 BARB, 45° ELBOW 5/8 HOSE X 3/8 M NPT BRASS 283956 1
13 HOSE, FUEL LINE 3/8 842315-038 25.5in
14 HOSE, FUEL LINE 5/8 INCH 842315-062 9.0in
15 HOSE, FUEL 1/4" SAE 30R9 TU269439 6.0in

PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-31

A Lincoln Electric Company

(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST

VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

ADJUSTING AIR COMPRESSOR PRESSURE:

» While the machine is running or in sleep mode, with the
level starting at the bottom position, quickly sweep
lever fully up and back down.

» “SET" will appear on the screen and flash the existing
pressure set-point. The pressure may now be adjusted
in 5 PSI increments using the lever.

» Once adjusted to desired perssure, let go of lever,
setting will automatcally apply after three seconds.

ADJUSTING AUTO START/STOP TIME:

» With the machine off, turn the key to the “ON” position
(do not Crank/Start).

» Auto Stop time is now adjustable using the lever. The
screen will display “A” followed by the number of min-

YD)
= /
o °
, VANAIR.
MOBILE POWER SOLUTIONS &
|MODEL NUMBER |
[sEriAL NUMBER | ©
800-526-8817 vanair.com 281373
©
T ==

utes that Auto Stop will occur ("A 0" = Auto Start/Stop

OFF).
283126_RXX
VANAIR.
MOBILE POWER SOLUTIONS »
800-526-8817 vanair.com

S

e

Explosive fuel can
cause fires and
severe burns.

Stop engine before
filling fuel tank.

Allow engine to cool
before fueling

AWARNING

A DANGER

DO NOT OPERATE IN AN ENCLOSED SPACE.

Running any combustion engine in an enclosed space will

result in Caroon Monoxide (CO) poisoning and may cause
overheating, which may result in fire and/or explosion

Overheating can ignite surrounding materials resulting in fire
andlor explosion which may cause injury, death and

CO buld-up can cause death!

equipment damage. 260459.00

o

/\ WARNING

/1\ WARNING

GAS ONLY
FILL ON LEVEL SURFACE.
DO NOT OVERFILL. ALLOW
SOME AIR SPACE ABOVE
FUEL LEVEL FOR PROPER

VENTING OF FUEL SYSTEM,

DO NOT TAMPER
with any electrical
harness in this

[\ AN N\ A ®
NN NVN

CANCER AND REPRODUCTIVE HARM - www.P65Warning.ca.gov

VANAIR® « (800)-526-8817 « www.vanair.com  2s2127_rx

=
=1

machine.
Tampering with any electrical system
harness may cause harm, damage the
system, and/or void the warranty. For
electrical assistance, consult the Vanair
Service Department. 271510_rX

VANLINKED

Scan code for instant acess to productdetails
E@EE
]

.l \;W .
(/=
Srdam]

W

090195-OP_r1 (JULY 14, 2025)

A WARNING

DO NOT REMOVE OR COVER

ANY SAFETY DECAL. Replace

any safety decal that becomes
damaged or illegible.

61101461D_r2

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.11 DECAL LOCATION/IDENTIFICATION -1 OF 2
ITEM DESCRIPTION PART QTY SET SHEET
NUMBER 281699 281700
1 DECAL, VANAIR SERIAL TAG (MODEL/SERIAL # ONLY) 281373 1 - -
2 DECAL, INST. AUTO-START/STOP & PRESSURE ADJUSTMENT 283126 1 - -
3 DECAL, VANAIR ADDRESS 265605 1 - X
4 DECAL, EXPLOSIVE FUEL 264377 1 - X
5 DECAL, WARNING ELECTRIC TAMPER 271510 1 - X
6 DECAL, WARNING FUEL FILL - GAS ONLY 281813 1 - X
7 DECAL, NO E85 GAS CAP LOGO DL270183 1 - X
8 DECAL, WARNING HOT TRIANGLE 2.0” 281046 2 - X
9 DECAL, WARNING HOT TRIANGLE 1.0" 280032 * 1 - X
10 |DECAL, DANGER DO NOT OPERATE IN AN ENCLOSED SPACE (4” X 27) 282459 1 - X
11 DECAL, WARNING TRIANGLES ONLY 282127 1 - X
12 |DECAL, QR CODE GV3 285120 1 - -
13 | DECAL, AUTO START STOP HONDA 281525 1 - -
14 | DECAL, IGNITION PLATE, HONDA H 1 - -
T Used on wheel kit option only.
II Contact the Vanair® Parts Department for replacement.
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-33

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

7.11 DECAL LOCATION/IDENTIFICATION -2 OF 2 |

7/ 72> VANAIR.

MOBILE POWER SOLUTIONS

ENGINE OIL
DRAIN

XX-XXXXXXXX

19

[=)
=)

=]
(=]

44

ALincoln Electric Company HL

(53)
@

/;Lw;/\\ VA NAIR@

i
O,
/

/

4
4

4
4
Jo

Ok =,
saff@
o

)|

=]

7
7,
/7

TS N

/

o.
.

NNy

[e]
[e]

= JUHHY
—

—
_——n T
(@)
ED| \ [¢] S —1] / - \‘ g m
\ VA~ ®) \ /
o 0\g © o/0 |9 fo P o

e/ ot/ VIPER »—&—

GAS SES

=

%:
a =
m Sl
m

>
S 0e———=0 %ﬂ

6110146ID_r2
7-34 090195-OP_r1 (JULY 14, 2025) VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com




VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

7.11 DECAL LOCATION/IDENTIFICATION -2 OF 2
ITEM DESCRIPTION PART QTY SET SHEET
NUMBER 281699 281700
15 | DECAL, VANAIR SERIAL TAG (MODEL/SERIAL # ONLY) 1 OF 3 281373 3
16 | DECAL, ENGINE OIL DRAIN 275053 1 - X
17 | DECAL, BELT LAYOUT GV3 282287 1 - X
18 | DECAL, BATTERY ACCESS 283980 1 - X
19 | DECAL, COMPRESSOR FLUID DRAIN 275054 1 - X
20 |LOGO, VANAIR HORIZONTAL - (21.3 X 3.7) 275056-C 1 X -
21 | LOGO, VANAIR HORIZONTAL - (17 X 3) 275056-C 1 X -
22 | LOGO, VANAIR HORIZONTAL - WHTE (11 X 1.9) 275056-D 1 X -
23 |LOGO, VIPER HORIZONTAL (13.6 X 3.6) 275037-A 1 X -
24 | LOGO, VIPER HORIZONTAL (10 X 2.6) 275037-A 1 X -
25 |LOGO, VIPER HORIZONTAL (8.5 X 2.2) 275037-D 1 X -
PLEASE NOTE: WHEN ORDERING PARTS, INDICATE MACHINE SERIAL NUMBER.

A WARNING

DO NOT REMOVE OR COVER ANY SAFE-
TY DECAL. Replace any safety decal that
becomes damaged or illegible.

VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-35

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



SECTION 7: ILLUSTRATED PARTS LIST

7.12 WIRING DIAGRAM -1 OF 2

VIPER™ GAS 55-80 CFM /

100-175 PSIG COMPRESSOR

090195-OP_r1 (JULY 14, 2025)

5C
WIRING INFORMATION
SYSTEM WIRE # DESCRIPTION +- VOLU M E CO M B/I G N
ENGINE 1 BATTERY GND -
2 12V: CONSTANT (BATTERY) + /SPEED SWITCH
3 12V: SWITCHED IN +
4 12V: SWITCHED OUT + =z ’7—‘
5 STARTER + a o - [0)
S + =
3 ENGINE ;ﬁF:OTLE::;SSURE) - (ZD % L>) 5 g 9
8 CONTROLLER CLEAN GND IN Q
COMPRESSOR| 12 INLET SOL |
3 FAN + |
7 DUAL PRESSURE (GROUND) zl a =z m| H 15AMP ‘
¥ Q I > o 2 5A 5B m
RO | | com ] 5 & & SEE — [ 2FSRle & L —{Ton
2 oA 6. Lo 21sR
I — — Q Q ﬁ Qﬁ sy o .
25 COMPR. TEMP SENSOR SIGNAL L:'J
2 Soups Tevi SEnSOR GLEAN GND START RELAY ENG STARTER
28 COMPR. PRESSURE SENSOR CLEAN GND - ) ZSR
29 COMMON 5V + 0
31 COMMON CHASSIS GND OUT (B) B o
32 FAN RELAY ¥ g
20ps || 2R \
ENGINE OIL PRESS i
. -
o
o © © NOTE: 12V BATTERY
% 2y N.C.OPENS@7PSI
=3 z Z
x £ T
(O] = 2
@S Z O g
3 g /‘\
o 30AMP -
3 & <+ o ©f ~N 2FFR[y & 13 OXO 1F 1t
2o e T2 | s 32 | )« | 21FR UGA
i
SG PIN#10 —CRN 8 g I —— —] COMPR. FAN
CAN_H PIN#g —CRN K 23 14 = | g 1M, COMPR. INLET FAN RELAY
CAN_L PIN#7 —BLY__ 1 22 |44 POWER - AUTO ( © | SOLENOID
- START/STOP \°o 12
COMPR. TEMP. SENSOR ? - REFERENCE
' ' ENGINE TEMP [, © NOTE: 1. 281456=SCOPE
_ ﬂ 25 JPRESSURE \° o ENERGIZE TO LOAD 2. 281457=MAIN HARNESS
US’EO 20 | 4 31 3. 281526=CONTROLLER
4, 283448= OPTIONAL COLD WEATHER WD
27 TCEcKANFl’FéRREA?-?JORE 14 5. 285109= OPTIONAL REMOTE PANEL EXTENSION
17 — ° L14 HARNESS
6. REFERENCE WIRING DOCUMENT IN0278.
26 | COMPRESSOR (_© OPTIONAL DUAL PRESSURE SELECTION
PRESSURE \° o
1515 °
MACHINE CONTROL MODULE 281526
COMPR. PRESS. WHORN
SENSOR
29PS REAR PCB MOUNT

281458 r3_1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /

100-175 PSIG COMPRESSOR

7.12 WIRING DIAGRAM -2 OF 2

ECU J2
(BLACK)

BATTERY
[GNITION

[eF3
5V

-

ECU Jt gE

(GRAY) ok

83

<

)

o oL

z 4T I 1T ~ o~
& 1 fa H45-532~
—oWaw 100z ZZIDOOLE
Zrozx 1OFFOOCaIT-OLZZNMA
NzZzoNo>WW—=100~F—=>X%

CAN

igiiy!

(/B>
(Y/B)

SECTION 7: ILLUSTRATED PARTS LIST

GND
vcC

/L
B/Y.

<
D1

W
BrY

(R/L) " R -
_..Bry
/B M/B

BrY

BROWN

ORANGE

‘ |
ol 7] oo ey g3 o o al of |
= g33 4949 g2 Ye| 9 oydYajol4 I -
ale| o375 9 RREN e
o
=
=
=
=
=
:IJ/'
alid
o EERNSE [l - %
N NNEENN = it
J> CERREE J9 g 3
F@ AT @F@ o
SL 1 colL 2 I
TMRAP TH
FFP SENSOR MOTOR ERARTH INJ 2 INJ 1 S-PLUG 2

VANAIR® MANUFACTURING, INC.

A Lincoln Electric Company
(844) VAN-SERYV - vanair.com

SKY BLUE

LIGHT GREEN

PINK

GRAY

ol<|=|=|o|r|<|=

BEIGE

: GROUND/MARK ING

— B/Y
>{
=p R

090195-OP_r1 (JULY 14, 2025)

(W)
W
GR

=

40A :B

15A

I

a

CHARGE COIL
(26A)

281458 r3_2

7-37




SECTION 7: ILLUSTRATED PARTS LIST

7.13 WIRING DIAGRAM - COLD WEATHER 12V (OPTIONAL)

TRUCK SIDE

CONNECT TO TRUCK HARNESS: 280041

BATT. (+)

ey

15A FUSE
(SUPPLIED BY CUSTOMER)
|
|
|
|
\
|

TOGGLE SWITCH

15A 12VDC
(SUPPLIED BY CUSTOMER)

S | -

MACHINE SIDE
HARNESS: 283449
ASSEMBLY: 6060387

DEUTSCH

CONNECTOR: DT04-2P

TERMINAL:0460-215-16141

WEDGELOCK: W2P

15A
IN-LINE FUSE
j VT\
I

090195-OP_r1 (JULY 14, 2025)

I

VIPER™ GAS 55-80 CFM /

100-175 PSIG COMPRESSOR

INSTALL HEATERS PER INSTRUCTIONS
INCLUDED IN KIT

DEUTSCH

CONNE

CTOR: DT06-2S

TERMINAL:0462-209-16141
WEDGELOCK: W2S

[1_2]

[1_2]

ALL PADS SHOWN
ADHESIVE SIDE DOWN

COMPR HEATER
MA270855

-+ ENGINE HEATER

i MA270855

N

283448 _r1

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM /
100-175 PSIG COMPRESSOR

SECTION 7: ILLUSTRATED PARTS LIST

7.14 SCHEMATIC FLOW DIAGRAM VSE WITH INLET

B ROTARY SCREW - -
ENCAPSULATED COMPRESSOR
BLOWDOWN
ORIFICE
(0.047)
CONTROL
<= ﬂ SOLENOID
7@‘ (N.O.)
H
§ <= - <=
INLET < A pressure
RELIEF VALVE

f MIN. PRESSURE |
VALVE
" 77777 A

|
SEPARATOR
ELEMENT LEGEND
=) AR ONLY
fffffffffffffffff mal)> AIR/OIL MIXTURE
| FILTER SCAVENGE |
ORIFICE » OIL ONLY
(0.030)
L - - & _ _ _ _ |
OIL COOLER
283144 r0
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025)
A Lincoln Electric Company -
(844) VAN-SERYV - vanair.com

7-39



SECTION 7: ILLUSTRATED PARTS LIST

VIPER™ GAS 55-80 CFM /

100-175 PSIG COMPRESSOR

7.15 HOSE INSTALLATION GUIDE

HOSE LAYOUT WRONG
CONSIDERATION

RIGHT

HOSE LAYOUT
CONSIDERATION

1. Hose is weakened when
installed in twisted position.
Pressure in twisted hose tends
to loosen fitting connections.
Design so that machine motion
produces bending rather than
twisting.

4. Use elbows or other
adapters as necessary
to eliminate excess hose
length and to insure neater
installation for easier main-
tenance.

2. Ample bend radius should be
provided to avoid collapsing of

line and restriction of flow. @{

5. When hose assembly
is installed in a flexing ap-
plication, remember that
metal hose fittings are not
part of the flexible portion.
Allow ample free length for
flexing.

3. Exceeding minimum bend
radius will greatly reduce hose
assembly life.

6. When properly routing,
use clamps to secure the
hose in its proper position.

090195-OP_r1 (JULY 14, 2025)

VANAIR® MANUFACTURING, INC.
A Lincoln Electric Company
(844) VAN-SERYV - vanair.com



VIPER™ GAS 55-80 CFM / SECTION 7: ILLUSTRATED PARTS LIST
100-175 PSIG COMPRESSOR

TABLE 7B: MAINTENANCE TRACKING LOG
DATE DESCRIPTION OF MAINTENANCE PART(S) REPLACED
VANAIR® MANUFACTURING, INC. 090195-OP_r1 (JULY 14, 2025) 7-41

A Lincoln Electric Company
(844) VAN-SERV - vanair.com



BLANK PAGE



BLANK PAGE



VANAIR.

A Lincoln Electric Company

Vanair® Manufacturing, Inc.

A Lincoln Electric Company

10896 West 300 North
Michigan City, IN 46360
Telephone (toll free): (800) 526-8817
Service (toll free): (844) VAN-SERV
(844) 826-7378
Telephone: (219) 879-5100
Service Fax: (219) 879-5335
Parts Fax: (219) 879-5340
Sales Fax: (219) 879-5800

vanair.com
GV3H-B55 GV3H-BBOCR GV3H-B70W
GV3H-B55C GV3H-B6OR GV3H-B80
GV3H-B55CR GV3H-B6OW GV3H-B8OC
GV3H-B55R GV3H-B70 GV3H-B8OCR
GV3H-B55W GV3H-B70C GV3H-B8OR
GV3H-B60 GV3H-B70CR GV3H-B8OW
GV3H-B60C GV3H-B70R

Printed in the U.S.A.

Specifications subject to
change without prior notice

JULY 14, 2025



	COVER
	WARRANTY
	TABLE OF CONTENTS
	WARRANTY CLAIMS PROCEDURE
	CLAIMS PROCESS FOR WARRANTED VANAIR® PARTS
	PROCEDURE
	Figure W-1: Machine Serial Plate / Serial Number Location

	SECTION 1: SAFETY
	1.1 GENERAL INFORMATION
	1.2 DANGERS, WARNINGS, CAUTIONS AND NOTES
	1.3 SUMMARY OF DANGERS, WARNINGS AND CAUTIONS
	1.3.1 DANGERS
	1.3.2 WARNINGS
	1.3.3 CAUTIONS

	1.4 SAFETY DECALS
	1.5 CALIFORNIA PROPOSITION 65 WARNINGS
	1.6 UPFITTERS' OBLIGATIONS
	1.7 DISPOSING OF MACHINE FLUIDS

	SECTION 2: SPECIFICATIONS
	2.1 GENERAL INTRODUCTION
	TABLE 2A: SPECIFICATIONS FOR VIPER™ GASOLINE ROTARY SCREW COMPRESSOR
	Figure 2-1: Machine Main Component Locations
	TABLE 2B: STANDARD TORQUE VALUES

	SECTION 3: INSTALLATION
	3.1 MACHINE PACKAGE RECEIPT/INSPECTION
	3.2 INSTALLATION INSTRUCTIONS
	Figure 3-1: Installation and Dimensions Diagram
	Figure 3-2: Installation and Dimensions Diagram, continued
	Figure 3-3: Installation and Dimensions Diagram - Optional Wheel Kit

	SECTION 4: OPERATION
	4.1 GENERAL INFORMATION
	4.2 INSTRUMENTATION
	4.2.1 IGNITION SWITCH
	4.2.2 ENGINE FAULT INDICATOR LAMP
	4.2.3 PRESSURE/TIMER ADJUSTMENT LEVER
	4.2.4 HOUR METER
	4.2.5 INFORMATION/DATA DISPLAY
	Figure 4-1: Instrumentation and Controls

	4.3 START-UP PROCEDURE
	4.4 PROGRAMMABLE PARAMETERS
	4.4.1 AUTO START/STOP
	4.4.2 COMPRESSOR PRESSURE ADJUSTMENT (OPERATING PRESSURE SELECTION)

	4.5 SHUTDOWN PROCEDURE
	4.6 MACHINE CONTROLLER LED STATUS CHART
	TABLE 4.6A - GREEN LED STATUS
	TABLE 4.6B - BLUE LED STATUS
	TABLE 4.6C - YELLOW LED STATUS
	TABLE 4.6D - RED LED STATUS
	TABLE 4.6E - LAMP COLOR INDICATIONS

	4.7 OPERATION GUIDELINES
	4.7.1 MACHINE ORIENTATION
	4.7.2 ENCLOSURE INTACT
	4.7.3 SAFETY/PROTECTIVE SHUTDOWN DEVICES
	4.7.4 COOLING SYSTEM
	4.7.5 LIFTING
	4.7.6 COLD WEATHER OPTION
	4.7.7 EXTREME CONDITIONS
	4.7.8 HIGH MOISTURE CONDITION: EMULSIFICATION OF OIL IN ROTARY SCREW COMPRESSOR SYSTEMS
	TABLE 4A: HIGH MOISTURE CONDITION OPERATION
	4.7.8.1 PREVENTION OFEMULSIFICATION
	4.7.8.2 INFREQUENT USE

	4.7.9 EXTREME CONDITION MACHINE APPLICATIONS


	SECTION 5: MAINTENANCE
	5.1 GENERAL INFORMATION
	5.2 ROUTINE MAINTENANCE SCHEDULE
	5.3 REPLACEMENT PARTS
	TABLE 5A: GAS VIPER™ GV3 - MAINTENANCE SCHEDULE AT A GLANCE
	TABLE 5B: SERVICE KIT CONTENT BREAKDOWN
	TABLE 5C: VIPER™ MAINTENANCE SCHEDULE INTERVALS
	TABLE 5D: ROUTINE MAINTENANCE REPLACEMENT KITS - COMPRESSOR
	5.4 PARTS REPLACEMENT AND ADJUSTMENT PROCEDURES
	5.4.1 ADJUSTING THE BELT TENSION
	5.4.1.1 CHANGING THE BELT
	5.4.1.2 ADJUSTING BELT TENSION


	5.5 SERVICING THE SYSTEM FUSES AND CIRCUIT BREAKER
	5.6 STORAGE AND INTERMITTENT USE
	5.6.1 INTERMITTENT USE
	5.6.2 LONG TERM STORAGE


	SECTION 6: TROUBLESHOOTING
	6.1 GENERAL INFORMATION
	Figure 6-1: Machine Serial Plate/Serial Number Location
	TABLE 6A: TROUBLESHOOTING GUIDE
	6.2 EXTREME CONDITION OPERATION
	6.2.1 HIGH MOISTURE CONDITION: EMULSIFICATION OF OIL IN ROTARY SCREW COMPRESSOR SYSTEMS
	6.2.2 COLD WEATHER OPERATION
	TABLE 6.2A - COLD WEATHER OPERATION

	6.2.3 HIGH TEMPERATURE OPERATION
	TABLE 6.2B - HIGH TEMPERATURE OPERATION

	6.2.4 HIGH DUST CONTENT OPERATION
	TABLE 6.2C - HIGH DUST CONTENT OPERATION

	6.2.5 HIGH ALTITUDE OPERATION


	SECTION 7: ILLUSTRATED PARTS LIST
	7.1 PARTS ORDERING INFORMATION
	Figure 7-1: Machine Serial Plate / Serial Number Location
	TABLE 7A: RECOMMENDED SPARE PARTS LIST
	Figure 7-2: Compressor Air Filter Type Identifier
	7.2 COMPRESSOR AND PARTS - WITH "TYPE-A" AIR FILTER
	7.3 COMPRESSOR AND PARTS - WITH "TYPE-B" AIR FILTER
	7.4 ENGINE AND DRIVE PARTS
	7.5 FRAME AND DRIVE - 1 OF 4
	7.5 FRAME AND DRIVE - 2 OF 4
	7.5 FRAME AND DRIVE - 3 OF 4
	7.5 FRAME AND DRIVE - 4 OF 4
	7.6 CANOPY ASSEMBLY - 1 OF 3
	7.6 CANOPY ASSEMBLY - 2 OF 3
	7.6 CANOPY ASSEMBLY - 3 OF 3
	7.7 COOLING SYSTEM
	7.8 ELECTRICAL SYSTEM
	7.9 ELECTRICAL SYSTEM - COLD WEATHER (OPTIONAL)
	7.10 FUEL TANK ASSEMBLY
	7.11 DECAL LOCATION/IDENTIFICATION - 1 OF 2
	7.11 DECAL LOCATION/IDENTIFICATION - 2 OF 2
	7.12 WIRING DIAGRAM - 1 OF 2
	7.12 WIRING DIAGRAM - 2 OF 2
	7.13 WIRING DIAGRAM - COLD WEATHER 12V (OPTIONAL)
	7.14 SCHEMATIC FLOW DIAGRAM VSE WITH INLET
	7.15 HOSE INSTALLATION GUIDE
	TABLE 7B: MAINTENANCE TRACKING LOG




